9553P/TF - 9573P/TF SPRAYER
PARTS MANUAL

42 FAST GLOBAL
=

820054 9553P/TF - 9573P/TF Sprayer 4-6-2020



FAST GLOBAL
7P SOLUTIONS

555555555555555555555555555555



fjj—/’ ILLUSTRATED PARTS LIST

i &

Limited Warranty

FAST AG Solutions warrants to the buyer that the new machinery is free from defects in material and work-
manship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by FAST AG Solutions or its authorized dealers or employ-
ees, and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery,
if they have not been manufactured by FAST AG Solutions.

FAST AG Solutions shall only be liable for defects in the materials or workmanship attributable to faulty mate-
rial or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising
as a result of normal wear and tear of the new machinery or in any other manner whatsoever, and without lim-
iting the generality of the foregoing, excludes application or installation of parts not completed in accordance
with this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

FAST AG Solutions
4130 Commerce Boulevard
Windom, MN 56101

This warranty shall expire one (1) year after the date of delivery of the new machinery.

If these conditions are fulfilled, FAST AG Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result of
repairs, labor, parts, transportation or any other work, unless FAST AG Solutions has authorized such

expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equip-
ment other than by FAST AG Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or con-
ditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. the Man-
ufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and FAST AG Solutions shall not be required to retrofit or

exchange items on previously sold units except at its own option.

Warranty void if not registered.

Warranty
Page 1



QST
fm—:"—:" ILLUSTRATED PARTS LIST
FAST 9553P/TF - 9573P/TF SPRAYER

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.

Customer Name

Address
City ‘ State ‘ ‘ Zip ‘
Phone

Dealer Name

Address
City ‘ State ‘ ‘ Zip ‘

Applicator Model
Serial Number
Delivery Date

DEALER INSPECTION REPORT SAFETY

___All Fasteners Tight __ Safety Chain Installed

__ Wheel Bolts Torqued __ All Guards Installed
____Hydraulic Hoses and Fittings Free and Tight ____All Safety Signs Installed

____ Fertilizer Hoses and Fittings Free and Tight _____ Reflectors, SMV and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

__ Lubricate Machine Safety Instructions

____ Check Tire Pressure

__ Frame and Wings Level

__Monitors and Controllers Function

__ Wiring Harness Connected

| have thoroughly instructed the buyer on the above described equipment which review included the Operator’'s
Manual content, equipment care, adjustments, safe operation and applicable warranty policy.

Date
Dealer's Rep. Signature

The above equipment and Operator's Manual have been received by me and | have been thoroughly instructed
as to care, adjustments, safe operation and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer

Warranty Registration
Page 2



QST
| B ILLUSTRATED PARTS LIST
FAST 9553P/TF - 9573P/TF SPRAYER

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER:
(CIRCLE ONE)

ACE 150 - 206 ACE 205 - 304F HYPRO 9306C

Warranty Registration
Page 3



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

PPPPP



f JL” ILLUSTRATED PARTS LIST

General Informatlon

All rights, especially copying and distribution rights are reserved. No part of this publication may be repro-
duced in any form or by any means, electronic or mechanical, including photocopying, without express written
permission from FAST AG Solutions.

Parts information in this manual represents components installed when product was manufactured based
upon the best available information. Modifications made subsequent to initial delivery are not included. Always
verify the parts and color required when ordering parts.

If you have any questions, please contact your FAST AG Solutions Parts and Service Department.

Explanation of Parts Lists

The parts lists are broken down sub assemblies and listed in 4 columns:
* ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.
* QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.
* PART NO.- These are the part numbers associated to the ITEM.
» DESCRIPTION - This is the description of the part.

General Information
Page 5



fjjﬂj ILLUSTRATED PARTS LIST

Table of Contents

Section Page
L= 0] (30 ) 07 o] o1 (= o 1 RS 6
8 oI ] e 7Y o1 (=Y Y=o (o o RSP PRRPR 10
Ladder, Stand & Hand RiNSE ASSEMDIY .........uiiiiii e e e e e 12
TOP Brace ASSEMDIY ...t 14
WiING RESt ASSEMDIY .....niieieeec e ettt e s e e e e e e e eneaaaeeaeane 16
Tanks & Gauge Assembly ... 18
Product TanK FitliNgs ...ttt ettt ee e eeeeeeeeeeeeeeeeeeeeeeeeeeeeeens 20
Tree Lift Cylinder Assembly & Flasher Module ... 22
D 1= oz PP 24
WiNgs - 60 & 66 FOOt BOOM ......uiiiiiiiiiiiiieie et e e e e ee e e eaes 26
Wings - 60 & 66 FOOT BOOM ......ooviiiiiiiiiieee e, 28
Wings - Tri-Fold 40/80 FOOt BOOM .......uiiiiiiiiiiiiiieeeeeeee ettt 30
Wings - Tri-Fold 40/80 FOOt BOOM ... 32
Wings - Tri-Fold 60/88 FOOt BOOM .........eiiiiiiiiie e 34
Wings - Tri-Fold 60/88 FOOt BOOM .........eiiieiiiiie e 36
Wings - Tri-Fold 60/90 FOOt BOOM .......voviiiiiiiiiiieeee ettt 38
Wings - Tri-Fold 60/90 FOOt BOOM ........iviiiiiiiiiiiieieeeee ettt 40
Wings - Tri-Fold 100 FOOt BOOM .......iiiiiiiiiiii e, 42
Wings - Tri-Fold 100 FOOt BOOM ... 44
Breakaway PiVOL ... ... 46
Product Plumbing, 500 & 750 GallON ..........eeiiiiiiiiiiiieiieee et ee e e 48
Product Plumbing, 500 & 750 GallON ..........uuuiiiiiiiiiiiiiiiiiitiiestieevieeveesvesseeeseeseessresreesreesreens 50
Rinse System, 50 Gallon, 3 POINT ..........uuiiiiiiiiiieiieeiieeeee e e e e e e ee e ae e 52
8= 11 T SRR 54
ACE 150-206 Pump, 60 & 66 FOOt BOOM .......ccoiiiiiiiiiiiiccie e e eeeaeaaes 56
ACE 150-206 Pump Hydraulic Motor, 60 & 66 FOOt BOOM ........cccovvvvviiiiiiiiiiie, 57
ACE 205-304 PUMP OPLON ...ttt ettt ee e e e e e e r e e e ee e e ennes 58
ACE 205-304 Pump, 80, 90 & 100 FOOt BOOM .......uiiiiiiieieiiiiiieeeie et 60
HYPRO Pump, 80, 90 & 100 FOOt BOOM ........ueiiiiiiiiiiiiieeiieeeeeeeeeee et 62
ACE 205-304 PWM PUmMpP OPLON .....eeiiiiiieiie et ae e e e e 64
ACE 205-304 PWM Pump, 80, 90 & 100 FOOt BOOM .....covvviiiiiiieiiieciee e 66
HYPRO PUMP OPLON ..ottt ae e e e e ee e e e e eeeeeeeeeeeaeaaaeaaaeaaeaaaeaaaeees 68
HYPRO Pump, 80, 90 & 100 FOOt BOOM .......ouviiiiiiiiiieiieeeeeeeee ettt 69
RAVEN FIOW CONLIOIS .....eeiiiiiieiee et e et ee e e e e s e ee e e e e e e nnaeeeeeeeenne 70
Agitation & RINSE CONIIOL .......coviiiiiiiieieeeee e, 72
Agitation Shut-Off, Electric Option ...........oooiiiiiiiiii e, 74
BOOM PIUMDING e e e et e e e e e e ee 76
L= ot T I =T @ o 1T o PP 78
Single Fence Line, Display CONtrol ..........cccooiiiiiii e re e s e eeeeeeeeeeeeas 80
Dual Fence Line, Display CONrOl ...........ueuiiiiiiiiiiiiiiiiieiieeeieeee et e et e e e e e e e aeaaae e 82
Single Fence Line, Toggle Switch CoNntrol ...........coooiiiiiiiiiii e 84
Dual Fence Line, Toggle SWItCh CONtrol .........oooiiiiiiiiii e 86
PIUMDING VAIVES ...t e et ee e e e e ae e e e e e e eaaes 88
I\ [ 7.7 =38 = 1o To 1= PP 90
DEIVEIY TUDES .t e e e e et e e ettt ee e e aeeee e e aeaa e aaeeeeeeeeeaessnnnaaeaeeeeeeennnnes 92
(SO c TS Y 1o [ ] o N 11T RSP 94
HYAraulic SYSEEM ...ttt et e e e s n e e e e ntaneeeea 96
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ...........uuviiiiiiiiiiiiiiiiiee e 98

Table of Contents
Page 6



QST
fm—:"—:" ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 FOOt BOOM ...........vuiiiiiiiiiiiiiiiiiieeeeeeeeeeee e 100
Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom ...........ccvvevvvviviiieiiniinneen.. 102
Control Console - 60 - 66 FOOt BOOM .......ccoiiiiiiiiiiieiie e 104
Control Console - 60 - 66 FOOt BOOM .....ooeiiiiiiiiieeee e 106
Wiring Harness - 60 - 66 FOOt BOOM .......ooiiiiiiiiiiii e 107
Control Console Decal - 60 - 66 FOOt BOOM ..........uoiiiiiiiiiiiiiiie e 108
Hydraulic Control Valve Wiring Harness (319-724) - 80, 90 & 100 Foot Boom .................... 109
Hydraulic Control Valve - 80, 90 & 100 FOOt BOOM .......ccoiiiiiiiiccecc s 110
Hydraulic Control Valve Wiring Harness (319-668) ..........ccooiiiiiiiiiiiiiiiieee e 112
Control Console - 80, 90 & 100 FOOt BOOM ......iiiuniiii it ee e 113
Control Console SWItCh Diagram ..........cooi i 114
Wiring Harness - 80, 90 & 100 FOOt BOOM .......ooiiiiiiiiiiiei e 115
Control Console Decal - 80, 90 & 100 FOOt BOOM ....oeieieiieieeeeeee e 116
NORAC Auto Height Boom Control UCA+ ... 118
NORAC Hydraulic Valve BIOCK ..........oooiiiiiieeie e 120
NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS ...........cooooiiiieeenn. 122
NORAC Auto Height Boom Control Brackets ...........ccc.ueeeiiiiiiiiiiiiiieeeeee e 124
NORAC Auto Height Boom Control Harness ...........ccccvvvuiiiiiiiiiiiiiiieiieiiieeireeie e 126
NORAC Auto Height Boom Control Extension Harness ...........ccccceooiiiiiiiiiiciiiiiiieiineens 127
NORAC Auto Height Boom Control Sensor Cables ...........ccooiviiiiiiiiiie e 128
NORAC Auto Height Boom Control Valve Cable ... 129
NORAC Auto Height Boom Control Main Interface Cable ..............ovveviiiiiiiiiiiiiiiiiiiniieeeee, 130
NORAC Auto Height Boom Control Wing Interface Cable .............cccoceiiiiiiiie 131
Severe Terrain Cable UCA+ ... e 132
N[O YN @2 3 1= )0 T | RSP 134
UCS NEtWOIK CADIES .....eeeeiieiiiieieeee ettt ee e e e e e e ae e e e e e e ennnnnaaeaeeens 136
UCS NetWOrK Cables .....cooiiiiiiii ettt e s teeete e e e e eeeeeeeeeeas 137
UCS NetWOrK CabIeS .....cccoiiiiiiii ettt e see e s e s seesteeeseeaeeeaeeeeees 138
UCS NetWOrk CabIesS .....cccoiiiiiiieii ettt s e s e s s e s beesaeesseeaeeeaneeeees 139
UCS NEtWOIK CADIES ......oeeiieiiiiieiieeee ettt et ee e e e e e er e e e e e e eennneaeeens 140
9573TF-80 Hydraulic Fitting LOCAtioNS ........ooouiiiiii i 142
9573TF-80 Hydraulic Fitting LOCAtIONS ..........oocuiiiiiiiiiie e 144
Fold Block Hydraulic HOSE ROULING ......couiiiiiiiiiiee e 146
Main Lift Hydraulic HOS€& ROULING .....coiiiiiiiiiiiiii e 148
Tilt Cylinder Hydraulic HOSE ROULING .....vuviiiiiiiiiiiiiiiiiieeeeeeee et ae e 150
Main Hydraulic HOSE ROULING .....ccoeeiiii e e e e 152
Flip Wing Hydraulic HOSE ROULING ......uueniiiiiiicece e e 154
Swing Wing Hydraulic HOS€ ROULING .......coooiiiiiiiiiiiii e 156
Breakaway Wing Hydraulic HOS€ ROULING .......ccooiiiiiiiiiiii e 158
Raven 450 Controller Kit With Skytrak, Up To 6 Sections ..........cccccoeiiiiiiiiiieen e, 160
Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT Console ........... 160

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console . 161

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM 161

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller .. 162

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450 .......................... 162
47 Pin Product Control Cable - Customer Supplied Rate Controller ..........ccccooviiiiiiiinnnnnns 162
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller) .........ccccccvvvevvevvnennnens 162
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller) ........cccccvvevvieiveiieeineeene.. 163
Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor) ..........ccccceeveinnee. 163
Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch ...........cccccoeiiiiiiinnnn. 163
Control Console WirNG HAMESS ........euiiiiiiieieee e e e 164
Control Console WirNG HArMESS ........uieiiiiiie et eee e e e e nes 165

Table of Contents

Page 7



f——m—J ILLUSTRATED PARTS LIST
Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028) ........ccvvvvvivviieiiiiiiiiiieneeen, 166
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) ...........ccoeoiiiiiiiiiiiiicece s 167
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) .........ccccocvvveieieiiiiiieeeee e 168
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035) ......ccvvvviiiiiiiiiiieeeeeeees 169
Adapter Cable, 17°, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043) .........ccccovcuuviiienenn. 170
Cable, FOOt SWitCh, 12" (B32061) .....oeieiiiiiiiiiiiie et e e ee e e e e e e e e e e neeeeeeeenes 171
Cable, Raven ISO/Power With IBBC Connector (632064) ..., 172
Cable, Raven ISO/Power With IBBC Connector (632064) ..., 173
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065) ..........ccccoceeriiineeriniiineenns 174
Cable, CR7, ISO VT ONly (B32066) ........cceeiiuiieiiiiieeieeaiiiie e e eiee e e s ee st ee s eeneae e e e e e e nees 175
Cable, Display Port, Y Adapter (632067) .......cccueiiieiieeiiiiiiieeie et 176
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070) .......ccccvvveeeeeeeiiiiieeeeeeeenn, 177
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .........ccccuvvvevvvennnnns 178
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .........ccccvvvevrvennnens 179
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’ (632078) ......cccuttiiiiieeiiiiiiie e 180
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’ (632078) .......ccuetiiiiiieiiiiiiie e 181
[T | oL =T =T PP 182
9573TF Harness Identification & LOCALION ...........oooiiiiiiiiiiiiic e 184
Lighting Harness ROULING ......coiiiiiiiee e e e e e e e e ee e e e s 186
Product Control Harness ROULING .......coooiiiiiiiiiiie et a e 188
FOld HarneSs ROULING .....cooiiiiiiiiiiiie ettt e e e e e 190
Pressure TranSAUCET Kt ... ...ttt e et e e e e e e eeeeeeeeeeeaeeeeeeeeeeees 192
Powerglide Wiring SChematiC ...........oooiiiiiiiii e 193
Powerglide HydrauliC BIOCK ..........coouiiiiiii e e e 194
PoWerglide SOlA AXIE ...ttt e e e s te e teesbeesbeeaeesaeeaaeeeeeeaeeeaeeeaeeeaaeaens 195
Powerglide & Powerglide Plus Mounting Brackets ...........ccoooiiiiiiiiiei i, 196
Powerglide Plus Wiring SChemMatiC .........ccuuiiiiiiiiii e 198
Powerglide Plus HydrauliC BIOCK ..........ooiuuiiiiiiiiei e 199
Powerglide Plus CUShiON@d AXIE .........coiiiiiiiiiiiee et 200
RaVEN SENSOI MOUNES ...t 202
RaVEN SENSOT MOUNES ...ttt 204
Raven Sensor MOUNES ... e ettt eaeeseeeenees 206
Raven Sensor MOUNES ......coooiiii ittt be e ee e ee e e eeseeeeees 208
Raven UltraGlide Gen | WIFING .....ooeeoii ittt 210
Raven UltraGlide Gen 1 WIFING ......uuuueeiiiiiiiiiieiieiiieeiesie e ee e e e e e e ee e e eeeeeeeeeseeeeaeaeaeaaees 211
WING Tilt OPLONS .o, 212
HYPRO Cleanload Eductor & Mounting, 7.5 Gallon ..............uveeiviiiiiiiieiieeiieieeeeeeeeee e 214
HYPRO Cleanload EAUCLOr, 7.5 GallON .......cooueiiiiiieeeeeeeeee e e e e e 216
Richway Direct Injection Foamer & MOoUNting ............ueiiiiiiiiiiiiiie e 218
Richway Foam Marker 1 Gallon Tank & SWItChboX ..o, 220
Richway Foam Marker Liquid FIOW ..........uiiiiiiiieees e e e e 221
Richway Foam Marker COMPIESSOr .......ccoiiiiiiii ittt aas e eaesaaesaessaeesaees 222
Richway Foam Marker Foamhead ... e 223
Richway Foam Marker Foam Head ASSemDbIY ..o 224
Richway Foam Marker Collector Deflector ... 225
Richway Foam Marker Wiring Harness .........oooiiiiiiiiiii e 226

Table of Contents

Page 8



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

ggggg



ILLUSTRATED PARTS LIST

= T—:“‘—

=

953P Center Section

}Vg\

f

Page 10

953P Center Section



ILLUSTRATED PARTS LIST

953P Center Section Parts List

ITEM PART NO. QTY. DESCRIPTION

1 105 4 BOLT HH 1/4 X 2-1/2 NC GR5 ZP

2 116 2 BOLT HH 5/16 X 1-1/2 NC GR5 ZP

3 118 2 BOLT HH 5-16 X 2-1/2 NC GR5 ZP

4 126 2 BOLT HH 3/8 X 1/2 NC GR5 ZP

5 128 2 BOLT HH 3/8 X 1 NC GR5 ZP

6 161 8 BOLT HH 1/2 X 5-1/2 NC GR5 ZP

7 187 4 BOLT HH 3/4 X 3-1/2 NC GR5 ZP

8 192 4 BOLT HH 3/4 X 6 NC GR5 ZP

9 199 2 BOLT HH 1 X 2-1/2 NC GR5 ZP

10 218 2 NUT, 1-8 HEX HEAD

11 227 28 [NUT HH NYLOCK 1/4" NC ZP

12 1236 4 NUT HH CENTERLOCK 5/16" NC ZP
13 237 2 NUT HH CENTERLOCK 3/8" NC ZP

14 1239 8 NUT HH CENTERLOCK 1/2" NC ZP

15 241 8 NUT HH CENTERLOCK 3/4" NC ZP

16 258 2 WASHER FLAT 3/8 ZP

17 1964 1 AGRICULTURAL SPRAYER SAFETY MA
18 596250 AR |LOCK WASHER, 3/8" MAGNI

19 7340 2 CYLINDER PIN, 1" WITH WASHER
20 |7442 2 MOUNT, SPRING, OUTER
21 13304 1 PIN, CENTER PIVOT
22 113874 4 PIN, WING PIVOT
23 113875 2 SPRING ADJUSTMENT EYEBOLT
24 113876 2 MOUNT, SPRING BASE

25 |13883 2 TUBE, CRADLE LOCK 9432

26 |14296 2 COLLAR, 2" DOM

27 114300 2 PIN, MAIN WING

28 18267 2 BOLT ON HOSE HOLDER

29 |21353L 1 STANDARD BOOM WING PIVOT

30 |21353R 1 STANDARD BOOM WING PIVOT

31 22782 1 VERTICAL LIFT, 3PT

32 22877 1 3P LITE CENTER SECTION

33 |23016 1 BRACKET, HOSE TRACK

34 |530308 4 WASHER HEAVY 13/32X 15/8

35 |590011 2 SPRING, 7400 CENTER PIVOT

36 |590026 2 BUMPER, 1X2-1/2" RUBBER, ROUND
37 590042 2 WASHER, THRUST 2-1/8" ID

38 |590097 4 RUB PLATE

39 |590812 24 |[SHCS 1/4-20X1-3/8SS
40 |740024 2 LIGHT AMBER PEDESTAL MOUNT LAMP
41 740025 2 LIGHT RED SURFACE MOUNT LIGHT ASSEMBLY
42 |740031 1 MODULE SAFETY FLASHER
43 |750076 12 [PLASTIC SLIDE PAD
44 1800014 5 DECAL, GREASE PIVOT POINTS
45 800111 1 DECAL RED/ORANGE NON-REFLECT
46 |790010 2 SHOCK ABSORBER

47 |800109 2 DECAL, RED REFLECTOR

48 |27369 A/R |SHIM, 14 GAUGE THICK

953P Center Section

Page 11



ILLUSTRATED PARTS LIST

Ladder, Stand & Hand Rinse Assembly
Page 12



ILLUSTRATED PARTS LIST

Ladder, Stand & Hand Rinse Assembly Parts List

ITEM PART NO. QTY. DESCRIPTION

1 22846 2 |PIN, LOWER 3PT

1 28212 2 |BUSHING, LOWER 3 PT, CAT 3 TO CAT 4, LONG
1 12128 2 |BUSHING, LOWER 3 PT, CAT 3 TO CAT 4, SHORT
2 23099 4 |STORAGE STAND

3 23102 4 |PIN WITH RING

4 23110 1 |500/750 GALLON 3PT BASE

5 710005 4 |PIN, LYNCH, 1/4 X 1-3/4 -20025

6 23110 1 |500/750 GALLON 3PT BASE

7 22788 1 [LADDER

8 590010 1 |SPRING, GAS 80#

9 570125 1 |5 GALLON SQUARE TANK, YELLOW, HAND RINSE
10 540051 3 |CLAMP HOSE 2" WITH 3/8" ID

11 23135 1 |SERVICE PLATFORM

12 114 4 |BOLT, 5/16 X3/4 NC GR5 ZP

13 249 4 |WASHER, LOCK 5/16" ZP

14 530040 1 |3/4" MPT X 3/4" HOSE SHANK 90D

15 530013 2 |1" EPDM GASKET FOR 1" & 1-1/4"

16 510008 | AR |HOSE, 3/4" ID (1/8" WALL)

17 530230 1 |[3/4" MALE THREAD X 3/4" HOSE BARB

18 530235 1 [COUPLER, 3/4" POLY PIPE

19 540016 1 [CLAMP, STAINLESS 1-1/2" #24

20 510022 1 |[3/4" FLO-RITE FAUCET, CLEAR

Ladder, Stand & Hand Rinse Assembly

Page 13



ILLUSTRATED PARTS LIST

Top Brace Assembly
Page 14



fosT

ILLUSTRATED PARTS LIST

Top Brace Assembly Parts List

ITEM PART NO. QTY. DESCRIPTION

1 231221 1 |TOP BRACE, LH

2 23122R 1 |TOP BRACE, RH

3 590287 12 |U-BOLT 5 X5 X5/8 ZP

4 261 32 |WASHER FLAT 5/8 ZP

5 240 32 |NUT HH CENTERLOCK 5/8" NC ZP
6 22786 1 |ROLL LOCK

7 590288 2 |BUMPER 2" X1"

8 237 15 |NUT HH CENTERLOCK 3/8" NC ZP
9 258 34 |WASHER FLAT 3/8 ZP

10 |90SASMV| 1 |SUB-ASSEMBLY, SMV SIGN

11 616 8 |BOLT HH 3/8-24 X1-1/4 GR5 ZP

12 14049 1 |TANK HOOP, 500 GALLON

12 14144 1 |TANK HOOP, 750 GALLON

Top Brace Assembly

Page 15



=
@
-l
n
=
14
<
By
2
LL]
=
g
[+
=
n
=
-l
=

Wing Rest Assembly

Page 16

Wing Rest Assembly



i B 6 6 &

fﬂj i

ILLUSTRATED PARTS LIST

Wing Rest Assembly Parts List

ITEM PART NO. QTY. DESCRIPTION

1 173 10 [BOLT HH 5/8 X 3-1/2 NC GRS ZP

2 581 12 |RIVET, 1/4" DRIVE

3 7783 4 |RUB PLATE

4 590024 2 |SADDLE BASE PAD

5 720001 3 |PIN, SNAP

6 7618 2 |SAFETY LATCH PIN

7 261 32 |WASHER FLAT 5/8 ZP

8 14058 2 |WING REST, 3P, ADJUSTABLE LEG
9 23092 2 |WING REST

10 23090 1 |WING REST, RECEIVER

11 240 32 |NUT HH CENTERLOCK 5/8" NC ZP
12 12046 2 |WING REST LOCK, BOLT ON

Wing Rest Assembly
Page 17



—

Tanks & Gauge Assembly

ILLUSTRATED PARTS LIST

AN

A R R E R R
S\ AR\ O

%%Q%Qmﬁ‘l\j/
S TR\ o

AN

Page 18

Tanks & Gauge Assembly



ffjﬂ/

ILLUSTRATED PARTS LIST

Tanks & Gauge Assembly Parts List

ITEM PART NO. QTY. DESCRIPTION

1 23163 1 |HOSE TRACK

2 750080 1 |PIVOTING BRACKET SET

3 750079 5 |E-CHAIN

4 121 8 |BOLT HH 5/16 X4 NC GRS ZP

5 128 4 |BOLTHH 3/8 X1 NC GR5 ZP

6 258 4 |WASHER FLAT 3/8 ZP

7 229 4 INUT HH NYLOCK 3/8" NC ZP

8 3019 4 |BUCKLE, 4"

9 580000 20 |WEBBING, POLY, 4" WIDE, BLACK

10 570136 1 |TANK 500 GALLON CROP CARE, YELLOW
10 570043 1 |TANK 500 GALLON CROP CARE, WHITE
10 570137 1 |TANK 750 GALLON CROP CARE, YELLOW
10 570101 1 |TANK 750 GALLON CROP CARE, WHITE
11 570033 1 |TANK PCO 50 GALLON, WHITE

11 570034 1 |TANK PCO 50 GALLON, YELLOW

12 570125 1 |5 GALLON SQUARE TANK, YELLOW

13 790020 1 |GAUGE, FAST LOGO, 160PSI

Tanks & Gauge Assembly
Page 19



ILLUSTRATED PARTS LIST

Product Tank Fittings
PPPPPP



ffjﬂ/

ILLUSTRATED PARTS LIST

Product Tank Fittings Parts List

ITEM PART NO. QTY.

DESCRIPTION

1 570136 1 |TANK 500 GALLON CROP CARE, YELLOW

1 570043 1 |TANK 500 GALLON CROP CARE, WHITE

1 570137 1 |TANK 750 GALLON CROP CARE, YELLOW

1 570101 1 |TANK 750 GALLON CROP CARE, WHITE

2 530119 1 |2" FULL PORT MANIFOLD FLANGE, BOTTOM DRAIN - EPD
3 540002 5 |CLAMP, 2" FULL WORM SCREW

4 530386 1 |2" FULL PORT FLANGE XFLANGE SWEEP

5 530100 1 |[MANIFOLD, HOSE BARB, 2" x 1.5" HOSE BARB
6 540016 1 |CLAMP, STAINLESS STEEL, 1-1/2”

7 510014 AR |HOSE, 1-1/2" EPDM

8 540008 2 |CLAMP, 2" T-BOLT, HOSE 2.87" MINIMUM

9 530103 1 |2" FULL PORT FLANGE X 2" HOSE BARB

10 530110 1 |2" MANIFOLD TEE - 220 SERIES

11 530334 1 |2" FULL PORT FLANGE XHOSE SHANK SWEEP
12 530019 5 [2" EPDM GASKET

Product Tank Fittings
Page 21



f ,,@%/;;f—;i; ILLUSTRATED PARTS LIST

Tree Lift Cylinder Assembly & Flasher Module

Tree Lift Cylinder Assembly & Flasher Module
Page 22



fosT

ILLUSTRATED PARTS LIST

Tree Lift Cylinder Assembly & Flasher Module Parts List

ITEM PART NO. QTY. DESCRIPTION

1 6303 1 |MOUNT PLATE, ROLLER WITH SHAFT
2 6304 1 |MOUNT PLATE, ROLLER

3 6306 1 |ROLLER, CHAIN

4 620080 1 |CYLINDER 25TH20-125 ORB IN-LINE B
5 107 1 |BOLT, HH 1/4 X3-1/2 NC GR5 ZP

6 227 1 |NUT, NYLOCK 1/4" NC ZP

7 756 1 |GREASE ZERK

8 740031 1 |MODULE SAFETY FLASHER

9 6300 1 |SPACER CHAIN RETAINER

10 590292 1 |CHAIN. 10' WITH TWO CONNECTOR LINKS
11 234 1 |NUT, HH NYLOCK 1" NC ZP

12 28247 1 |BRACKET, CHAIN GUIDE

13 28250 1 |TOP CHAIN GUIDE

Tree Lift Cylinder Assembly & Flasher Module

Page 23



ILLUSTRATED PARTS LIST

Decals

A CAUTION

;: ard wstidgratand e Operator's Manual Betorn using.
x |
g l # @
5 i
E: 1 'HIGH PRESSURE FLUID HAZARD
. FALLING HAZARD i s s o dasd
To prevent serious injury or from high pressure flukd:
death from falling: | | #Retieve pressuro on system beforo
* Use care when climbing \ _.';.;‘ % ‘h;..:; » 9
ladder or working on ! propac oye protection
| when searching for leaks. Use wood
i, | or carcboard instead of hands.
1 * Keep unauthorized i omnmhwnﬂ
people off machine. 1 : e,
i l& — 5

2

4 ® &
CHEMICAL HAZARD
To prevent serious injury or death:
ELECTROCUTION HAZARD Meibves T aren e P hEmicar |

KEEP AWAY FROM POWER LINES e A UL OVERHEAD HAZARD
Lo i gl cmeleie iy ormon e KEEP AWAY
"P“ ﬂi—!m lines when folding b B can vty el o To pravent serious injury ar
4 dieect cantact, e e Wn::"' « Saen i death from overhead hazard:

Lower ‘compigtely before moving phormmn amd gL Sl - » Stay away from machine when

g s Sere T, extending or folding wings.

» Keep others away.
= Move wings only from tractor seat,

4 5
6

| JADSIE

Install the safety pin and secure

before transporting sprayer
800010

75957 9508

ACAUTION

COLOR SPRAYER DESCRIPTION OF USE
DO NOT RUN PUMP DRY, Rl | P s
DAMAGE MAY OCCUR Green Main Fold Pressure
/I Blue Main Fold Return

13 14

Decals
Page 24



fjjﬂj ILLUSTRATED PARTS LIST

Decals Parts List

ITEM PART NO. QTY. DESCRIPTION

1 800002 1 |DECAL, CAUTION WITH YELLOW STRIP

2 800003 1 |DECAL, WARNING FALLING HAZARD

3 800004 1 |DECAL, WARNING HIGH PRESSURE

4 800006 1 |DECAL, DANGER ELECTROCUTION HAZARD

5 800007 1 |DECAL, DANGER CHEMICAL HAZARD

6 800009 1 |DECAL, WARNING OVERHEAD HAZARD

7 800010 2 |DECAL, WARNING INSTALL PIN

8 800021 1 |DECAL, FAST SPRAYERS LOGO BLACK/GREEN
9 800080 2 |DECAL, FAST 6"X12.5" BLACK/GRAY

10 800110 4 |DECAL, AMBER REFLECTOR

11 800193 1 |DECAL, 9553P SILVER

12 800189 1 |DECAL, 9573P SILVER

13 800282 1 |DECAL, DO NOT RUN PUMP DRY, DAMAGE MAY OCCUR
14 800208 1 |DECAL, HYDRAULIC HOSE KEY

Decals
Page 25



AST
f*—-:/—: ILLUSTRATED PARTS LIST
Wings - 60 & 66 Foot Boom

26'-8"

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - 60 & 66 Foot Boom
Page 26



ffjﬂ/

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

8 14149 1 |LINK, WING TILT

9 14205 1 |WING, MAIN 60'

10 14215 1 160" & 66' WING, FLIP

10 14660 1 160" WING, FLIP, 9600N

10 14666 1 166" WING, FLIP, 9600N

12 14627 1 |3' ALUMINUM EXTENSION FOR 66' BOOM

14 18300 1 |WELDMENT, 93" BREAKAWAY

16 590006 1 |SPRING, COMPRESSION

19 590099 1 |REST, WING

39 620023 1 |CYLINDER, 25TD08-112 WING TILT

40 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

41 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - 60 & 66 Foot Boom

Page 27



S
f #1—#’—5 ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom

MAIN WING

FLIP WING &
WING REST

BREAKAWAY

EXPLODED PARTS VIEWS

Wings - 60 & 66 Foot Boom
Page 28



fFasT

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 5 |ZERK, 1/4-28 STRAIGHT

2 7668 2 |ROLLER, WING, MACHINED

3 7669 1 |PIN, ROLLER, 1"

4 9468 1 |PIN, FLIP WING

5 9514 1 |ARM, FLIP WING

6 14013 1 |SPRING GUIDE

7 14146 1 |BRACKET, HOSE RING

8 14149 1 |LINK, WING TILT

9 14205 1 |WING, MAIN 60’

10 14215 1 60" & 66' WING, FLIP

10 14660 1 60" WING, FLIP, 9600N

10 14666 1 |66' WING, FLIP, 9600N

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14627 1 |3' ALUMINUM EXTENSION

13 14725 1 |FLIP WING STOP MOUNT

14 18300 1 [WLDMNT, 93" BREAKAWAY

15 530309 6 |WASHER, FLAT HEAVY 13/32 X1
16 590006 1 |SPRING, COMPRESSION

19 590099 1 |REST, WING

20 590112 1 |BOLT, BREAKAWAY

21 590180 2 |SNAP RING 1" EXTERNAL

22 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
24 596142M 2 |BOLT, HH 7/16X2 GR5 MAGNI

25 596154M 4 (BOLT, HH 1/2-13X2 GR5 MAGNI

26 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
27 596217M 1 |NUT, HEX3/4-10 G5 MAGNI

28 596218M 3 |NUT, HEX 1-8 MAGNI

29 596223M 3 |NUT, HEXJAM 1/2-13 MAGNI

30 596225M 1 |NUT, HEXJAM 3/4-10 GR8 MAGNI
31 596226M 2 |NUT, HEXJAM 1-8 MAGNI

32 596229M 2 |NUT, HEXNYLOCK 3/8-16 MAGNI
33 596231M 2 |NUT, HEXNYLOCK 1/2-13 MAGNI
34 596232M 1 |NUT, HEXNYLOCK 5/8-11 MAGNI
35 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
36 596260M 2 |WASHER, FLAT 1/2 MAGNI

37 596625M 2 |NUT, TOPLOCK 7/16-14 MAGNI

38 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
39 620023 1 [CYLINDER, 25TD08-112 WING TILT
40 620057 1 [CYLINDER, 30THC16.00-150 FLIP WING
41 790028 1 [SHOCK, BREAKAWAY, HEAVY

Wings - 60 & 66 Foot Boom

Page 29



05T
f—-—«g"—s ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

(7)

[

144" e 11 | "o 17om
W/ 12' CS = 20' NOM. DS iE LT e
33’_8 11{2" ‘1_10 1;2}

W/ 12' CS = 40' NOM.

@ = >

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 40/80 Foot Boom
Page 30



QST
fm—:"—:" ILLUSTRATED PARTS LIST
Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

9 14149 1 |LINK, WING TILT

13 14746 1 |LOCK, SWING WING

15 14825L 1 |LH SWING WING, 80', 9600N

15 14825R 1 |RH SWING WING, 80', 9600N

16 18300 1 |[WELDMENT, 93" BREAKAWAY

17 22970 1 |WING, MAIN, 80' & 100' BOOM

18 229721 1 |WING, FLIP, LH, 80/40 FT BOOM

18 22972R 1 |WING, FLIP, RH, 80/40 FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

50 620023 1 |CYLINDER, 25TD08-112 WING TILT

51 620034 1 |CYLINDER, 20TD10.00-112

52 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

53 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 40/80 Foot Boom
Page 31



o2 ILLUSTRATED PARTS LIST

",
",
N, \\

MAIN WING
e & BOOM REST

Famnt
{5

CYL. PIN N
™, o

™,

SWING WING
BUMP

FLIP WING

EXPLODED
PARTS VIEWS
AT HINGE AREAS

EREAKAWAY

Wings - Tri-Fold 40/80 Foot Boom
Page 32



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 BUSHING, MACHINED

2 759 5 ZERK, 1/4-28 STRAIGHT

3 7668 2 ROLLER, WING, MACHINED

4 7669 1 PIN, ROLLER, 1"

5 9468 1 PIN, FLIP WING

6 9514 1 ARM, FLIP WING

7 14013 1 SPRING GUIDE

8 14146 2 BRACKET, HOSE RING

9 14149 1 LINK, WING TILT

10 14575 1 BALL JOINT, ADJUSTMENT

11 14642 1 LINK, MIDDLE SCISSORS

12 14643 2 LINK, OUTSIDE SANDWICH

13 14746 1 LOCK, SWING WING

14 14747 1 SWING WING BUMP BUSHING

19 530307 4 BUSHING, CONEX

20 530309 6 WASHER, FLAT HEAVY 13/32 X 1
21 540052 1 P-CLAMP, 3" W/3/8" HOLE

22 590006 1 SPRING, COMPRESSION

25 590099 1 REST, WING

26 590112 1 BOLT, BREAKAWAY

27 590405 1 BUMP, SWING WING

28 590180 2 SNAP RING 1" EXTERNAL

29 596846M 4 BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI

31 596154M 4 BOLT, HH 1/2-13X2 GR5 MAGNI

32 596155M 3 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
33 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI

34 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI

35 596213M 1 NUT, HEX 3/8-16 MAGNI

36 596217M 2 NUT, HEX 3/4-10 G5 MAGNI

37 596218M 3 NUT, HEX 1-8 MAGNI

38 596223M 4 NUT, HEX JAM 1/2-13 MAGNI

39 596225M 2 NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 NUT, HEX JAM 1-8 MAGNI

41 596231M 2 NUT, HEXNYLOCK 1/2-13 MAGNI
42 596232M 3 NUT, HEX NYLOCK 5/8-11 MAGNI
43 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
44 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
45 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
46 596250M 1 LOCKWASHER 3/8 MAGNI

47 596260M 8 WASHER, FLAT 1/2 MAGNI

48 596592M 1 BOLT, CARRIAGE 3/8-16 X1 MAGNI
49 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
50 620023 1 CYLINDER, 25TD08-112 WING TILT
51 620034 1 CYLINDER, 20TD10.00-112

52 620057 1 CYLINDER, 30THC16.00-150 FLIP WING

Wings - Tri-Fold 40/80 Foot Boom

Page 33



AST
f——-:’—v ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Foot Boom

17 19 ~18)
/f xf
23" /] _
" o
124" 118 1/2" 65" 75"
. 24'-0 1/2" J
W/ 12' CS = 30' NOM.

37'-10"

W/ 12' CS = 44' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 60/88 Foot Boom
Page 34



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 14850 1 |BREAKAWAY 83", WELDMENT

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 60/88 Foot Boom

Page 35



S
f éé;ig/j ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

I _\\
O]

i
CYL. PIN N
AN .
S '- -

Fay aay #it
. (\1-"—'-, {\4;',—' {:‘E‘\
S, Y S
(28— | o | }‘\

L@siax (2
\_'_-f L’f

SWING WING
BUMP

FLIP WING

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 60/88 Foot Boom
Page 36



fFasT

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |SPRING GUIDE

9 14146 3 |BRACKET, HOSE RING

10 14149 1 |LINK, WING TILT

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14642 1 |LINK, MIDDLE SCISSORS

13 14643 2 |LINK, OUTSIDE SANDWICH

15 14746 1 |LOCK, SWING WING

16 14747 1 |SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590405 1 |BUMP, SWING WING

28 590180 2 |SNAP RING 1" EXTERNAL

29 | 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 | 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 | 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 | 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 | 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 | 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

35 | 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 | 596217M 1 |NUT, HEX 3/4-10 G5 MAGNI

37 | 596218M 3 |NUT, HEX 1-8 MAGNI

38 | 596223M 5 |NUT, HEX JAM 1/2-13 MAGNI

39 | 596225M 3 |NUT, HEXJAM 3/4-10 GR8 MAGNI
40 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

41 596229M 2 |NUT, HEX NYLOCK 3/8-16 MAGNI
42 | 596231M 2 |NUT, HEX NYLOCK 1/2-13 MAGNI
43 | 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
44 | 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
45 | 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
46 | 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
47 | 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 | 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

Wings - Tri-Fold 60/88 Foot Boom

Page 37



05T
f—-—«g"—s ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Foot Boom

/ /
4 / /
= =
12-4 | 118 172" o5 — 8-y
24'-0 1/2"
W/ 12' CS = 30" NOM. 388 1/2"

W/ 12' CS = 45' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 60/90 Foot Boom
Page 38



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 [LOCK, SWING WING

17 14750 1 [MAIN WING, 9600N

18 18300 1 |[WLDMNT, 93" BREAKAWAY

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 [BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 60/90 Foot Boom

Page 39



S
f #1—#’—5 ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Foot Boom

SWING WING

\_\’E} 2% SWING WING
Y BUMP
—(32) 2%

FLIP WING

EXPLODED /

PARTS VIEWS Gy~ (2 s
AT HINGE AREAS
BREAKAWAY

Wings - Tri-Fold 60/90 Foot Boom
Page 40



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |[GUIDE, SPRING WELDMENT

9 14146 3 |BRACKET, HOSE RING

10 14149 1 [LINK, WING TILT

11 14575 1 |[BALL JOINT, ADJUSTMENT

12 14642 1 [LINK, MIDDLE SCISSORS

13 14643 2 |LINK, OUTSIDE SANDWICH

15 14746 1 [LOCK, SWING WING

16 14747 1 [SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590405 1 [BUMP, SWING WING

28 590180 2 [SNAP RING, 1" EXTERNAL

29 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M 1 |[BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 |[BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M 1 |[BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 |[NUT, HEX 3/4-10 MAGNI

37 596218M 3 |NUT, HEX 1-8 MAGNI

38 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

39 596225M 3 |NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 |NUT, HEXJAM 1-8 MAGNI

41 596229M 2 |NUT, HEX NYLOCK 3/8-16 MAGNI
42 596231M 2 |NUT, HEX NYLOCK 1/2-13 MAGNI
43 596232M 3 |NUT, HEX NYLOCK 5/8-11 MAGNI
44 596236M 1 |[NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
a7 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |[CYLINDER, 25TD08-112

50 620034 1 |[CYLINDER, 20TD10.00-112

51 620057 1 |[CYLINDER, 30THC16.00-150

Wings - Tri-Fold 60/90 Foot Boom

Page 41



05T
f—-—«g"—s ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Foot Boom

* o ;’; <1_7> ff' <1_3> / @ !,.f @
23 //}N ﬁﬁ& ) i)l ) »q%@

14'-4" 14'-8 1/2" 4—L7 6'-10 1/2" A—Lf 7-91/2" —=

‘ 43'-8 1/2"
' W/ 12' CS = 50' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 100 Foot Boom
Page 42



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

9 14149 1 |LINK, WING TILT

13 14715L 1 |WING, LH SWING

13 14715R 1 |WING, RH SWING

14 14746 1 |LOCK, SWING WING

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 [WING, MAIN, 80" & 100' BOOM

18 22971L 1 |WING, FLIP, LH, 100' BOOM

18 22971R 1 |WING, FLIP, RH, 100' BOOM

21 590006 1 |SPRING, COMPRESSION

24 590099 1 |REST, WING

26 509405 1 |BUMP, SWING WING

46 620023 1 |CYLINDER, 25TD08-112 WING TILT

47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

49 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 100 Foot Boom

Page 43



S
f #1—#’—5 ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

{—{30} 2X

EXPLODED
PARTS VIEWS
AT HINGE AREAS

FLIP WING

BREAKAWAY

Wings - Tri-Fold 100 Foot Boom
Page 44



fFasT

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 14013 1 |SPRING GUIDE

8 14146 3 |BRACKET, HOSE RING

9 14149 1 |LINK, WING TILT

10 14575 1 |BALL JOINT, ADJUSTMENT

11 14642 LINK, MIDDLE SCISSORS

12 14643 2 |LINK, OUTSIDE SANDWICH

14 14746 1 [LOCK, SWING WING

15 14747 1 |SWING WING BUMP BUSHING

19 530307 4 |BUSHING, CONEX

20 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
21 590006 1 |SPRING, COMPRESSION

24 590099 1 |REST, WING

25 590112 1 |BOLT, BREAKAWAY

26 590405 1 |BUMP, SWING WING

27 590180 2 |SNAP RING 1" EXTERNAL

28 | 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
28 | 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
29 | 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI

30 | 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

31 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
32 | 596185M 1 |BOLT, HH 3/4-10X%2-1/2 MAGNI

33 | 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI

34 | 596217M 1 |NUT, HEX 3/4-10 G5 MAGNI

35 | 596218M 3 |[NUT, HEX 1-8 MAGNI

36 | 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

37 | 596225M 3 |NUT, HEXJAM 3/4-10 GR8 MAGNI
38 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

40 | 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
41 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
42 | 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
43 | 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
44 | 596260M 8 |WASHER, FLAT 1/2 MAGNI

45 | 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
46 620023 1 |CYLINDER, 25TD08-112 WING TILT
47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

Wings - Tri-Fold 100 Foot Boom

Page 45



ILLUSTRATED PARTS LIST

\ Y_ =
0 0 “ -------- ||‘
1 - [}
l" e - A 2 16
6 e—15

GREASE BETWEEN 14 \ \
CLUTCH DOGS DAILY 13 10 11 A
SET SPRING TENSION
AND ROTATE BREAKAWAY 12 11
TO GET GREASE BETWEEN
SURFACES
— R WE————— N I
| --;:::E: i |
P 3.500
—T 3.150
- = PRELOAD
(e = 3.150 GIVES
[ — MAX DEFLECTION
i
o
i == I

Breakaway Pivot
Page 46



05T
f—-—«g"—s ILLUSTRATED PARTS LIST

Breakaway Pivot Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 596633M 6 |BoltHexHead 3/8-24 x 1-1/4 GR8 Magni

2 590112 1 |Bolt HexHead Breakaway Pivot

3 |14457 590074 1 |20° Clutch Male Half

4 (14458 590073 1 ]20° Clutch Female Half

5 |EL-2X3X2-046 790028 1 |Shock Breakaway, Heavy

6 13611 1 |Spring Guide Tube

7 590006 1 |Spring, Breakaway

8 14013 1 |Guide, Spring Breakaway

9 217 1 |NutHexHead 3/4” Zp

10 799 2 |NutHexHead 1" Zp

11 226 2 |NutHexHead Jam 1" Zp

12 216 1 |NutHexHead 5/8 Zp

13 14268 1 |Collar

14 14575 1 |BreakawayAdjustment Bolt

15 250 6 |Lock Washer 3/8 Zp

16 530309 6 |FlatWasher Heavy 3/8

17 368 3 |BoltHexHead 3/8 x1-1/2 GR8 Zp

18 225 1 |NutHexHead Jam 3/4" Zp

19 12388 1 |Early Unit Update - Replaces 3/4" #14 when
plate (A) has a 3/4 x1-1/2" Slot

Breakaway Pivot
Page 47



.. ILLUSTRATED PARTS LIST
Product Plumbing, 500 & 750 Gallon

14

Product Plumbing, 500 & 750 Gallon
Page 48



ffjﬂ/

ILLUSTRATED PARTS LIST

Product Plumbing, 500 & 750 Gallon Parts List

ITEM PART NO. QTY. DESCRIPTION

1 540034 1 |CLAMP, VARI-QUICK ASB

2 540002 6 |CLAMP, 2" FULL WORM SCREW

3 530103 1 |2" FULL PORT FLANGE X 2" HOSE BARB
4 540008 1 |CLAMP, 2" T-BOLT HOSE 2.87" MINIMUM

5 510002 AR |HOSE, 1-1/2" FERTILIZER

6 540006 2 |CLAMP

7 530080 1 |2" SP FLANGE X 1-1/2" HOSE BARB

8 530110 1 |2" MANIFOLD TEE - 220 SERIES

9 530100 1 |MANIFOLD HOSE BARB 2” x 1.5 HOSE BARB
10 129 5 |BOLT, HH 3/8 X1-1/2 NC GR 5 ZP

11 258 2 |3/8" FLAT WASHER, ZP

12 22867 1 |PUMP BRACKET

13 540003 1 |CLAMP, 3" WORM SCREW

14 530386 1 |2" FULL PORT FLANGE XFLANGE SWEEP
15 237 2 |NUT, HH CENTERLOCK 3/8" NC ZP

16 530019 7 |2" EPDM GASKET

Product Plumbing, 500 & 750 Gallon

Page 49



ILLUSTRATED PARTS LIST

Product Plumbing, 500 & 750 Gallon
Page 50



ILLUSTRATED PARTS LIST
Product Plumbing, 500 & 750 Gallon Parts List

fFasT

ITEM PART NO. QTY. DESCRIPTION
1 510002 AR |HOSE, 1-1/2" FERTILIZER
2 540006 2 |CLAMP
3 530100 1 |MANIFOLD HOSE BARB 2” x 1.5 HOSE BARB

4 530386 1 |2" FULL PORT FLANGE XFLANGE SWEEP
5 530103 1 |2" FULL PORT FLANGE X 2" HOSE BARB

6 540008 1 |CLAMP, 2" T-BOLT HOSE 2.87" MINIMUM

7 500035 2 |VALVE, 2" FULL PORT FLANGE X MALE ADAPTER
8 530017 2 |2" CAP

9 128 2 |BOLT, HH 3/8-16 X1 GR5 ZP

10 258 2 |3/8" FLAT WASHER

11 22866 1 |FILTER BRACKET

12 530019 7 |2" EPDM GASKET

13 530099 3 |2" FULL PORT X 1" FLANGE

14 530125 1 |STRAINER, COMPLETE

15 540000 6 |MANIFOLD CLAMP 1"

16 540013 6 |CLAMP, STAINLESS 3/4" #12

17 500005 3 |VALVE, 1" FULL PORT WITH C-F

18 510019 AR |HOSE, 3/4" EPDM

19 540013 4 |CLAMP, STAINLESS 3/4" #12

20 540029 1 |TUBE CLAMP

21 540015 2 |CLAMP, STAINLESS 1-1/4" #20

22 510015 AR [HOSE, 1-1/4" EPDM

23 530076 1 |2" MANIFOLD X 1-1/4" HOSE BARB

24 540001 1 |CLAMP, 2" STANDARD WORM SCREW
25 540016 CLAMP, STAINLESS 1-1/2" #24

26 510014 AR |HOSE, 1-1/2" EPDM

N

27 127 2 |BOLT, HH 3/8XX3/4 NC GRS ZP

28 258 2 |3/8" FLAT WASHER

29 530060 2 |MANIFOLD ELBOW 1" X3/4" HB TO RINSE BALLS
30 229 2 |NUT, HH CENTERLOCK 3/8" NC ZP

Product Plumbing, 500 & 750 Gallon
Page 51



ILLUSTRATED PARTS LIST

Rinse System, 50 Gallon, 3 Point

Rinse System, 50 Gallon, 3 Point
Page 52



ILLUSTRATED PARTS LIST
Rinse System, 50 Gallon, 3 Point Parts List

fFasT

ITEM PART NO. QTY. DESCRIPTION

1 3071 4 |BUCKLE, 2", SS

2 23097 1 [MOUNT, FRONT MOUNT 3 POINT RINSE TANK
2 13225 1 [MOUNT, FRONT MOUNT 3 POINT RINSE TANK (OLD STYLE)
3 500002 1 |CHECK VALVE, 2" MANIFOLD ASSEMBLY

4 510002 5 |HOSE, 1-1/2" FERTILIZER

5 530019 5 |2" EPDM GASKET

6 530079 1 [2" MANIFOLD X 1-1/2" HOSE BARB

7 530097 1 |2" FLANGED TEE FITTING

8 530129 1 [1-1/2" X2" MANIFOLD BOLTED TANK FITTING
9 540001 5 |CLAMP, 2" STANDARD WORM SCREW

10 500039 1 [VALVE, 2" X2" FLANGE

11 540007 2 |CLAMP, 2" T-BOLT HOSE 2.31" MINIMUM

12 570034 1 [TANK PCO 50 GALLON, YELLOW

12 570033 1 |TANK PCO 50 GALLON, WHITE

13 580004 | 13.33 [WEBBING, NYLON, 1.75" WIDE

14 23098 2 |PLATE, RINSE TANK

15 261 4 |WASHER, FLAT 5/8 ZP

16 240 4 |INUT, HH CENTER LOCK 5/8" NC ZIP

17 540006 2 |CLAMP

18 590290 1 [1-1/2" X2" THREAD FLANGE BOTTOM DRAIN
19 239 6 |NUT, HH CENTER LOCK 1/2" NC ZIP

20 153 6 |BOLT, HH 1/2 X1-1/2 NC GR5 ZP

21 260 6 |WASHER, FLAT 1/2 ZP

22 710005 1 [LYNCH PIN, 1/4 X 1-3/4

23 13498 1 |PIN, UPPER 3 PT

23 28211 1 |[BUSHING, UPPER 3 PT, CATEGORY 3 TO CATEGORY 4
24 544 4 |BOLT, HH 3/8 X3" FULL THREAD

25 530339 1 [ELBOW, 90D 1-1/2MPT X 1-1/2 HOSE BARB
26 23160 4 |WASHER, FLAT 3/8"

27 229 4 |NUT, HH NYLOCK 3/8" NC ZP

28 590287 1 [U-BOLT

29 530080 3 |2" SP FLANGE X 1-1/2" HOSE BARB

Rinse System, 50 Gallon, 3 Point
Page 53



ILLUSTRATED PARTS LIST

Y Strainer




AST
f——-:’—: ILLUSTRATED PARTS LIST

Y Strainer Parts List

ITEM PART NO. VENDOR PART NO. QTY. DESCRIPTION

530125 1 Complete Strainer
1 MLS222B 1 |2" FP Line Strainer Body
2 MLS220C1 1 MLS220 Cap Assembly
3 MLS220R1 1 |2" FP LS Retaining Ring
4 LST204SS 1 |4 SS MESH SCREEN
4 LST206SS 1 |6 SS MESH SCREEN
4 LST208SS 1 |8 SS MESH SCREEN
4 LST210SS 1 10 SS MESH SCREEN
4 LST216SS 1 16 SS MESH SCREEN
4 LST230SS 1 |30H SS MESH SCREEN
4 LST250SS 1 |50 SS MESH SCREEN
4 MLS250SS 1 |50 SS MESH PERFORATED SCREEN
4 LST280SS 1 |80 SS MESH SCREEN
4 MLS280SS 1 |80 SS MESH PERFORATED SCREEN
4 LST2100SS 1 100 SS MESH SCREEN
4 MLS2100SS 1 100 SS MESH PERFORATED SCREEN

Y Strainer
Page 55




fasr

ILLUSTRATED PARTS LIST

ACE 150-206 Pump, 60 & 66 Foot Boom

REF. # PART NUMBER DESCRIPTION REQ.
1 BAC-53 Pipe plug 4
1 41120 Pipe plug, stainless steel {optional} 4
2 BAC-12-150-FLG Volute, cast iron, NPT & flanged (for 150F models) 1
2 BAC-12-150-SS Volute, 316 stainless steel , NPT & flanged (for 150FS models) 1
= BAC-23-A Nut, 3/8" NF, cad plated 1
3 BAC-23-A-55 Nut, 3/8" NF, stainless steel (optional) 1
42 | BAC-24-HYD-SS Washer, 3/8" star, stainless steel 1
5 BAC-26-150-P Impeller, Valox, keyway 3
5 BAC-26-150-CI Impeller, cast iron, keyway (optional) 1
6@ BAC-7V Seal, carbon/ceramic/Viton (includes 40160 O-Ring) 1
6% BAC-75C Seal, silicon carbide/Viton (includes 40160 O-Ring) (optional) 1
6AT2 | 40160 O-ring, shaft seal 1
7°2 | BAC4-150 O-ring, body seal 1
8 BAC-14-150-HYD Mounting frame, cast iron (for 150F models) 1
8 BAC-14-150-HYD-SS Mounting frame, 316 stainless steel (for 150FS models) 1
g 40950 Cap screw, 3/8" NC x 3/4" hex head 4
9 40930 Cap screw, 3/8” NC x 3/4" hex head, stainless steel (optional) 4
10 BAC-54 Slinger 1
1" BAC-33 Snap ring, internal, BAC-14 mounting frame 2
12 BAC-37 Ball Bearing, sealed, BAC-6 shaft 2
13 BAC-32 Snap ring, external, BAC-8 shaft 2
14 BAC-32-5 Spacer for BAC-6 shaft 1
15 BACH-25 Key, 1/8" x 1/8” x 1/2" 1
16 BAC-6-HYD-SS Shaft, 5/8" diameter, keyway and tang slot, stainless steel 1
17 BAC-75-HYD-206 Hydraulic motor, 7 GPM (includes parts 18 - 25) 1
18 $200 Seal support spacer for 200 Series HYD motor 1
19 BAC-75-HYD-206N Hydraulic motor, 7 GPM (motor only - no external fittings) 1
20 41255 Cap screw, 5/16" N. C. x 3-3/4" socket head (for 206N motor) 4
21 41875 O-ring, #8 SAE fitting 2
22 BAC-78-8SAE Reverse check valve, #8 SAE male x 1/2" NPT female 1
23 BAC-80-8SAE Adapter, restrictor body, #8 SAE male x 1/2" NPT female 1
24 41448 O-ring, orifice insert 1
25 BAC-79-7 Crifice, restrictor insert, .109 (206N) 1
26 LS-206N Flow limiting valve (206N), #8 SAE male x 1/2" NPT female 1
o RK-FMC-150 Repair kit for FMC-150 series pump
@ RK-FMCSC-150 Repair kit for FMC-150 series with silicon carbide shaft seal -
# RK-BAC-75-HYD-L Repair kit for 200-L Series motor -

ACE 150-206 Pump, 60 & 66 Foot Boom

Page 56



e e SR 4
s,

\ @=

4 &

f’ﬂﬂ/ r

ILLUSTRATED PARTS LIST

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

MODEL | MODEL | MODEL
REF. # 204N 506N 510N DESCRIPTION REQUIRED
1* 5200 5200 5200 Seal support spacer 1
2" 40153 40153 40153 Seal cartridge 1
3 41941 41941 41941 Snap ring, bearing 2
4 41961 41961 41961 Ball bearing, 7/16" 1.D. 1
5 41731 41731 41731 Drive plate 1
6 42041 42041 42041 Valve cap, coasting check 1
7" 42044 42044 42044 "O" ring, coasting check 1
8 42042 42042 42042 Spring, coasting check 1
9 42043 42043 42043 Ball, coasting check 1
10* 41850 41850 41850 "Q" ring, housing seal 2
11 41720 41721 41725 Gear housing 1
12 41800 41801 41805 Dowel pin, housing 2
13 41742 41742 41742 End plate 1
14 41900 41900 41905 Cap screw, 1/4" N.C. hex head 2
15 42010 42010 42010 Adjusling screw, needle valve 1
16" 42030 42030 42030 Thread seal, 3/8", needle valve 1
17 42040 42040 42040 Washer, flat steel, needle valve 1
18 40960 40960 40960 Nut, 3/8" N.C. jam, needle valve 1
19 41761 41764 41766 Drive shaft 1
20 41920 41921 41925 Dowel pin, drive shaft 1
21 41970 41971 41975 Idler shaft 1
22 41990 41990 41990 Ball, idler shaft 1
23 41980 41980 41980 Retaining ring, idler gear 2
24 41750 41751 41755 Gear 2
25 41455 41455 41455 Adapter body, #8 SAE male x 1/2" NPT 1
26 41448 41448 41448 "0" ring, orifice insert (use with 41456 insert) 1
27 41457 41456 41456 Insert, restrictor orifice (use with 41455 body) 1
28 41875 41875 41875 "O" ring, #8 SAE male fitting 2
29 41441 41441 41441 Reverse check, #8 SAE male x 1/2" NPT 1
# 41374 41374 41374 Repair Kit, RK-BAC-75-HYD-L --

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

Page 57



ILLUSTRATED PARTS LIST

ACE 205-304 Pump Option

ACE 205-304 Pump Option
Page 58



FAST
f@—-{—/j ILLUSTRATED PARTS LIST
ACE 205-304 Pump Option Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 530024 1 |3" EPDM GASKET

2 530316 1 [3" MANIFOLD REDUCER X2" COUPLER

3 540003 1 |CLAMP, 3" WORM SCREW

4 550025 1 [PUMP, 205-304 FLANGED

5 632079 1 |FLOW CONTROL VALVE, 1.5", Deutsch Connector
6 530019 1 |2" EPDM GASKET

ACE 205-304 Pump Option
Page 59



f ,,g/;f—wa;ﬂj ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 60



ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION
0 550025 1 [PUMP, 205-304 Flanged, Complete Pump
1 BAC-53 1 |Pipeplug
1 41120 1 |Pipeplug, stainless steel (optional)
2 7AC-14-FLG 1 [Volute, 300 standard flange x 220 full port flange
3 BAC-23-A 1 |Nut, 3/8” NF, cad plated
3 BAC-23-A-SS 1 |Nut, 3/8” NF, stainless steel (optional)
4j BAC-24-HYD-SS 1 [Washer, 3/8” star, stainless steel
5 BAC-26-200-P 1 [Impeller, with extended keyway, thermoplastic
5 BAC-26-200-Cl 1 |Impeller, with extended keyway, castiron (optional)
5 BAC-26-200-SS 1 |Impeller, with extended keyway, 316 stainless steel (optional)
6j BAC-4A 1 [O-ring, body seal
7j BAC-7SC-205V 1 |Seal, silicon carbide
8 BAC-14-205-HYD 1 [Mounting frame for 205 pump
9 40950 4 |[Capscrew, 3/8” NC x 3/4” hex head
10 41330 4 |[Capscrew, 5/16” NC x 3/4” hex head, motor to pump
11 BAC-54 1 |[Slinger
12 BACH-33 1 [Snapring, internal, BAC-14-205 mounting frame
13 BACH-32-HD 3 |Snap ring, external, BAC-6-205 shaft
14 40880 1 [Ball bearing, sealed, BAC-6-205 shaft
15 BAC-25 1 |Key, 1/8”x 1/8” x 13/16”, extended keyway
16 BAC-6-205-HYD-SS 1 [Shaft, extended keyway, tang, stainless steel
17 S305 1 [Seal supportspacer for 205 series pump
18 BAC-75-HYD-304A 1 |Hydraulic motor, 13 GPM, 1/2” NPT ports
18 | BAC-75-HYD-304A-12SAE| 1 [Hydraulic motor, 13 GPM, #12 SAE end ports (optional)
j RK-FMCSC-205 1 [Repair kit for FMC-205 pump with silicon carbide shaft seal
# RK-BAC-75-HYD-300-L 1 [Repair kit for 300 Series hydraulic motor

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 61




ILLUSTRATED PARTS LIST

Repair Parts Kit No. 3430-0332
Contains: One mechanical seal
(Ref. 7), one o-ring (Ref. 5) and

one rubber gasket (Ref. 6).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
mechanical seal (Ref. 7) and
o-ring (Ref. 5).

Hydraulic Motor Part Nos.

2500-0009C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HM5C Madels)

| NOTE: When ordering parts, give
QUANTITY, PART NUMBER,
DESCRIPTION, and COMPLETE
MODEL NUMBER. Reference
numbers are used ONLY to identify
parts in the drawing and are NOT
to be used as order numbers.

Parts Kit No. 3430-0178
Contains: One each ball bearing
(Ref. 13), motor shaft seal (Ref.
15}, thread seal gasket (Ref. 38),
and washer {Ref. 37); two each
motor housing o-rings (Ref. 22},
and port adapter o-rings (Ref. 20).

Ref.| Qty. Ref.| Qty.

No. |Req'd.| Part No. Description No. |Req'd.| Part No. Description

1 4 | 2406-0007 Drainfvent Plug 22 2 | 1720-0110 Q-ring

2 1 0154-9200C1 | Pump Casing (Volute) (Includes stainless steal 23 1 0700-2500C1 | Gerotor Housing (HM1C Model) 1/27 wide
wearring) 23 1 | 0702-2500C1 | Gerotor Housing (HM3C Model) 1" wide

2 1 | 0151-8200C | Pump Casing (Volute) (Includes stainless stesl 23 1 | 0704-2500C1 | Gerotor Housing (HMSC Model) 58" wide
wear ring) (9304C) 24 1 1600-0052 Dowel Pin (HM3C Models)

2A 1 | 0157-9200C | Pump Casing {Universal Flange) 24 1 1600-0044 Dowel Pin {(HM1C and HM5C Models)

3 1 | 2253-0002 Impeller Nut 25 1 1600-0068 Dowel Pin (HM3C Model)

4 1 | 0401-9200P2 | Impeller (Nylon) 25 1 1600-0037 Dowel Pin {(HM1C and HM5C Models)

5 1 | 1720-0083 O-ring 26 1 | 3900-0022 Gerotor (HM1C Model)

5 1 | 1700-0100 Rubber Gasket 26 1| 3900-0024 Gerotor (HM3C Medel)

7 1 | 2120-0009 Mechanical Seal (Viten/Ceramic) (Std) 26 1| 3900-0048 Gerotor (HM5C Model)

s 1 | 3430-0589 Mechanical Seal (Silicon Carbide) (Optional) 27 1 0251-2500C2 | Motar End Plate (Includes Main Bearing)

g 1 | OF50-9300C2 | Mounting Flange 28 4 | 2270-0038 | Washer

8 1| 0750-9300C | Mounting Flange (9304C) 29 4 | 2220-0044 Cap Screw (HM3C )

9 4 2210-0020 Hex Head Cap Screw 29 4 2220-0021 Cap Screw (HM1C)

10 1 | 1410-0056 Slinger Ring 29 4 | 22200032 | Cap Screw (HMSC )

11 1 1820-0013 Retaining Ring 30 2 1720-0108 O-ring

12 1 1810-0014 Snap Ring il 1 3360-0021 Pressure Port Adapter

13 1 | 2000-0010 Ball Bearing 32 1 | 3260-0068 Poppet

14 1| 14100073 Spacer 33 1 1820-0038 Retaining Ring

15 1 | 2104-0005 | Shaft Seal 34 1 | 3320-0049 | Tank Port Adapter

18 1 | 1410-0074 Seal Spacer 35 1 | 3220-0029 Bypass Adjusting Screw

17 1 | 2029-0014 Thrust Bearing Assembly - Consists of: 36 1 1700-0047 Gasket
(1) Thrust Bearing & (2) Thrust Brg. Races a7 1 | 22700027 | Washer

18 1 | 1810-0026 Snap Ring 38 1 | 2250-0038 Lock MNut

19 1 | 0510-2500 Shaft (HM3C Maodel) 7-1/2" long 40 1 1610-0055 Rall Fin (HM3C Models)

19 1 | 0511-2501 Shaft (HM1C & HM5C Models) 7 long 40 1 1610-0031 Rall Pin (HM1C and HM5C Models)

20 1 | 0151-2500C | Motor Body (Includes Main Bearing) 41 1 1610-0012 Woodruff Key

21 4 | 2210-0005 Hex Head Cap Screw 42 1 2270-0071 Washer

HYPRO Pump, 80, 90 & 100 Foot Boom
Page 62




ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump Option
Page 64



FAS T
fm“i: ILLUSTRATED PARTS LIST
ACE 205-304 PWM Pump Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 530024 1 |3" EPDM GASKET

2 530316 1 3" MANIFOLD REDUCER X 2" COUPLER

3 540003 1 |CLAMP, 3" WORM SCREW

4 550035 1 [PUMP, 205-304 FLANGED, PWM

5 632079 1 |FLOW CONTROL VALVE. 1.5", Deutsch Connector
6 530019 1 |2" EPDM GASKET

ACE 205-304 PWM Pump Option
Page 65



| pr L ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 66



QST
fm—:"—:" ILLUSTRATED PARTS LIST
ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. EDP # DESCRIPTION
0 |550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP
1 |BAC-53 4 41110 |Pipe plug
1 (41120 4 41120 |Pipe plug, stainless steel (-FS model) (optional)
2 |7TAC-14-FLG 1 41530 [Volute, 300 standard flange x 220 full port flange, cast iron
2 |7AC-14-FLG-SS 1 41532 |Volute. 300 flange x 220 flange, 316 stainless steel (-FS model)
3 |BAC-23-B-SS 1 40393 |[Nut, 3/8” NF, stainless steel
4 |BAC-24-B-SS 1 42702 |Washer, 3/8”, stainless steel, self-locking
5 [BAC-26-200-P 1 40434 |Impeller, thermoplastic
5 [BAC-26-200-Cl 1 40433 |Impeller, cast iron (optional)
5 |BAC-26-200-SS 1 40436 |Impeller, 316 stainless steel (-FS model) (optional)
6 |BACH4A 1 40005 |O-ring, body seal
7 |BAC-7SC-205V 1 40149 |Seal, silicon carbide
8 |BAC-14-205-HYD 1 40338 |Mounting frame for 205 pump
8 |BAC-14-205-HYD-SS 1 40346 |Mounting frame for 205 pump, 316 stainless steel (-FS model)
9 140950 4 40950 |Cap screw, 3/8” NC x 3/4” hex head
9 140930 4 40930 |Cap screw, 3/8” NC x 3/4” hex head, stainless steel (-FS model)
10 |41330 4 41330 |Cap screw, 5/16” NC x 3/4” hex head, motor to pump
11 |BAC-54 1 41130 |Slinger
12 |BACH-33 2 40820 |Snap ring, internal, BAC-14-205 mounting frame
13 |BACH-32-HD 3 40385 |Snap ring, external, BAC-6-205 shaft
14 140880 2 40880 |Ball bearing, sealed, BAC-6-205 shaft
15 |BAC-25 1 40425 |Key, 1/8” x 1/8” x 13/16”, extended keyway
16 |BAC-6-205-HYD-SS 1 40068 |Shaft, extended keyway, tang, stainless steel
17 |S305 1 40163 |Seal support spacer for 205 series pump
18 |BAC-75-HYD-304-PWM | 1 41348 |[Hydraulic motor, 11 GPM, PWM
19 |41445 1 41445 |o-ring, #10 SAE fitting
20 |BAC-78-10X10SAE 1 41467 |Reverse check assembly, #10 SAE x #10 SAE
NS |RK-FMCSC-205 - 52705 [Repair kit for FMC-205 pump with silicon carbide shaft seal
NS |RK-BAC-75-HYD-300-L - 41362 |Repair kit for 300 Series hydraulic motor

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 67



ILLUSTRATED PARTS LIST

HYPRO Pump Option Parts List

TEM PART NO. QTY. DESCRIPTION

1

550011

1

PUMP, HYPRO

2

632079

1

FLOW CONTROL VALVE, 1.5", Deutsch Connector

HYPRO Pump Option
Page 68



ILLUSTRATED PARTS LIST

Repair Parts Kit No. 3430-0332
Contains: One mechanical seal
(Ref. 7), one o-ring (Ref. 5) and

one rubber gasket (Ref. 6).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
mechanical seal (Ref. 7) and
o-ring (Ref. 5).

Hydraulic Motor Part Nos.

2500-0009C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HM5C Madels)

| NOTE: When ordering parts, give
QUANTITY, PART NUMBER,
DESCRIPTION, and COMPLETE
MODEL NUMBER. Reference
numbers are used ONLY to identify
parts in the drawing and are NOT
to be used as order numbers.

Parts Kit No. 3430-0178
Contains: One each ball bearing
(Ref. 13), motor shaft seal (Ref.
15}, thread seal gasket (Ref. 38),
and washer {Ref. 37); two each
motor housing o-rings (Ref. 22},
and port adapter o-rings (Ref. 20).

Ref.| Qty. Ref.| Qty.

No. |Req'd.| Part No. Description No. |Req'd.| Part No. Description

1 4 | 2406-0007 Drainfvent Plug 22 2 | 1720-0110 Q-ring

2 1 0154-9200C1 | Pump Casing (Volute) (Includes stainless steal 23 1 0700-2500C1 | Gerotor Housing (HM1C Model) 1/27 wide
wearring) 23 1 | 0702-2500C1 | Gerotor Housing (HM3C Model) 1" wide

2 1 | 0151-8200C | Pump Casing (Volute) (Includes stainless stesl 23 1 | 0704-2500C1 | Gerotor Housing (HMSC Model) 58" wide
wear ring) (9304C) 24 1 1600-0052 Dowel Pin (HM3C Models)

2A 1 | 0157-9200C | Pump Casing {Universal Flange) 24 1 1600-0044 Dowel Pin {(HM1C and HM5C Models)

3 1 | 2253-0002 Impeller Nut 25 1 1600-0068 Dowel Pin (HM3C Model)

4 1 | 0401-9200P2 | Impeller (Nylon) 25 1 1600-0037 Dowel Pin {(HM1C and HM5C Models)

5 1 | 1720-0083 O-ring 26 1 | 3900-0022 Gerotor (HM1C Model)

5 1 | 1700-0100 Rubber Gasket 26 1| 3900-0024 Gerotor (HM3C Medel)

7 1 | 2120-0009 Mechanical Seal (Viten/Ceramic) (Std) 26 1| 3900-0048 Gerotor (HM5C Model)

s 1 | 3430-0589 Mechanical Seal (Silicon Carbide) (Optional) 27 1 0251-2500C2 | Motar End Plate (Includes Main Bearing)

g 1 | OF50-9300C2 | Mounting Flange 28 4 | 2270-0038 | Washer

8 1| 0750-9300C | Mounting Flange (9304C) 29 4 | 2220-0044 Cap Screw (HM3C )

9 4 2210-0020 Hex Head Cap Screw 29 4 2220-0021 Cap Screw (HM1C)

10 1 | 1410-0056 Slinger Ring 29 4 | 22200032 | Cap Screw (HMSC )

11 1 1820-0013 Retaining Ring 30 2 1720-0108 O-ring

12 1 1810-0014 Snap Ring il 1 3360-0021 Pressure Port Adapter

13 1 | 2000-0010 Ball Bearing 32 1 | 3260-0068 Poppet

14 1| 14100073 Spacer 33 1 1820-0038 Retaining Ring

15 1 | 2104-0005 | Shaft Seal 34 1 | 3320-0049 | Tank Port Adapter

18 1 | 1410-0074 Seal Spacer 35 1 | 3220-0029 Bypass Adjusting Screw

17 1 | 2029-0014 Thrust Bearing Assembly - Consists of: 36 1 1700-0047 Gasket
(1) Thrust Bearing & (2) Thrust Brg. Races a7 1 | 22700027 | Washer

18 1 | 1810-0026 Snap Ring 38 1 | 2250-0038 Lock MNut

19 1 | 0510-2500 Shaft (HM3C Maodel) 7-1/2" long 40 1 1610-0055 Rall Fin (HM3C Models)

19 1 | 0511-2501 Shaft (HM1C & HM5C Models) 7 long 40 1 1610-0031 Rall Pin (HM1C and HM5C Models)

20 1 | 0151-2500C | Motor Body (Includes Main Bearing) 41 1 1610-0012 Woodruff Key

21 4 | 2210-0005 Hex Head Cap Screw 42 1 2270-0071 Washer

HYPRO Pump, 80, 90 & 100 Foot Boom
Page 69




S
f #1—#’—5 ILLUSTRATED PARTS LIST

Raven Flow Controls

Raven Flow Controls
Page 70



N & 6 6 6

fﬂjf

ILLUSTRATED PARTS LIST

Raven Flow Controls Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |FC200 530002 4 |Manifold Clamp 2” Full Port

2 150G 530014 Gasket 2” Port

3 063-0171-894 631805 1 |Raven Motorized Control, 2-way molded connnector
4 530393 1 |Manifold Elbow 2” Full Port x Flange Sweep 90

5 |64024H 540016 4 |Clamp Stainless Steel 1-1/2”

6 |BS-1-1/2BH200 510014 AR |Hose EDPM1-1/2”

7 |M200150BRB 530100 2 |Manifold Hose Barb 2” x1.5” Hose Barb

8 [063-0171-0793 631804 1 |Raven Flow Meter

Raven Flow Controls
Page 71



ILLUSTRATED PARTS LIST

Agitation & Rinse Control
Page 72



FAST
f@—-{—/j ILLUSTRATED PARTS LIST
Agitation & Rinse Control Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |M200PLG 530093 1 |Manifold Plug 2"

2 150G 530014 3 |1.5"EPDM Gasket

3 |FC200 540001 3 |Manifold Clamp

4 |M200100TEE 530075 2 |Manifold Tee 2 X 1"

5 [M200150BRB 530079 1 |Manifold Hose Barb 1-1/2"

6 |[64024H 540016 2 |Clamp Hose 1-1/2

7 (1-1/2 EDPM 510014 4' [Hose Spray 1-1/2 Goodyear

8 |[FC100 540000 4 |Manifold Clamp 1"

9 [M100G 530068 4 |Gasket1"

10 [MV100CF 500005 2 |Manifold Valve 1"

11 [(M100075BRB90 530060 1 |Manifold Elbow 1" X 3/4" HB To Rinse Balls
12 [(M100BRB90 530061 1 |Manifold Elbow 1" HB To Agitation

13 |PL344BR-24-CEC 500001 2 |Valve Ball Electric Agitation (Optional)
14 90SAEASA [ 1 |Control Harness Electric Agitation

15 560021 1 |Fuse 15 Amp

16 560043 1 |Swiftch

Agitation & Rinse Control
Page 73



y=== ILLUSTRATED PARTS LIST

Agitation Shut-Off, Electric Option

8

\

| VALVE OPERATION

AGITATION RINSE
MMMMMM
OFF OFF - WATER ONLY
l : f | l ! i ? - 80 PSIMAXIMUM
o o
Lol

Agitation Shut-Off, Electric Option

Page 74



05T
f—-—«g"—s ILLUSTRATED PARTS LIST

Agitation Shut-Off, Electric Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 | 11145BLK | 1 |SWITCH BRACKET

2 500064 1 |VALVE 356 Ser ON/OFF ELECTRIC AGITATION
3 530066 1 |1" MANIFOLD X 1" HOSE BARB

4 530068 2 [1" EPDM GASKET FOR MANIFOLD

S 530362 1 |1" MANIFOLD COUPLING, 90°

6 540000 2 |CLAMP, 1" WORM SCREW

7 631970 1 |CABLE,ELECTRIC AGITATION ON/OFF

8 800016 1 |DECAL, ELECTRIC AGITATION

Agitation Shut-Off, Electric Option
Page 75



fg/,;/f:; ILLUSTRATED PARTS LIST

Boom Plumbing

Fenceline

From TeelJet 14
Ball
Valve

21 22  To Delivery

i 22 0 /@ 5 ébes

26 27
53 p % See Delivery Tubes
28 23/ /@ For Part Numbers
44

Boom Plumbing
Page 76



QST

FW W W N

ILLUSTRATED PARTS LIST

Boom Plumbing Parts List

1 |4154-GXX-160 790020 1 |Pressure Guage 0-160 psi
2 256 2 |Washer Flat 1/4" Zp
3 103 2 |Bolt HH 1/4 X 1-1/2 GR5 Zp
4 |2T20-003 510023 AR |Tubing Poly 1/4" OD
5 |44103211 530004 1 |Q-Lock Connector Elbow 1/4" MPT x 1/4" Hose
6 |M200PLGO025 530094 1 |Manifold Plug 2" X 1/4" Port
7 |FC200 540001 AR |Manifold Clamp 2" Standard
8 |150G 530014 AR |Manifold Gasket 2"
9 500027 AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
9 500028 AR |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
9 |50516-6 500029 AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
10 [56609-2-F AR |Valve Sub-Assembly
11 |45529-1" 530190 AR [Quick Connector Sub-Assembly
12 |64016H 540014 AR |Hose Clamp 1"
13 |[1BH200 510016 AR |Hose Spray EDPM 1" ID
14 |HB100 530041 AR |Hose Barb 1" MPT X 1" HB
15 |LST100-80 530474 AR |Strainer Line 80 Mesh Screen (LST180 Screen)
16 236 AR |Nut HH 5/16" CL Zp
17 120 AR |Bolt HH 5/16 X 3-1/2 GR5 Zp
18 [HB100-90 530044 AR |Hose Barb Elbow 1" MPT X 1" Hose
19 [64016H 540014 AR |Hose Clamp 1"
20 (1BH100 510016 AR |Hose Spray EDPM 1" ID
21 [(HB100 530056 AR |Hose Barb 1" x 1” Tee
22 |64016H 540014 AR |Hose Clamp 1"
23 [1BH200 510016 AR |Hose Spray EDPM 1" ID
24 |EL100-90 530310 AR |Elbow 1" FPT
25 |HB100-90 530044 AR |Hose Barb Elbow 1" MPT X 1" Hose
26 (HB100 530041 AR |Hose Barb 1" MPT X 1" HB
27 |[V13N34 530245 AR |Cap 1” FPT
28 |58140 520037 AR |Fenceline Nozzle Body, Manually Controlled
28A |55280-1 520038 AR |Fenceline Nozzle Body, Electrically Controlled
29 |[345-005 540032 2 |Hose Clamp 3/8"
30 |3/8BH200 510020 AR |Hose Spray EDPM 3/8"
31 [1338D 530306 2 |Fenceline Nozzle Body
32 |3B12 530206 2 |Nozzle Body Nut
33 |CP8027-NYB 520019 2 |Nozzle Tip Nut
34 227 2 |Nut HH 1/4" Nylock ZP
35 |44103206 530001 1 |Q-LOCK Connector 1/4" MPT x 1/4" Hose
36 |5504-04-04-SS 610006 1 |Elbow 1/4" NPT Stainless Steel
37 11758 1 |Guage Bracket
38 11786 1 |Guage Strap
39 |45529-90-1 530190 1 |Elbow 3/4” Return To Tank
40 |64012H 540013 1 |Clamp 3/4”
41 |BS-3/4 BH200 510019 1 |Hose 3/4”
42 500027 AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) (Items 9 & 10)
42 500028 AR |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK) (ltems 9 & 10)
42 |54608-15-450BEC3 |500029 AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK) (ltems 9 & 10)
43 257 AR |5/16" Washer
44 |TC-130 540037 AR |T-Bolt Clamp
45 |3D34100 530275 AR |Hose Barb
46 |QJ17560A-25M 520030 AR |Body Single
47 |Q54676-1/4-NYR 530248 AR |Adapter
48 |3EL14628 530209 AR |1/4 x 3/8" Barb 90°
49 |[58480-2 530429 AR |Cable, Chem Sawer Electric Option
50 |W806V 530227 AR |Cap Gasket
51 |CP7717-3-912-VI 530198 AR |O-Ring
52 |CP37166-1-302SS 530193 AR |Retaining Clip
53 |BJTEE100 FP 530147 AR |Tee 1" NPT

Boom Plumbing
Page 77




ILLUSTRATED PARTS LIST

Fence Line Option
Page 78



~

fosr

| VWV VY

ILLUSTRATED PARTS LIST

Fence Line Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520016 2 [NOZZLE SEAT WASHER, RUBBER
2 520037 2 [NOZZLE MANUAL CHEM SAVER
3 520038 2 [NOZZLE ELECTRIC CHEM SAVER
4 632044 2 |CABLE ADAPTER 2P DT TO 2P 6"
5 540032 4 |CLAMP, HOSE 5/16"

6 632054 2 |55'FENCE ROW CABLE

Fence Line Option
Page 79



05T
f—-—«g"—s ILLUSTRATED PARTS LIST

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Single Fence Line, Display Control
Page 80



S
f #1—#’—5 ILLUSTRATED PARTS LIST

Single Fence Line, Display Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520037 1 |VALVE, MANUAL CHEMSAVER

2 520038 1 |VALVE, ELECTRIC CHEMSAVER
3 632044 1 |FENCEROW ADAPTER CABLE, 6"
4 632054 1 |FENCEROW CABLE, 55

Single Fence Line, Display Control
Page 81



L E ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Dual Fence Line, Display Control
Page 82



N & 6 6 6

fﬂjf

ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520038 2 |VALVE, ELECTRIC CHEMSAVER
2 632044 2 |FENCEROW ADAPTER CABLE, 6"
3 632054 2 |FENCEROW CABLE, 55'

Dual Fence Line, Display Control

Page 83



L E ILLUSTRATED PARTS LIST
Single Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Single Fence Line, Toggle Switch Control
Page 84



05T
f—-—«g"—s ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 PLATE, MOUNT

2 520037 1 [VALVE, MANUAL CHEMSAVER

3 520038 1 [VALVE, ELECTRIC CHEMSAVER

4 632042 1 [2 PIN DT 40" CABLE EXTENSION

5 632044 1 FENCEROW ADAPTER CABLE, 6"

6 632054 1 FENCEROW CABLE, 55

7 632089 1 CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 DECAL, FENCELINE & AGITATION

Single Fence Line, Toggle Switch Control
Page 85



L E ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Dual Fence Line, Toggle Switch Control
Page 86



v ILLUSTRATED PARTS LIST
Dual Fence Line, Toggle Switch Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 |PLATE, MOUNT

520038 2 |VALVE, ELECTRIC CHEMSAVER
632042 1 |2 PIN DT 40' CABLE EXTENSION
632044 2 |FENCEROW ADAPTER CABLE, 6"
632054 2 |FENCEROW CABLE, 55'

632088 1 |CABLE, DUAL ELETRIC FENCELINE NOZZLES

O OB [W[IN

7 800261 1 |DECAL, FENCELINE & AGITATION

Dual Fence Line, Toggle Switch Control
Page 87



ILLUSTRATED PARTS LIST

=
j

——

/Z}j

T AR
L vine o amind

1/
;i‘
i sty A
A |

/
£
i

B

e ——

1S
)
©

l'Il;}\\
o\
O

£33

é;:
bt |
y

=]

I
b

Plumbing Valves
Page 88



QST
fm—:"—:" ILLUSTRATED PARTS LIST

Plumbing Valves Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

0 |PL450BEC-FB 1 |Shut-off Valve
1 |TJ505156 1 |BEC MOTOR, 22 RPM (.07 SEC)
2 [cP50517-SSPV 1 |RETAINING CLIP, 304 STAINLESS
3 |cP26197-PP 2 |SCREW, 1/4™-20 X 7/8", STAINLESS
4 [cP50514-pP 1 |MOTOR ADAPTER, POLY BLACK
5 |CP20125-TEF 1 |THRUST WASHER, TEFLON
6 |CP56613-SS 1 |STEM, 303 STAINLESS (FOR POLY BALL)
7 |[CP7717-M12X25V1 | 3 |O-RING, VITON
8 |CP55233-NYB 1 |FLOW BACK BODY, NYLON BLACK
9 |CP38435-1/4-SSNY | 2 |ELASTIC LOCKNUT, 1/4-20, STAINLESS
10 |CP20106-2-PP 1 [FLOW BACK BALL, POLY, WHITE
10A |CP19926-2-SS 1 |FLOW BACK BALL, 303 STAINLESS
11 |CP20564 2 |GASKET, ITON
12 |CP20103-TEF 2 |SEAL, TEFLON
13 |CP7717-2-2132V 2 |ORING, VITON
T4A |CP45514-NYB 1 |END CAP, NYLON, BLACK, QUICK CONNECT
15 |CP45252-2-3/4-SSPV | 4 |SCREW, 1/4-12 X 2-3/4 PAN HEAD, SS
16 |cP55224-PP 1 |#75 NARROW TEE BODY, POLY, BLACK
17 |CPa5216-AL 1 [MOUNTING RAIL, ALUMINUM
18 |CP45259-SS 4 |SCREW, M6 X1 X 16MMHEX, SS
19 |CP7717-3-912-Vi 2 |ORING, VITON
20 |CP37166-1-302SS 2 |QUICK CONNECT RETAINING CLIP, 302 SS
56609-3FB-_-_ 1 |VALVE BODY SUB ASSEMBLY, SPECIFY OUTLET SIZE & BALL
MATERIAL (INCLUDES ITEMS 1-3)
AB344AE-KIT 1 |SPARE PARTS KIT

Plumbing Valves
Page 89




ILLUSTRATED PARTS LIST

Nozzle Bodies

1 ITEM PART NO. | DESCRIPTION

CP48224-NYB
2 CP48256-53

| Upper Clamp, 25mm, Mylon (Block)
| Pivat Pin, Stcinless Stesel

4 _F:_P?__-"J_?_:Z!’11G—BU 0-Ring, Buno—N
CP7717-2/110-¥1 0-Ring, ¥itan (Optional)

5 CP48255-1 1/4—30255 | Screw, Stainless Steel

|
|
|
|
|
|
|
CP4B49E-NYE | Body, 3/4", Nylon (Block) (for 3/4" and 25mm varsions)
|
|

CP21953-EFR Diaphragm, EFDM
CP21953-V] Diaphragm, Vitan (Cpllenal)

7 21850-10-NYB

End Cap Sub—Ass'y, Mylon (Block)

QJ17560A No. QJ17560A—25mm—NYB(=Y]) — Hinged Mozzle Body Assembly

/ DESCRETION... Sprayiug Systems Co.

WET BOOM DIAPHRAGM

&
D:‘:é;‘:?ufﬁgigff' ?gl;!:a lggg.zles and Accessories

/2, 3747 1, 20mm, & 265mm) 0 - Mheator, I 6166,PA00

Rar e Farts Lial No.
TEW PART HO. 0] DESCRION PL QJI7560
T | CP38330-2-NYE Flug, Hylon {Black) Rt SHEET __ OF

7—2-13-LPR 0-FRing, EPDM
+ 717-2-13-Wi | 0—Ring, ¥iton (Dafianal}
[ 3 8331-NYD E-Clip, Wylon [Black)
717-M28x3-EFRTFE | O-Ring, EFR-Taflon Filied (2 Req'd.}

4 | CFr7iT-Magms-VITFE 0-Ring, Viton—Tation Filled (2 Rec'd) (Optisnal)
5 CP56726=VITFE Senl, Viten—Tatlan Filiad
6 | CPi7i7=2=111-v1 O-Ring, Vitan
7a_ | cPiaszi-z-nve Turral, Mylsn (Black) (5 Outiat)
78 Titrel, Wylon (Black) (4 Outiat]
7C Turral, Mylon (Black) {3 Oullal)
s 02 5 Diophrogm, EPDM

CF21953-V1_ Dicphrogm, Viten {Opfiancl
§ | 21950-10-NY8 End Cap Sub— bly, Wylon (Block)
10 | cpasass—z-nya 3/4" & 35mm Body, Nylon (Block)

CPI717-2-110-8U O-Fing, Buna-N
" eFmr—a-11-w O-Ring, Vion (Optional)
12 | CP#8255-1-1/4-30255 | Screw, Stciniss Steel
13

| CPABZZA-HYE #%mm Uppsr Clamp, Nylen {Black)
14 | CP4BZ56-53 Pival Pin, Stalniess Steal =

Mo, 0J36_C=25WM-NYE(-¥I) — Z%mm Wal Boom Mozzla Body®
THoles: Specily Elfhar 3, 4, er 5 In Perl Numbar For Mumber of Outiets Do
=¥l In Porl Mumber Spacifies Viton O-Ring Ophton

TEON:
. L
Qus0c WET Boow Spraying Systems Co.
DIAPHRAGH CHECK VALVE & b
QUICK TEEJET® HINGED Sproy Merzles ond Accessories
NOZZLE BODY ASSEMBLY FL0. Biow 7800 — Wheaton, | G0168-7900
P PARTS LIST
PL QJ360C-WB
i SHEET oF

QJ375 QJ373

Nozzle Bodies
Page 90



FAST

EE

ILLUSTRATED PARTS LIST

=

FAST GLOBAL
SOLUTIONS



ene:
i‘—/‘—/—’j ILLUSTRATED PARTS LIST

Delivery Tubes

Delivery Tubes
Page 92



fFasT

ILLUSTRATED PARTS LIST

Delivery Tubes Parts List
ITEM PART NO. QTY. DESCRIPTION

1 14301 AR |Tube, 6 Port 15 Inch Spacing + Fenceline Valve

1 14302 AR |Tube, 2 Port 15 Inch Spacing

1 14303 AR |Tube, 3 Port 15 Inch Spacing

1 14304 AR |Tube, 4 Port 15 Inch Spacing

1 14305 AR |Tube, 5 Port 15 Inch Spacing

1 14306 AR |Tube, 6 Port 15 Inch Spacing

1 14307 AR |Tube, 7 Port 15 Inch Spacing

1 14308 AR |Tube, 8 Port 15 Inch Spacing

1 14309 AR |Tube, 9 Port 15 Inch Spacing

1 14310 AR |Tube, 10 Port 15 Inch Spacing

1 14311 AR |Tube, 7 Port 20 Inch Spacing + Fenceline Valve

1 14312 AR |Tube, 2 Port 20 Inch Spacing

1 14313 AR |Tube, 3 Port 20 Inch Spacing

1 14314 AR |Tube, 4 Port 20 Inch Spacing

1 14315 AR |Tube, 5 Port 20 Inch Spacing

1 14316 AR |Tube, 6 Port 20 Inch Spacing

1 14317 AR |Tube, 7 Port 20 Inch Spacing

1 14318 AR |Tube, 8 Port 20 Inch Spacing

1 14319 AR |Tube, 9 Port 20 Inch Spacing

1 14320 AR |Tube, 5 Port 20 Inch Spacing + Fenceline Valve

1 14321 AR |Tube, 6 Port 20 Inch Spacing + Fenceline Valve

1 14322 AR |Tube, 2 Port 22 Inch Spacing

1 14323 AR |Tube, 3 Port 22 Inch Spacing

1 14324 AR |Tube, 4 Port 22 Inch Spacing

1 14325 AR |Tube, 5 Port 22 Inch Spacing

1 14326 AR |Tube, 6 Port 22 Inch Spacing

1 14327 AR |Tube, 7 Port 22 Inch Spacing

1 14329 AR |Tube, 6 Port 22 Inch Spacing + Fenceline Valve

1 14330 AR |Tube, 5 Port 22 Inch Spacing + Fenceline Valve

1 14331 AR |Tube, 6 Port 15 Inch Spacing + Fenceline Valve

1 14332 AR |[Tube Assembly, 2 Port 15 Inch Spacing, Inc Nozzles
1 14333 AR |Tube Assembly, 3 Port 15 Inch Spacing, Inc Nozzles
1 14334 AR |Tube Assembly, 4 Port 15 Inch Spacing, Inc Nozzles
1 14335 AR |Tube Assembly, 5 Port 15 Inch Spacing, Inc Nozzles
1 14336 AR |Tube Assembly, 6 Port 15 Inch Spacing, Inc Nozzles
1 14337 AR |Tube Assembly, 7 Port 15 Inch Spacing, Inc Nozzles
1 14338 AR |Tube Assembly, 8 Port 15 Inch Spacing, Inc Nozzles
1 14339 AR |[Tube Assembly, 9 Port 15 Inch Spacing, Inc Nozzles
1 14340 AR |[Tube Assembly, 10 Port 15 Inch Spacing, Inc Nozzles
2 590054 AR |Spacer, Wet Boom

3 540040 AR |[Clamp, Wet Boom

4 520039 AR |Nozzle Body Triple Wet Boom

5 590048 AR |U-Bolt Stainless Steel

6 540029 AR |Tube Clamp Base

7 655 AR [Nut HH

8 590078 AR |Bolt HH 1/4 x 4-1/2 GR5 Stainless Steel

9 685 AR [Washer 1/4" Stainless Steel

10 655 AR |[Nut 1/4" Nylock Stainless Steel

11 520030 AR [Nozzle Body Single Wet Boom

Delivery Tubes

Page 93



S
f éé;ig/j ILLUSTRATED PARTS LIST

60 - 80’ Side Fold Fitting

60 - 80’ Side Fold Fitting Parts List

ITEM PART NO. QTY. DESCRIPTION

1 530044 1 1" MPT X 1" HOSE SHANK-90°
2 530326 1 1" MALE X 1" FEMALE SWIVEL
3 530325 1 1' FEMALE THREAD X 1" HOSE SHANK

60 - 80’ Side Fold Fitting
Page 94



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

itting
PPPPPP



';/ = .,_I}‘_
f ,#;i; ILLUSTRATED PARTS LIST

Hydraulic System

Detail A

Hydraulic System
Page 96



i

ILLUSTRATED PARTS LIST

Hydraulic System Parts List

= VENDOR PART NO. PART NO. DESCRIPTION QTY. 60" 80, 90 & 100
1 |648124 620019 Cylinder, 20TD16-150 SA Push, Main Lift
2 |6400-4-8-047 610038 8ORB x 4JIX Restricted Adapter, .047 2
3 |FDM4R17-4FJX 600008 Hose 4JIC Straight 1
4 |2-NV12-12SAE-M 530182 Hydraulic TIP x8ORB 4
5 |FDM8R17-8FJX-8MBO-288 Hose Hydraulic Block Feed 2
6 645710 620006 Cylinder, 30TD16-150 Double Acting, Fold 2
7 |6801-4-8-R.045 610039 8ORB x4JIX90° Restricted Adapter, .032 (9600N) 4
7 |6801-4-8-R.045 610040 8ORB x4JIX90° Restricted Adapter, .045 (9600) 4
8 |FDMAR17-4FJX-4FJX-104 Hose 4JIC Straight 2
9 |FDM4R17-4FJX90M-4FJX-302 Hose 4JIC Straight x4JIC 90° 1
10 |[FDM4R17-4FJX90M-4FJX-302 Hose 4JIC Straight x4JIC 90° 1
11 610039 8O0RB x4JIX90° Restricted Adapter, .032 (9600N) 4
11 |6801-4-8-R.045 610040 8ORB x4JIX90° Restricted Adapter, .045 (9600) 4
12 (645710 620006 Cylinder, 30TD16-150 Double Acting, D13, Wing 2
13 |FDMBR17-6FJX-156 Hose 6JIC Straight 2
14 |6801-6-8 610030 8ORB x 6JIX Adapter 2
15 (648422 620023 Cylinder, 25TD08-112 SA Pull, Wing Tilt 2
15 For Norac/Raven Boom Height Control Systems Opt.
15 |648402 Opt. Norac/Raven 620022 Cylinder, 25TD10-112 SA Pull, Wing Tilt Opt.
16 |6805-6-8 610035 8ORB x 3/8” FPT 90° Adapter 4
17 [BV3 610036 Breather 3/8” MPT 4
18 |FDM4R17-4FJX90M-SAME-302 Hose Hydraulic 4JIC 90° x4JIC 90° 1
19 |FDM4R17-4FJX90M-4FJX-322 Hose Hydraulic 4JIC 90° x4JIC 90° 1
20 |FDM4R17-4FJX-4FJX-104 Hose Hydraulic 4JIC Straight 2
21 |FDM8R17-8MBO-10MBX090-204 Hose Hydraulic Pump Feed 2
22 |0531-601-500/100 630002 Accumulator 1
23 |FDM4R17-4FJX-4FJX90M-15 Hose Hydraulic 4JIC Straight 1
24 |FDM4R17-4FJX-4FJX-25.3 Hose Hydraulic 4JIC Straight 1
25 [N/A
26 610026 Run Tee Adapter 4JIC, ZN 6
26 |6602-4 610028 Run Tee Adapter 4JIC 6
27 |6402-04-04 610018 Adapter Swivel 4JIC x40RB 1
28 |MPV-14-SAE 500000 Valve 1/4 Turn Hydraulic 1
29 |700-0805-4103 630008 Hydraulic Block - 5 Station 1
NS |700-0806-4103 630011 Hydraulic Block - 6-Station 1
30 |6400-04 610007 4 ORB x4 JIC
31 |237 237 Nut HH 3/8” Nylock Zp Centerlock
32 |132 132 BoltHH 3/8 x3” GR5 Zp 2
Seal Kits

648126 648124 20TD16-150 SA PUSH

645752 648422 25TD-08-112 SA PULL

645752 648402 25TD10-112 SA PULL

Hydraulic System

Page 97



E
@
=)
n
=
14
=
B
=)
LLI
E
=
4
E
n
=
=)
=

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

23"

2 g1k N :T e
~BLK/WHT—H i

®
H e
:

g

BLK
WHT

Cé
c1

Cc7
c2

=] Dmm

cs
Cc4

00000
-
00000

c10
c5

RED/BLK —12°]

BLK -

w

4

Page 98

Hydraulic Control Valve Harness - 60 - 66 Foot Boom



[ VWV VY

f’ﬂ;;"f

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 212-025 1 |Bolt, 5/16-18 x 0.75

2 214-002 14 |Cable Tie, Black, 7"

3 255-026 1 |Loom Clamp, .5" ID Metal/Rubber

4 302-374 1 |Manifold Assembly, 0805 2DA 3SAOQClosed Intg DTR 12V WP6400-4 PT6801-8
5 319-668 1 |Harness Assembly, 12 con 18ga DTR Key A 12P(12)-2DTR2P(2) 33'

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 99



ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom

.

N

O

o

Hydraulic Control Valve - 60 - 66 Foot Boom
Page 100



[ F'Vv W W

fasr

4

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 210-038 4 |FITTING 6408-HHP-8/HOLL HEXPLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210-127 3 |FITTING 6408-HHP-6/HOLL HEXPLUG MO

5 232-050 2 |DECAL S/N (SILVER)

6 232-058 1 [DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

7 2563-037 1 [COIL H/F 6359774 DT

8 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

9 270-093 1 [MANIFOLD S141534 5CIR AL RV

10 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)

11 273-012 1 [|CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

12 273-058 1 [CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
13 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 60 - 66 Foot Boom
Page 101



fg/if; ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom

TO SPECKFIED LENGTHS.
r°4:mmmm1zmm

3. PUT REMAINING TIES INTO BAG.
4.cur®
5. USE 12"

UP HARNESS.

? ®
g B :?—(gﬂ—m so:e;-nm ]

25* L)

I:I:I-m_@mx-unsommmmm h ;

m-m_@u—mmrmmm ‘i__t‘r 1 -
I |
P, 17" = b
I:D '- |::|=| sl.x/:-r“ommmm h \@ 8
tg-;—@u%mmm | 5
T
! i |
| it
[
| *h h“*l
LN IR I
| I

ASIE

21" y
l::D (==} —Qm—mmamn)

23" /

mm—@u—mmmm
Eg N = — i ’
é 5

Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom
Page 102




ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 231-008 6" |Shrink Tubing .750

2 231-009 3" |Shrink Tubing .5

3 231-250 6" |Shrink Tubing .250 Black

4 232-050 2 |[Decal S/N (Silver)

5 252-058 159" |Wire 18ga Black

6 252-064 35' [Cable 12con Gray 18ga

7 255-212 1 |[Connector Deutsch 12 Pin recepticle DT

8 255-213 1 |Connector Deutsch DT PLUG 12 PIN

9 255-214 1 |[Connector Deutsch LOCK WEDGE 12 PIN DTR
10 255-215 1 [Connector Deutsch LOCK WEDGE 12 PIN DTP
11 255-505 7 |Connector Deutsch LOCK WEDGE 2 PIN DTP
12 255-801 7 |Connector Deutsch 2 PIN PLUG DT

13 255-969 2 |Connector Deutsch LOCK WEDGE 2 PIN DTR
14 255-971 2 |Connector Deutsch 2 PIN RECEPTICLE DT

15 255-977 16 |TERMINAL PIN DEUTSCH 16/18GA

16 255-978 16 |TERMINAL SOCKET DEUTSCH 16/18GA

17 255-979 10 |Connector Deutsch

Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom

Page 103



ILLUSTRATED PARTS LIST

Control Console - 60 - 66 Foot Boom

O GN3 ;b1 (Z1)aZL W A3 10 YOSL NODZL MM | L ¥8L—-0ZE | +%
5/ WOL ASSY Md H30I0H3ISAd | L BL-6LE | ¢
I IS ,8/{—Hd XGHINN TIRIG 10N | L | sei-Blt | 2%
T | Lie—vit | ig
T | €eo-hit | o
T | izo-6s5¢ | 62 |
I81° WG9 ANA o9 DOL WS | T TT0-65C | 92 |
181" TA TNA dig9 OOL M5 | © 20662 | L2
Z81° @ TWNA digd DOL WS |+ SI0-65C | 92 |
T o005 | oz |
U1 ONG (ES00 3001 Ml | L | G8e-952 | 42
VOri—9l SNI d Od WAL | € | BIb-9%C | &2 |
V91—l I/N Od Wal | € | OL0-55¢ | 2¢ |
[~ voul-0l ONd 03500 $Nds Wil | £ | Oeo—GGE | 12
[~ vo@1/OC SM NON 4 Od hdl | 8 | 900-56¢ | 0T |
18 Od 4 dvi-1 Wdl | OZ | 200-S%¢ | BF |
difYa Zvalld 30010 | L 100—¥GZ | OF |
Nyo vost 3um | 81| oso-zsz | ZF
o3 vomlL 3uM | 42| 650-25z | OF |
8 YO8l 3uM | .8F | 80—z | OF |
789 N3O 1008 OOL WS | & | s20—0se | ¥I
ONOT WOM dt 10d0 DOL MS | € | <SH0-0S¢ | ©F
THOHS MON dt 1040 O0L M5 | € | L00-0S¢ | &F
T XC AR/000 Baa | 1 BE0-25C | 1t
(aEATS) W/S 1030 | @ | oso-eee | OF
[ ODOVM THZ 81 X ¥ 910 A10d OvA | 1 | ZG00%Z [
HOUNOM ONSH DdB | | 005612 | 8
L YOv18 30 31Ev0 | € | 200-FiC I3
T I0XGLENIST WOUN WORSWR | ¢ | S-fIZ | o
| 005 X O—¥/| Q300M M3805 | ¢ 1£2-21Z <
I I1Wad 0z-¥/1 HONA | € | GIE-ZLE
| SSvud B/5Xee—9 LM3SNI | @ -l | €
W GH WO B/t X Ce-9 M3YUS | G | ¥BI-GIC 3
998" VId II0H '0LES'—.EC OOA3H S wis | 1 01L-0LZ L
NOILHINOS3Q Lyvd ALD RIESHNN Lavd oN

1SN slyvd

Page 104

Control Console - 60 - 66 Foot Boom



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




NOILVOO1 HOLON = W

B B B B

§
%
e_&f

Page 106

Control Console - 60 - 66 Foot Boom

™"
o S

ILLUSTRATED PARTS LIST

’
_.._
SR
18 Sms

XX
© e

R

@
[Bs—

L J A ™
¢ ¢
o 01 01
WON e WoNy &mn e
201 1ada 901 l1ada 1ada
N49 IMS 13N ZMS AHD EMS

AWVHOVIA ONIGIM HOLIMS

Control Console - 60 - 66 Foot Boom




ILLUSTRATED PARTS LIST

Wiring Harness - 60 - 66 Foot Boom

34 MIEa-2Z1

Juim ME—-LL
DMd AUAVYD—01
M ALIAYI—6
Dld ALAYD—B
IMd ALIAYD=£
M ALIAYI—S
oaMd AUAYD—S
IMd ALIAYI=1
Dd ALAYD—E
OMd ALAYD-2
M ALIAYD—L

PLOOLE

I[oo

HOS1MN3d

~ T 08

143044 H04 TviHd 1NO Nid

- Z/l |
——_ |

aMd AUAYD 1030 INOD | 0L BL6—GGE ]}
Y¥O2L1/9L 13MD05 HOSLNIO MIND| ZL 8/6-6SZ B
YOBL—891 Nid 1N30 INGD| € LELE—GGE ]

dld MIZL 3903M HO0T dIND | | GLZ—GST L
d410 NIdZ) 3203MA007 1N30 NNOJ | | ¥l2—-66T g
10 amd MIdZL HISLN3a |IND| L £LEZ-GGT g
NIdZ1 14234 13 1N30 NNOD| L Z1LZ—55C ¥
AHD OAd WDEL NODZI 318vD | (LI ¥80-258 £
M8 ¥oEI 3uim |21 BE0-CST Z

M8 008" OMIENLANINHS | 1 G6O0— 12T 3
NOILdI¥I530 Luvd ALD|Y3EWNN 1avd | oN

1S S1avd

g/ NES—Z L
AE-LL
Ne9—0al

LHM/¥18—6
na-g

Ol0l0l0]

-
“
__
7

2
= (0[O

onmld J04 1v13d 1nG Nid

—_— )
T
g

Wiring Harness - 60 - 66 Foot Boom

Page 107



ILLUSTRATED PARTS LIST

Control Console Decal - 60 - 66 Foot Boom

Modsun) encyeq) s Jpe|) DAY ORI

ONIM 1HOIH

SV PROIHEAG JOPIm SHIA [HED Jene)] STERRTK

—  aad—

_ 1d0dsNviL —)

SONIM diTd

ONIM LiT1

M

| S || [———

198E-LTHL05
65195 NW ‘914N
vt PA A gSeps

punois cl HF/ID RS
punoJs) ¥ yig/nig S
punols) Ll g SR
piold BUIpA ulepy LD 92 6%0L82% ) 14ADIIE B WIS g BIO  pay (wow) umoq
T | S| [ SRR [ S (1e1s) J18ue enig Hoys §
Jodsuel] Buipp uepy 90 5] 0L8Z2% 1L ws g b10 % pey (wow) dn
plald sbuip di4 Z0 0 6%0L%8%¢ JUAAIE 8 WD R NIF B UM (wow) umog
= = (Je18) J8)UBD pay Hous ¢
uodsuel] sbuip di4 s} f8) 0L88%E uis 9 Nig 9 UM (Wow) dn
umo(] BuIph 1 BEL L e 680L%S UAAIE B WO B Nig/paY (wow) umoQ
w | = | = | e | (118) J8jUBD Aeig Buo g
dnbum ey | 6D 0L %S we) R Nig/pay (wow) dn
umoQ Ul ¥0 — 62099 WAMPIE B WD B Yig/Blo (wow) umog
o = L = L = e (Je1s) 423U MOJIBA Buoi g
dn urep TR (29 0L%9 w9 ¥ ¥1g/B10 {woww) dn
umog BuipA 17 £D = 680L%. WUMAIE B WO B NIFAUM (wow) umoQ
1w | = | = | e | g (1218) 181UBD usalg BuoT |
dn buips 17 R 8] 0L% . w9 B YgAuM (wow) dn
uonoung suod que] | sJod aunssaud | uonesoT 1np uid salipA 10H uonjisod ysume |J1ojon joog | 'oN yoyume

voLy

-5080-00.L '@ €01¥-S080-004

Control Console Decal - 60 - 66 Foot Boom

Page 108



v ILLUSTRATED PARTS LIST
Hydraulic Control Valve Wiring Harness (319-724) - 80, 90 & 100 Foot Boom

S8/ Nea~"

N
[==)
[
=
=
=
I
o

18,/ LHM

ats|
AHM/NED

QAN (B
© ©
\Em _ﬁ._@ 59

S/N

i =)
3
5

PNy 378,703 —

IN—— 319,/ 59u0 —

7~
o —
L —

L ——
P J110,/1178
o —y |-
o ——
PN 317151
Y,
"l

2 1

oo

T3

oz
g
|

PARTS LIST
M2 |PART NUMBER|GTY FART DESCRIFTION
1 | z12-025 1 |BOLT 5/16—18 ¥ .75
2 214-002 13 |CABLE TIE BLACK 77
3 255-0246 1 |LOOM CLAMP .5"ID METAL/RUBB
4 302780 1 |M&NI ASSY 0306 4DA 154 CLSD OTR 12V WPE400-4(7)+5(2}R.047 PES01-E
5 319-724 1 [HRN ASSY 15CON 1BGA BTR KEY 4 12P(12)-DTR3IP(3)-9DTP2P(Z) 2DTR2A(2)) 33

Hydraulic Control Valve Wiring Harness (319-724) - 80, 90 & 100 Foot Boom
Page 109



SRS T

f,&m v ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom

@L@ @;@@;@Eﬂ

[ |

s

i

Hydraulic Control Valve - 80, 90 & 100 Foot Boom

Page 110



EAS T

i eSS A ]

I yF v W

AT,

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 273-023 2 |FITTING 6400-6-6/S-MJ-MO

3 210-038 4 |FITTING 6408-HHP-8/HOLL HEXPLUG MO

4 210-113 7 |FITTING 6400-4-6/S-MJ-MO

5 210127 3 |FITTING 6408-HHP-6/HOLL HEXPLUG MO

6 210-188 2 |FITTING 6400-6-6 R.047/S-MJ-MO

7 232-050 2 |DECAL S/N (SILVER)

8 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

9 253-037 1 |COIL H/F 6359774 DT

10 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

11 270-093 1 |MANIFOLD S14153-4 5CIR AL RV

12 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)
13 273012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

14 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)

Hydraulic Control Valve - 80, 90 & 100 Foot Boom
Page 111



M18/N¥9-Z)

>e-L L

N¥9-0}

1HW/8-6

Em\a._mln

~L

wA”Va 2L 38N 18/940-9

OMid NIdZL ¥0d QRIVANVT ¥4 S vjm\QUZIn
*SHLONT (BLdI03dS E@Su v xne/me-+
‘OvE OINI S3LL ONINVW3Y Ind '€ 1HM—¢
"SSANAVH df mwmlm

W00 OL S3LL 318w € 3sn T
£ S| HLONTT SSINAWH °L

.

1IH*IHIHIHININIHIHIHIHIP

Page 112

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness (319-668)

N

e e 8 gt at e
B3 B3 33 i Ed O3 £5 83 §3
—gmmmmemm [T, il
===s===re= ) 001 0 O ot 1 ff-e
= .noupile gl
e e A ARRAB® °~H 1
—————wwwe| o [
= HE g o
NOLLINOS3A 1Nvd Egzgmﬂz
1SN Sidvd

Hydraulic Control Valve Wiring Harness (319-668)



ILLUSTRATED PARTS LIST

Control Console - 80, 90 & 100 Foot Boom

L1 (€)dedLa (Z1)dzh V A3 dla vasL NOOSL NaH | L ooL-0z¢ | €¢
.G/ YOI ASSY Wd ¥3Q10H3Snd | | 69.-61¢ | 2%
8/d € S31¥3S UM 8/d SSINUVH | LiT—vIE | 1g
02004 9MS MINN dd4 TI¥a TON3 | L 16.—v0g | 0F
9,8/1 L—H4 XBMLNN TII¥a TON3 | L 00v—%0¢ | 6z
LL81° M8 TANA 90L dio | 1 1£0-662 | 82

£81° A¥O ANA dI¥9 90L MS | £20-65Z | LT

£81° NYO TANA di¥9 90L Ms | | £20-652 | 9T

£81° 13A JANA dI¥O 90L MS | 1 220-65z | S¢

/81" 118 TANA dI¥9 90L MS | 1 510-652 | ¥2

£81° Q34 TANA dI¥9 90L MS | I 500-652 | €T
LSLL'L VIO J10H ‘01504 —,.Sv° 0DA3H 47 Nivils | 1 oi.-ssz | TT
9¥1 GN3 Q3S0T0 30Id1S WL |} S82-S5C | 1z
vovL—9L SNI 4 Od Wil | ¢ 6LL-SSZ | az

v¥99L—¥1 4/W Od Wil | T 0L0-65Z | 6L

VO8L-91 AN3I G3SO1J 30MdS WiL | ¢ 0£0-¢5Z | 8L
v98L/0Z SNI NON 4 Od WL | 9 900-S5Z | /1
vo8L-2Z SNI TInd 4 O0d Wil | ¢ $00-SSZ | 9L

g 0d 4 dvi-L Wil | Sz | zoo-ssz | Gt

dhvg zvella 3aoid | L 100-¥52 | ¥1

A¥9 NdO 1008 90L Ms | o £20-08Z | g1

ONOT WOW df 10dd 90L Ms | € | €10-osz | z1
1¥OHS WOW df 10da 9aL ms | ¢ | Loo-o0sZ | 1y

S X G’} ¥18/@109 103a | L 6S0-2€2 | oL

(¥3Aus) N/s 1030 | 2 0S0-2¢2 6

0907/M INZ 8L X ¥L ¥10 A10d ova | 1 150-0gZ | 8
HOLINON ONSH Didg | 00c—612 | L

WL YoviE 3L J18vd | ¢ zZ00-¥1Z | 9
090°XGZ8'XZSC NOTAN ¥3HSVM | 2 cee—€1z | S
008" X 02-¥/1 G3013M M3¥DS | z \cz-212 | ¥
JIVA3S 0Z-%/1 8ONX | 2 S12-212 3

SSVdg 8/¢XZ€-9 L¥3SNI T z02-2\C z

18 GH WAO 8/€ X 2£-9 M3ddS | ¢ val-ziz | |t
NOLLJI¥OS3a L¥vd ALD [43ENNN LV oN

oL @pﬂm&mﬁ%hﬂw_ ‘¢ \ @ w @ 2

(8)(9) :NMoHS 10N 2 @
SSANYVH dn 1102 JONINILTY SV NMOHS
oL 31 Tavo-L 38N ‘1 SINTVA TIONV 3HL 35N+

OIHJYYO NI NMOHS SV

TSALON SIHILON HOLIMS INJIHO-

Control Console - 80, 90 & 100 Foot Boom

Page 113



=
@
-l
n
=
14
<
By
2
LL]
=
g
[+
=
n
=
-l
=

Control Console Switch Diagram

Ny

JHM/ Q34

[CraEa:N

NOILVOOT HOION =

a3
540

LHM/NY9

T

&

W
B4 4
L

T
N
!

€ A
s &

1HW/>n8

Y g AR Fm@g&
L
74y 4 A A J
H H:
HOR . ois HoW o SOR
a3y ¥ms 19 GMS nig gms

% o

187980

3wl
,@@NLL

\
@

ﬂg

A A A /» JYH0S
Va / vogL M8
01 \ NO1 \ o3
WON oie W WOW dg
90L 1dda uomssm_m 901 ldda
N9 LMS 73A ZMS A9 TMS
1L NIV iy

18/ LHM
a7

AVHOVIA ONIFIM HOLIMS

Page 114

Control Console Switch Diagram



W ILLUSTRATED PARTS LIST

o
Y gy
77
i |
_|'r .'I
BIN_GUT DETALL
(’ﬁ“
PIM_CUT DETAIL l; o —l—:.':",'l
(e &) =
/7 1 (3
c :_,// > (&
S =
_
A GRN,"'-':HT =
¢ ™ Reb it 1 - RED - WHT/BLK
2 ORG 2 - BLU
3w 3 — BLE T
4 — BLU/BLK 10 - Iz;(\
5 ORG/ELE 12 GRN/BLK
Wiring Harness - 80, 90 & 100 Foot Boom Parts List
ITEM PART NO. QTY. DESCRIPTION
1 231-007 3" |SHRINK TUBING .625
2 252-020 11" |CABLE 15CON 18 GAUGE
3 255-215 1 CENTER LOCK WEDGE 12 PIN DTP
4 255-756 1 CONNECTOR DEUTSCH DT PLUG 12 PIN KEY A
5 255-813 1 CONNECTOR DEUTSCH 3 PIN PLUG DTDT PLUG 12 PIN KEY A
6 255-817 1 CONNECTOR DEITSCH LOCK WEDGE 3 PIN DTP
7 255-978 15 |CONNECTOR DEUTSCH SOCKET 16/18 GAUGE

Wiring Harness - 80, 90 & 100 Foot Boom
Page 115



E
@
=
n
=
14
=)
B
=)
LLI
E
=)
4
E
n
=
=)
=

Control Console Decal - 80, 90 & 100 Foot Boom

yodsuen 310jaq SBUMIPO| SKEM]Y :DNINIYM
HD1IH

DNM IHD M

SONIM dind
-0 HiH

ONIM NVW

" THOdINWHLL -

NNV

DONMLET

N|Z§ —
- ain—J
SUM PEIISA0 JBpUN SBUM PIojun JSASN HEDNYD

punois delel Ng/uis i — S
puUnoiIS del-r wgmg Ll S
puUnoiD) de¢g UAM/PEH
puUnoi9) del-Li Mg = || e = =
p21d YouH 10 90 dZl=6 'dZl-0l 'dgl-g del-L AMIE R WS g BIO 8 pad {wow) umoq
e e e — (EEEEER an|g Hoys g
yodsuell YdHH 90 &%) dzl-0l 'dz1-z ‘dal-L uwg g Big ® pey (o) dn
paid sbuin did £ 80 dZl-6 dgl-0L 'dE-Z ‘JdE-L WUAIE B LIS B IUAVNIE 8 UM/ {LUoL) Lmog
E | = | s | [ (ims) J=jusp el Hoys g
Hodsuel] sbuiph dijd 80 o) dgl-0L 'dg-Z de-| i B JUANIE 8 IALID {wow) dn
PIa1d Buip Lepy zZ0 i d2l-6 'dzl-0l 'd2i-8 'dzl ¢ UMPIE B WIS ® Nig 8 UM {Luow) umog
T — | — 0 — | — e T | I ——— (ers) Je1ue0 Pay Hoys v
Hodsuel] Buip Uiey 10 ) dzZL-01 dZL-8 JZLE W53 2 Nig R JUM (wowy dn
umog Buip 1y 52 dgl-6 'dgl-0l 'dZL-5 UALSIE B WD B Mig/pay {LUoW) Umog]
T [ | T e ] [ e (SRR Aeley Buon g
dn Buiph 39 o) del-0l de)-§ ws » yg/pe (tow) dn
umogq uiepy 60 dei-0L ‘del-2 wis) g HIGAUM {lwow] umog
" e e (1e18) |muen MOJ[BA Buo g
dn uep 69 dzl-6 'dzZl-0l ‘dgl-£ WIS B WD 2 AIFAUAN {wow) dn
umog Buip 17 2 dzl-6 del-0) d2l-9 WMPIE % WD § Ig/Bio {Lwowj imog
w | —— | - ——— 1 a— {1E15) 481usny usaloy BuaT |
dn buiay 11 8] dzl-01 ‘dzl-8 LIS B H|g/DI0 {wow) dn
uonoung S04 YUE] | S0 aInssald UOIEJIDT IND Uld SaJIpn 10H LUOINSOd Youmg |J0j0o) joog | "ON YIlms

anfiuo) paxi4 021 SOLE-9080-00L

Control Console Decal - 80, 90 & 100 Foot Boom

Page 116



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




f;/,;/f:; ILLUSTRATED PARTS LIST
NORAC Auto Height Boom Control UC4+

NORAC Auto Height Boom Control UC4+
Page 118



S
f #1—#’—5 ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control UC4+ Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 144658-19 1 |Cable Interface UC4 BC C13 FT1 Main
2 144651-03 1 |Cable Extension Valve Generic
3 |44650-35 1 |Cable Power Generic Pull-Type
4 |4461BC+ 1 |UC4 Plus Boom Control Panel
5 44658-20 1 |Cable Interface UC4 BC C12 FT1 Wings
6 |44664 1 |Cable UC4 Can Node Dual
7 (44668 1 [Cable UC3 Sensor Branch 1 Amp Recept 3 Amp Plug BC
8 (44631 3 |UC4 Ultrasound Sensor
9 44642 1 |UC4 Plus Roll Sensor
10 44641 1 [UC4 Plus Roll Sensor W Temperature Probe
11 (44933D 1 [Valve Block UC4-BC 2-Station CC/LS Variable Rate Duetsch
12 |44656D 1 |Cable Valve Variable Rate Duetsch
NS 44656 NS |Cable Valve Variable Rate DIN Terminal

NORAC Auto Height Boom Control UC4+
Page 119



ILLUSTRATED PARTS LIST

SPRAYER MODEL SPECIFIC

NORAC Hydraulic Valve Block
Page 120



ILLUSTRATED PARTS LIST

NORAC Hydraulic Valve Block Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 |W400-6-6 2 |Hydraulic Coupling - Model Specific

2 144897 1 |Filler cap With 60RB Port

3 1104827 1 |Hydraulic Filter Element, 3000 PSI in-line 10 Micron
4 (44896 1 |Filter Insert

5 1104998 1 |O-Ring 5/8 x 0.420 ID x 0.103

6 44923 1 [Valve Block2 Station Closed center

7 1104943 3 |Hydraulic Check valve C-10-2

8 144928 2 |Orifice Insert 0.047

9 (104944 2 |Check Valve Cartridge C-10-3S

10 [103381 5 |Plug 4MBP

18 105723 1 |Hydraulic Valve 12V

19 (100739 8 |Hex Socket Cap Screw 10-24 x 2"

20 (105948 4 |Coil Nut & O-Ring For NORAC #10599 & 105723
21 [105926D 4 |Coil 12V For NORAC #10599 & 105723

21 (105927 4 |Coil 12V For NORAC DIN

22 1103312 2 |Male Adapter 6MB-6MJ

23 (104369 2 |Plug 6MBP

NORAC Hydraulic Valve Block
Page 121




f;/,;/;/; ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

&

;& R

— i
] T
I_‘J F:
- &

3@

— 1~ C3 For 60-66°
- C4 For 80-100°

————— Existing Lines

ltem Part Number  MName Quantity Picture
Fo2 105588 TEE ADAPTER - 4FJXR 4MJT 2
FO3 104632 TEE ADAPTER 8FJXR 8MJT 2
Fo4 103312 WMALE ADAPTER - 6MB 6M.J 4
FO5 104369 PLUG - 6MBP 2
Fo6 44928 ORIFICE INSERT .047 IN ONE WAY 2

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
Page 122



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
Page 123



AT
ﬁ*—@:/—: ILLUSTRATED PARTS LIST
NORAC Auto Height Boom Control Brackets

NORAC Auto Height Boom Control Brackets
Page 124



el ="

f’ﬂj T

| VWV VY

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 111958 1 |Bracket

2 (11952 1 |Back Strap

3 (437 2 |Hex Head Bolt 3/8 x 7"
4 1258 10 |Flat Washer 3/8"

5 132 3 |Hex Head Bolt 3/8 x 3"
6 (14460 1 |Bracket, Sensor

7 114459 1 [|Plate, Lock

8 |237 10 [Nut 3/8" Centerlock ZP

NORAC Auto Height Boom Control Brackets
Page 125



FW W W N

FAST

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Harness

Note:This cable end
is not used.

e

P4 P3
: B l—=
| T 11— |
P16A % = a1 = R16
P4
GND BLK @O
CAN+ ORG @O
+12v RED @O
CAN- BLU/BLK @O
P3
—o® +12v red
O® UNUSED
0@ GND blk/wht
Pi6A R16
GND BLK/WHT + blk/wht ©O-¥ ——R @ GND BLK
REMOTE MANUAL BLU + blu @O ® @ RREMOTE MANUAL BLU
LEFT-UP GRN + grn @DO-§ ® @ LEFT-UP GRN
MOTION INHIBIT org @O L——= @ CAN+ ORG
+12Vv red + red/blk ® OF L ®@-+12V RED
LEFT-DOWN WHT + wht © O-§ ® ©® LEFT-DOWN WHT
GND WHT/RED + RED/BLK @ DO-¥ 8 @ GND BLK/WHT + WHT/RED
REMOTE AUTO blu/blk @ O+ L — = ®CAN- BLU/BLK
MAIN-DOWN BLU/WHT  + blu/wht @ O ® @ MAIN DOWN BLU/WHT
RIGHT-UP GRN/BLK + grn/blk @ O-§ ® @ RIGHT-UP GRN/BLK
MAIN-UP GRN/WHT  + grn/wht ®O-% & @ MAIN-UP GRN/WHT
BYPASS ORG/BLK + org/blk @ O-§ R @ BYPASS ORG/BLK
o & @ GND RED/BLK
RIGHT-DOWN WHT/BLK  + wht/blk @ D = @ RIGHT-DOWN WHT/BLK
ROLL-CCW RED/WHT  + red/wht ® O-¢ ® @ ROLL-CCW RED/WHT
ROLL-CW BLK/RED blk ® O-¢ & @ ROLL-CW BLK/RED
PleBUUUUUDDUUlUUDDDD
CROORCOOOOIRROB®
SfoxexryLxYLy
Q Q2 Q2 Q Q0 Q
SWBOL B DENOTES SOGKET.coTaCT OO EIEIZUIES
SYMBOL O DENOTES EMPTY CAVITY T 3 3 < N + 3 (o)
SYMBOL @ DENOTES CAVITY PLUG (7] o= < < < o <
a < Qg =0
I =
2 &8 8 z
I =z
£ z 525, 2=
o O 95a03a0
Wl AWARTS0OTO0V
=105 =T -7 =10V
OF-ra>F0z1dTd<
SLEuLE=S5S5 500
WUO—-WWT =< O=0>
¥ 1T+ I¥x=Zx>xrxoom

NORAC Auto Height Boom Control Harness

Page 126



y I ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Extension Harness

ConnectTo P4
44664 M T S6A
=E
» Connect To
c
» 44656
A
T6A
ConnectTo
44658-19
== ya
[g = S ] $3
= 7 Not Used
P16
Connect To
44658-20
~
7
P4
GNE BLK% o S6A
CAN+ ORG® O—
W e —sosee v K
CAN- BLU/BLK®O— © RIGHT-DOWN WHT/BLK + YLV
=R ® LEFT-UP GRN + GRN
L—= ® GND BLK + BLK
—% © LEFT-DOWN WHT + WHT
P16
GND BLKO O T6A
REMOTE MANUAL BLU® O
LEFT-UP GRN®@ O 0 ® MAIN-UP GRN/WHT
CAN+ ORG® @ Q ® MAIN-DOWN ~ BLU/WHT
+12V RED® O— Lo © LEFT-DOWN WHT
LEFT-DOWN WHT @ 0 L —Q® LEFT-UP GRN
GND BLK/WHT + WHT/RED® O 0 ® RIGHT-UP RED
CAN- BLU/BLK ® O— Lo ® RIGHT-DOWN YLW
MAIN-DOWN BLU/WHT @ O
RIGHT-UP GRN/BLK @ & $3
MAIN-UP GRN/WHT @ O
BYPASS ORG/BLK @ O ® ® ROLL-CW BLK/RED R
GND RED/BLK + BLU/RED@ D — ®® GND WHT OLL
RIGHT-DOVN WHT/BLK@ O ®© ROLL-CCW  RED/WHT BIAS
ROLL-CCW RED/WHT ® O
ROLL-CW BLK/RED ® O

GT6
GND BLK ®
GND BLK ®
GND BLK ®
GND BLK ®
GND BLK ®
GND BLK ®

T3

(2]
® &
o W
=
o

GRN

—=& ® GND WHT
—X © GND BLK
— & ® GND BLK

® GND BLK/WHT + WHT/RED

® GND RED/BLK + BLU/RED

a%mAss DRG/gIﬁE BYPASS/
[T06 Revare ManuaL LU REM MAN

NORAC Auto Height Boom Control Extension Harness

Page 127



QST
§==4 ILLUSTRATED PARTS LIST
NORAC Auto Height Boom Control Sensor Cables

ITEm CO2: 44668 — SENSOR BRANCH CABLE

1 - BLACK
2 - GREEN TERMINATION
3 - RED RESISTOR BETWEEN
4 - WHITE PINS 2 AND 4 150 Ohm
_ o
3
3

) )

i o o

1 - BLACK 1 - BLACK 1 - BLACK
2 - GREEN 2 - GREEN 2 - GREEN
3 - RED 3 - RED 3 - RED
4 - WHITE 4 - WHITE 4 - WHITE

ITEM CO02B: 44664 — CaBLE UC4 CAN NoODE DuAL

1 - BLACK

2 - GREEN 1 - BLACK

3 - RED 2 - GREEN

4 - WHITE 3 - RED

4 - WHITE

i

T

1 - BLACK 1 - BLACK
2 - GREEN 2 - GREEN
3 - RED 3 - RED

4 - WHITE 4 - WHITE

NORAC Auto Height Boom Control Sensor Cables
Page 128



ILLUSTRATED PARTS LIST

ITEm CO03: 44656 — VaLvE CABLE (VARIABLE RATE)

DIN Terminal

PIN WIRE COLOR  FUNCTION
A GREEMW RIGHT-UP
B BLACK GHO

C WHITE RIGHT -D0WH
bl GREEN LEFT-UF

E BLACK

F

GNDO
WHITE LEF T-00WH

BN B EUNCTION
[l GREEN RIGHT-UP
2 HL ACK GROUKD
3 NOT USED  NOT USED

=]

: 1 FUNCTION
L GREER LEFT-LP
& BLACK GROUND
3 NOT USED NOT USED

PN WIRE CO_OR FUWCTION
I WHITE

PN WIRE COLOR  FUNCTION

1 WHITE LEFT-DOWN RIGHT - DOwh
B BLACK GROUWD 2 BLACK GROUND
3 WOT USED NOT USED 3 NOT USED  NOT USED

"’&‘. L]
oW - KE
— o
i 3, Ny
Ny 3 Wy
h T -
!‘::‘J-ll ue 8- |
448560 i
LLFT ==
s TEALiNE P L -
Dwets_.ch - oo | .
Terminal & e
n&{\
] o
&8

NORAC Auto Height Boom Control Valve Cable

Page 129



o @

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Main Interface Cable

ITEM C13: 44658-19 — MAIN INTERFACE CABLE

WIRE LABEL DESCRIPTION:

R2A - MAIN
R2B - DOWN/DIRECTION

-
~ —
DS6
RED P2A
—a @O Main
® Ground
YLW
R2A
® Main
BLK ® Ground
rep P2B
Sé6 —Qa @ Down/Direction
G o
Moin @ R BLK YL? roun:
Main Down %: VAT oon
o= = @ Down/Direction
o = WHT ® Ground
(G)::]
T6 BO &
®e0000
cgc€¢
$555
DS6 :_ DOODOE —:
I I
I I
[ |

NORAC Auto Height Boom Control Main Interface Cable
Page 130



AT
fm:/—: ILLUSTRATED PARTS LIST
NORAC Auto Height Boom Control Wing Interface Cable

ITEM C12: 44658-20 — WING INTERFACE CABLE

WIRE LABEL DESCRIPTION:

R2A - LEFT
R2B - RIGHT
R2C - BYPASS

S3 - Cl2

T

rep P2A

@ Left
® Ground

W
R2A

@ Left
® Ground

Rep P2B
—O @ Right

® Ground
YLW
W R2B
ki @ Right

[ ® Ground

S3

BLK RE
Bypass ® &
®|

D

P2C
—O @ Bios-up/Bypass
® Ground

LW
R2C

@ Bios-up/Bypass
® Gruond

Rem Monual © & VAT

T3

Left @O
Right @O

| Rem. Monuat @ O————

_

®e0

(=]
[Z]
w

r = =1

L ——

NORAC Auto Height Boom Control Wing Interface Cable
Page 131



ILLUSTRATED PARTS LIST

Severe Terrain Cable UC4+

Severe Terrain Cable UC4+ Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION
1 44669 1 |Cable Sewere Terrain
2 44631 2 |Sensor UC4

Severe Terrain Cable UC4+
Page 132



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




fpﬂ-ﬁ—% ILLUSTRATED PARTS LIST

Connect To
_ Display

Existing
Power Cable

ke, 10 Fast
Main &
Direction
Volve

NORAC Kit Layout
Page 134



ILLUSTRATED PARTS LIST

NORAC Kit Layout Parts List

ITEM PART NO. QTY. DESCRIPTION

PO1 106034 1 |CONNECTOR DEUTSCH DT06 2 CAVITY PLUG w/PLUGGED REAR SEAL
PO2 106035 1 |CONNECTOR DEUTSCH DT06 12 CAVITY PLUG (A-KEY)w/PLUGGED REAR SEAL
C01 43220-01 1 |CABLE,UC5 NETWORK 14 AWG 1M (3')

Cc0o1 43220-03 1 |CABLE,UC5 NETWORK 14 AWG 3M (10')

C01 43220-05 1 |CABLE,UC5 NETWORK 14 AWG 5M (16')

C01 43220-10 1 |CABLE,UC5 NETWORK 14 AWG 10M (33')

C01 43220-15 1 |CABLE,UC5 NETWORK 14 AWG 15M (50)

C01 43220-20 1 |CABLE,UC5 NETWORK 14 AWG 20M (65')

C02 43210-01 1 |CABLE,UC5 NETWORK 18 AWG 1M (3')

C02 43210-01 1 |CABLE,UC5 NETWORK 18 AWG 3M (10')

C02 43210-01 1 |CABLE,UC5 NETWORK 18 AWG 5M (16')

C02 43210-01 1 |CABLE,UC5 NETWORK 18 AWG 10M (33')

C02 43210-01 1 |CABLE,UC5 NETWORK 18 AWG 15M (50')

C02 43210-01 1 |CABLE,UC5 NETWORK 18 AWG 20M (65')

C10 43230-01 1 |CABLE,UC5 VALVE 2PIN DEUTSCH TO BLACK DIN
C10 43230-04 1 |CABLE,UC5 VALVE 2PIN DEUTSCH TO 2PIN DEUTSCH
C20 43240-17 1 |CABLE,UC5 INTERFACE TILT PIGTAIL VERSION
C21 43240-18 1 |CABLE,UC5 INTERFACE MAIN PIGTAIL VERSION
C30 43250-04 1 |CABLE,UC5 BATTERY PIGTAIL VERSION

EO1 43710 1 ]UC5 CONTROLLER MODULE

EO2 43720 1 ]UC5 VALVE MODULE

EO3 42732 1 |UC5 INPUT MODULE PASS THRU

E04 43740 1 ]UC5 ROLL SENSOR

EO5 43750 1 ]UC5 ULTRASONIC SENSOR

E10 43760 1 ]UC5 NETWORK COUPLER 3-WAY

E1l 43762 1 ]UC5 NETWORK COUPLER 6-WAY

E12 43764 1 ]UC5 NETWORK COUPLER 2-WAY

E20 43780 1 ]UC5 NETWORK TERMINATOR PLUG

AL4100562 631909 1 |AGLEADER UNLOCK CODE 4100562
54VT(GS22600 631910 1 |JOHN DEERE 2600 UNLOCK CODE 54VTGS22600
ECHO-DT1 1 |NORAC ECHO UC5 CONSOLE

NORAC Kit Layout
Page 135



ffﬁf

ILLUSTRATED PARTS LIST

UC5 Network Cables

Item C01: 43220-10A - CaBLE UC5 Network 14 AWG - 10M

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

Item C02: 43220-01A - CasLe UC5 Network 14 AWG - 1M

P&A

BLk O D

ORG & D

wHT @ 00

GRN @O

BLU &0

RED @D

PEB

BLK
ORG
WHT
GRN
BLU
RED

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PwR

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

P&A

BLK DO

OrRG @

wHT @ O

GRN &0

BLU ® O

RED ® 0O

P&B

BLK
ORG
WHT
GRN
BLU
RED

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

UC5 Network Cables

Page 136



ffﬁf

ILLUSTRATED PARTS LIST

UC5 Network Cables

ITem C03: 43210-03A - CasLE UC5 NETwork 18 AWG - 3M

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

ITEm C04: 43210-01A - CaBLE UC5 Network 18 AWG - 1M

P6A

BLk (DO

ORG & 0O

wHT @ 0O

GRN @ 3

BLU & 0O

RED ® 0O

PEEB

BLK
OrRG
WHT
GRN
BLU
RED

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

P6A

BLk (D3

ORG @& OO

wHT @ 0O

GRN @ O

BLU ® 0O

RED & 0O

FP&B

BLK
ORG
WHT
GRN
BLU
RED

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

UC5 Network Cables

Page 137



= gu:
f é%i; ILLUSTRATED PARTS LIST
UC5 Network Cables

Item C05: 43210-20A - CaBLE UC5 NeTwork 18 AWG - 20M

PEA PEB
ECU GND BLk (DO O @ BLK ECU GND
SIG GND ORG &0 0@ ORG SIG GND
CANL wHT @0 0@ WwHT CANL
CANH GRN & 0O 0@ GRN CANH
SI1G PWR BLU &0 O@® BLU SIG PWR
ECU PWR RED ® 0O O0® RED ECU PWR

ITem C10: 43230-04A - CasLE UC5 VaLve DT To DT

Pz2A F2B
OUTPUT WwWHT 0D O @ WwHT DUTPUT
GND BLK & D 3@ BLK GND

UC5 Network Cables
Page 138



f ,,g/—:-;f—-ﬁ-a;_”; ILLUSTRATED PARTS LIST

UC5 Network Cables

ITem C20: 43240-018 - CaBLE UCS5 INTERFACE TiLT DT

® (O + BLK
® - GRN
RIGHT UP
P2A
0@ + YEL
I—n @ - GRN
RZ2B
Ple ® @O + BLU
RIGHT UP BLK O o0——— @ - GRN
RIGHT UP YEL @O RIGHT DOWN
RIGHT DOWN BLU ® o—m—— P2B
RIGHT DOWN WHT @O O @ + WHT
@8 I—u @ - GRN
()]
@@
[OF:: R2C
LEFT DOWN BRN ®o ® O + BRN
LEFT DOWN RED ®0O @ - GRN
LEFT UP ORG ® N
LEFT WP PUR & O———— LEFT DOW
’_EF’EC
0@ + RED
Lo ® - GRN
R2D
® (D + ORG
® - GRN
P2D LEFT UP

O@® + PUR
‘—u@ - GRN

UC5 Network Cables
Page 139



f ,,g/—:-;f—-ﬁ-a;_”; ILLUSTRATED PARTS LIST

UC5 Network Cables

Item C21: 43240-078 - CaBLE UCS5 INTERFACE MaIN DT (WitH Aux 1 & 2)

A
on
I

| + BLK
—& & - GRN
AUX 1
P2a
0O @ + YEL
Lo @® - GRN
RZB
Pi2 ® O + BLU
AUX 1 BLK ®Oo—m R® - RN
AUX 1 YEL @ o——m—— AUX 2
AUX 2 BLU ®o0——— P2B
AUX 2 WHT @D 0@ + wHT
MAIN DOWN BRN @0 —0O & - GRN
MAIN DOWN RED @ O
MAIN UP ORG @o0——
MAIN UP PR @D— ReC
] @ (@ + BRN
@e - @ - GRN
la]::] MAIN DOWN
P2C
0@ + RED
|—u@ - GRN
R2D
] + ORG
@ - GRN
’_EPED MAIN UP
O @ + PUR
|—n@ - GRN

UC5 Network Cables
Page 140



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




ILLUSTRATED PARTS LIST

S .—F 9573PTF FITTING I.D. & LOCATION
&4
( 2 |

TRACTOR HOOK UP

LIFT CYLINDER

FOLD BLOCK {1)

9573TF-80 Hydraulic Fitting Locations
Page 142



ILLUSTRATED PARTS LIST

9573TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION

1 630023 1 |FASSE BLOCK KIT

2 610026 6 |[JIC#4 SWIVEL RUN TEE

3 610030 3 |[JIC#6 TO O-RING #8 90 DEG

4 610035 3 |O-RING #8 TO 3/8" PIPE 90 DEG

5 610036 3 |PLUG 3/8-18 BREATHER VENT

6 610040 12 [JIC RST.045 #4 X O-R #8 90 DEG

7 AR94522 4 |HYDRAULIC HOSE TIP

8 AA79336 1 |JIC #6 TO O-RING #8

9 610027 1 |JIC #6 RUN TEE

10 610079 1 |CONNECTOR #40ORB X#6JIC

11 500000 1 |VALVE, BALL SAE #4 FEMALE PORT
12 610007 1 |JIC #4 TO O-RING #4

13 610102 1 [JIC #10 TO O-RING #10 ELBOW 90°
14 610103 1 [JIC #6 TO O-RING #6 LONG

15 610010 2 |JIC #6 TO O-RING #6

16 610104 1 |[JIC #6 TO JIC #4 FEMALE

18 610099 1 |VALVE, FLOW CONTROL, P.C.

19 630002 1 |21 CU IN ACCUMULATOR

20 620080 1 |CYLINDER, 25TH20-125 ORB INLINE B
21 620023 2 |CYLINDER, 25TD08-112

22 620023 2 |CYLINDER, 30THC16.00-150

24 620057 4 |CYLINDER, 20TD10.00-112

24 620034 2 |FITTING 6801-8-8E-MJ-MO

9573TF-80 Hydraulic Fitting Locations

Page 143



ST

ILLUSTRATED PARTS LIST
9573TF-80 Hydraulic Fitting Locations

FOLD BLOCK PRESSURE = BLACK HOSE
FOLD BLOCK RETURN = GRAY HOSE

FOLD BLOCK HYDRAULIC HOSE ROUTING

e i Lt
\@ FOLD BLOCK

9573TF-80 Hydraulic Fitting Locations
Page 144



ILLUSTRATED PARTS LIST

9573TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION

1 630023 1 |FASSE BLOCK KIT

2 610026 6 |[JIC#4 SWIVEL RUN TEE

3 610030 3 |[JIC #6 TO O-RING #8 90 DEG

4 610035 3 |O-RING #8 TO 3/8" PIPE 90 DEG

5 610036 3 |PLUG 3/8-18 BREATHER VENT

6 610040 12 |JIC RST.045 #4 X O-R #8 90 DEG

7 AR94522 4 |HYDRAULIC HOSE TIP

8 AAT79336 1 |JIC #6 TO O-RING #8

9 610027 1 |[JIC #6 RUN TEE

10 610079 1 |CONNECTOR #40ORB X#6JIC

11 500000 1 |VALVE, BALL SAE #4 FEMALE PORT
12 610007 1 |JIC #4 TO O-RING #4

13 610102 1 |JIC #10 TO O-RING #10 ELBOW 90°
14 610103 1 |JIC #6 TO O-RING #6 LONG

15 610010 2 [JIC #6 TO O-RING #6

16 610104 1 [JIC #6 TO JIC #4 FEMALE

18 610099 1 |VALVE, FLOW CONTROL, P.C.

19 630002 1 |21 CU IN ACCUMULATOR
20 620080 1 |CYLINDER, 25TH20-125 ORB INLINE B
21 620023 2 |CYLINDER, 25TD08-112
22 620023 2 |CYLINDER, 30THC16.00-150
24 620057 4 |CYLINDER, 20TD10.00-112
24 620034 2 |FITTING 6801-8-8E-MJ-MO

9573TF-80 Hydraulic Fitting Locations

Page 145



ST

ILLUSTRATED PARTS LIST
Fold Block Hydraulic Hose Routing

FOLD BLOCK HYDRAULIC HOSE ROUTING
FOLD BLOCK PRESSURE = BLACK HOSE

FOLD BLOCK RETURN = GRAY HOSE

Fold Block Hydraulic Hose Routing
Page 146



f ,,g/—:-;f—-ﬁ-a;_”; ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 16000084-5-ZNf 2 |HOSE ASSEMBLY, 08-08FJ X-08MOR -296

Fold Block Hydraulic Hose Routing
Page 147



ILLUSTRATED PARTS LIST
Main Lift Hydraulic Hose Routing

MAIN LIFT HYDRAULIC HOSE ROUTING

FOLLOWS FLEX CHANNEL

(2)

Main Lift Hydraulic Hose Routing
Page 148



ffﬁf

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1

600084-6-ZN

1

HOSE ASSEMBLY, 06-06JIC90-06JIC-189

2

600084-4-ZN

1

HOSE ASSEMBLY, 06-06JIC90-06JIC-31

Main Lift Hydraulic Hose Routing

Page 149



E
@
=)
n
=
14
=
B
=)
LLI
E
=
4
E
n
=
=)
=

Tilt Cylinder Hydraulic Hose Routing

ONILNOY ISOH JIMNVYHAAH Y3ANITAD 1711

M2074d alo4d

JSOH MOV14 = JUNSSI™d ¥IANITAD 17IL

Page 150

Tilt Cylinder Hydraulic Hose Routing



f ,,g/;f—wa;ﬂj ILLUSTRATED PARTS LIST

Tilt Cylinder Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 |6000144-ZN | 2 [HOSE ASSEMBLY, 06-06JIC90-06JIC-113

Tilt Cylinder Hydraulic Hose Routing
Page 151



E
@
=)
n
=
14
=
B
=)
LLI
E
=
4
E
n
=
=)
=

Main Hydraulic Hose Routing

Y3ANITAD 104 NIVIN LHOI™

ONILNOY ISOH JITNVYAAH d104 NIVIN

%2079 4104

.4 14 .._. _ﬂa.. 1..__ S

__._=.E m

JSOH AVYHO = NYNL3Y a704 NIVIN

3SOH YIV19 = 34NSS3dd A704 NIVIN

Page 152

Main Hydraulic Hose Routing



el ="

fﬂjf

ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1

600014-2-ZN

2

HOSE ASSEMBLY, 04-04FJX-04FJX-65.3

2

600014-3-NZ

2

HOSE ASSEMBLY, 04-04JIC90-04JIC-65.6

Main Hydraulic Hose Routing

Page 153



E
@
=)
n
=
14
=
B
=)
LLI
E
=
4
E
n
=
=)
=

Flip Wing Hydraulic Hose Routing

HIANITAD ONIM diTd 1437

\\\\lnnl

JSOH AVYO = N¥NLIY ONIM diTd

ONILNOY ISOH JIMNYEAAH ONIM dITd JSOH MOV1d = IUNSSIHd ONIM di4

Page 154

Flip Wing Hydraulic Hose Routing



S
f #1—#’—5 ILLUSTRATED PARTS LIST

Flip Wing Hydraulic Parts List

ITEM PART NO. QTY. DESCRIPTION

1 1600079-2-ZN| 1 |HOSE ASSEMBLY, 04-04FJX-04FJX-232

2 1600084-7-ZN| 1 |HOSE ASSEMBLY, 04-04FJX-04FJX-217

3 [600079-3-ZN | 1 |HOSE ASSEMBLY, 04-04FJX90-04FJX

4 1600079-4-ZN| 1 |HOSE ASSEMBLY, 04-04FJX90-04FJX-232

Flip Wing Hydraulic Hose Routing
Page 155



E
@
=)
n
=
14
=
B
=)
LLI
E
=
4
E
n
=
=)
=

- — — - 3]
2 E 19 7 ]val/ <y T
-, o\ ,, f
5 JAE ) % / .
: / T ¥ : B
/ ! ./ N\ A _ B
; 4 5 . \ 4 4 3
\ \ / X _ N0 AL R GRD _ VA
a _h_ME ! 4 \

JSOH AVHO = N¥NL3Y ONIM ONIMS
ONILNOY ISOH JIMNVHAAH ONIM ONIMS 3ISOH XIOV19 = JUNSSIHd ONIM DONIMS

Swing Wing Hydraulic Hose Routing

Page 156

Swing Wing Hydraulic Hose Routing



el ="

fﬂjf

ILLUSTRATED PARTS LIST

Swing Wing Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1

600040-7-ZN

2

HOSE ASSEMBLY, 04-04FJX-04FJX-384

2

600040-8-ZN

2

HOSE ASSEMBLY, 04-04FJX90-04FJX-386

Swing Wing Hydraulic Hose Routing

Page 157



ILLUSTRATED PARTS LIST
Breakaway Wing Hydraulic Hose Routing

\
\'.

SWING WING HYDRAULIC HOSE ROUTING CONTINUED

RIGHT SWING WING CYLINDER

14
]
o
=
s |
b=
Q
a
s
(4]
=
=
7]
=
m
]
% o |
2 w
7]
x QO
g::
3=
m <
||5
w
F 0
=
? &
g8 2
x® W
o
0o o
£ =
= =
o o
£ =2
= = 1
n @

Breakaway Wing Hydraulic Hose Routing
Page 158



el ="

fﬂjf

N & 6 6 6

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1

600040-7-ZN

2

HOSE ASSEMBLY, 04-04FJX-04F JX-384

2

600040-8-ZN

2

HOSE ASSEMBLY, 04-04FJX90-04FJX-386

Breakaway Wing Hydraulic Hose Routing

Page 159



FAST

I rF'vw Vv \

ILLUSTRATED PARTS LIST

Raven 450 Controller Kit With Skytrak, Up To 6 Sections

ITEM PART NO. QTY. DESCRIPTION

631803 1 |CONSOLE, SCS450 (6-BOOM)

631815 1 |CABLE, 24' EXT 6BM SCS450

631818 1 |CABLE 10' CONSOLE 7BM SCS 440/450
631832 1 |[SENSOR, GPS SPEED, RAVEN

632028 1 [47PINTO 16 PIN ADAPTER CABLE
632077 1 |[(CABLE PRODUCT 47 PIN 6 SECTION

Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT

Console

ITEM PART NO. QTY. DESCRIPTION

15813BLK | 1 [PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X2-1/2 MAG
596110M 1 |BOLT, HH 1/4-20 X3 MAGNI
596128M | 2 |HH G5 3/8 X1 MAGNI
596235M | 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M | 2 |HEXNUT 3/8 CENTER LOCK MAGNI
631856 1 |SWITCH ASSEMBLY FOOT ISO PRODUCT CONTROL
632010 1 |RAVEN RATE CONTROL MODULE
632029 1 |47 PIN RCM CABLE
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 |CABLE, ADAPTER 17' 9 PIN
632061 1 |CABLE, FOOT SWITCH 12'

Raven 450 Controller Kit With Skytrak, Up To 6 Sections
Page 160



el ="

I rF'vw Vv \

fﬂj i

ILLUSTRATED PARTS LIST

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No

VT Console

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 [PLATE, MOUNT, RATE CONTROLLER
596105M 1 [HEXHEAD G5 1/4-20 X2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 [14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 [CABLE, ADAPTER 17'9 PIN
632045 1 [JD RC2000 CONTROL MODULE
632061 1 |CABLE, FOOT SWITCH 12'

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate

Controller / Raven RCM

ITEM PART NO. QTY. DESCRIPTION

15813BLK | 1 [PLATE, MOUNT, RATE CONTROLLER
596105M 1 [HEXHEAD G5 1/4-20 X2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 [14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console

Page 161



FAS T
f S s ILLUSTRATED PARTS LIST

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar
Rate Controller

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 [PLATE, MOUNT, RATE CONTROLLER
596105M 1 [HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 [14'47 PIN TO 47 PIN PLUG
632078 1 [CABLE PRODUCT 47 PIN 10SEC
632070 1 [37 TO 47 PIN ADAPTER

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450

ITEM PART NO. QTY. DESCRIPTION

631814 1 |CABLE, 12' EXTENSION 6BM SCS440, 16 PIN
632028 1 |47 PIN TO 16 PIN ADAPTER CABLE

632035 1 (14"47 PIN TO 47 PIN PLUG

632077 1 [CABLE PRODUCT 47 PIN 6SEC

47 Pin Product Control Cable - Customer Supplied Rate Controller

ITEM PART NO. QTY. DESCRIPTION

632035 1 [14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC

Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)

ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632066 1 |CABLE, CR7 ISO VT ONLY
632067 1 |CABLE, DISPLAY PORT, Y ADAPTER

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
Page 162



05T
f—-—«g"—s ILLUSTRATED PARTS LIST

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632065 1 |CABLE, CAN/POWER OEM ISO
632066 1 |CABLE, CR7 ISO VT ONLY

Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)

ITEM PART NO. QTY. DESCRIPTION

632063 1 [RAVEN PRECISION CR7 DISPLAY
632064 1 [CABLE, RAVEN ISO/POWER
632066 1 [CABLE, CR7 ISO VT ONLY

Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch

ITEM PART NO. QTY. DESCRIPTION

11145BLK | 1 |SWITCH BRACKET
500027 | 0.25 [VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)

500028 | 0.25 [VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
500029 | 0.25 |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)

510016 | 2.5 [HOSE, 1" EPDM

510019 3 |HOSE, 3/4" EPDM

530189 1 |QUICK CONNECT 1" STRAIGHT BARB
530434 1 [1"HBOUTLETXMQC

540013 2 |CLAMP, STAINLESS 3/4" #12

540014 2 |CLAMP, STAINLESS 1" #16

560055 1 |ELECTRICAL SWITCH SEALED SPST
560071 1 |TOGGLE SWITCH BOOT

Raven CR7 ISO Display With Harness (Non-Deere 1SO Controller)
Page 163



S
f éé;ig/j ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE,
CONSOLE, SCS 460, 6 BOOM, 10’
115-0171-085 (Rev. A)

WHITE 12 GA.

j ITE 14 GA, —< 1
1 YHITE 18 GA. mTE 14 GA, < 15
WHITE 14 GA, oo
2 BROWN 18 GA. 2 2
3 YELLOW 18 GA. he foec. 3
s GREEN 18 CA LA 4
5 BLUE 18 GA. ool 5 5
6 BLACK 18 GA. ool ¢ 6
7 BLK/WHT 1B GA, ool 4 7
I 8 BRN/WHT 18 GA. sool 5 8 J2
CONSOLE END CABLE END
16 PIN CONNECTOR | o BLU/WHT 18 GA Booll 6 o | 16 PIN CONNECTOR
10 ORG/WHT 14 GA. T1
/A 14 = L
1> CABLE-SHIELD e noj G, 11
12 : : CABLE-BLACK 20 GA : : ROy +3¥ 12
13 >4} CABLE-RED 20 GA e L 13
- ORENGE 14 A —I< 14 12
ORANGE 1
14 ORANGE 14 GA, omca 1: 3 ) <] +izy shioo
15 WHT/BLK 1B GA, ool 7 10
RED 1 16
16 RED 14 GA, + oA W
RED 12 GA ——(}y—RED 12 GA.
F
f A
J3
N\ g | RADAR

Control Console Wiring Harness
Page 164



f;/;!}/; ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE,
12’ PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129 (Rev. A)

15;—|:\— CABLE-RED —— T i (<3 |
lze—:—:— CABLE-BLACK : : =L <2 |J
H(——I*I— CABLE -SHELD _l*l_,_, < 1] Shmn Asse
5 e ——— CORD-YELLOY jy. 51|
4 6——:-:}—— CORD-GREEN i_l = < 2 &v
6 — BLACK 18 CA s <c -
M P J
o < & | Toler
Nl
2 ¢— BROWN 18 GA. iz <C
_M_< B |Js
52 o <A | op
coneeon | 8 ——— BLUE 18 GA. s L
—WE s |y
Onet <A f&;
Nl
1 ———— BUK/WHT 18 GA, o« <L
{ ¢ — WHIE {4 GA S @-ué—hﬂ!--( 8 |J7
R I 57 <A | fofer
B €———— BRI 1BCA s <c]
W o5 | B
ORAGE < A | 4
9 ¢———  mupm isch —lle <C
— e | g | J9
Rk <h | ol

Control Console Wiring Harness
Page 165



ILLUSTRATED PARTS LIST

o

dz

/0|~ e el 2

16
17
18
13 AQE—400* —882
20 ADB—4001—8B2
21 4084007 —BAZ

T 40E—4001-07F

1 i 40B-4001-024
1 : PERIPHERAL SEAL GREASE
1 408 4001 0°0

ENCAPSULA E~POITING

40

G|

G|

G|
35 408—
36 [[0a81]]_GRAY |18
37 |{0983) BROWN [18
38 [(0984]| BLUE [18
29 |{Dags) ALK MIL[18
_40 |{oass ]
21 |{oea7) Al 18 o
27 |{0988] WHTE ALK 18 GA [
L 4DE—40
[ ADH—4L
i 40840
2 40840
I QB—4007
1 AD8-4002-133 3
1 408-4001-803
1 CAAIE-TI
20B-4001-101
15 408-400"-084(T)
[Ea]
g
4 408400t ] SR
1 CAALE-TIE i1 ]
— 5
I 2 (09504) BLACK 18 CA [SENSOR RTW) (08500) BLACK 18 GA (SENSOR RTN) ———==J2 1
U1 3« —T—— (09508} HLACK 16 Gh. (SENSOR RTN)
J1 34« e———— (0950C) BLACK 18 GA. (SENSOR ATN) =
R [OUBZA} RED 12 GA. (HC PWR) T (0062C) RED 14 GA, (HC PWR) —————=-J2 18
6 = (COB28) RED 14 Gh, (HC PWR) e
J1 32 1 (U9/28) RED/WHIE 18 GA (SNSR BA10/12V PWE) :— (09/20) REDAWHIE 1B GA (SNSKR B/10/12v peR) = J2 14
J1 33 D—1—— (0972B) RCO/MIHITE 18 GA. [SNSR 8/10/12¢ SWR)
J1 36 (0sB1) GRAY 18 GA. (DRWIR 1) Jz e
J1 37 {DGH3) HROWN 18 GA (DRNVER 2) gz 2
J1 3Be 2 (0384) BLUC 18 GA. (DRVER 3/INPUT 22) L]
J1 39e 3 (0985} HLACK/WHITE 18 G, (DRMER £/INPUT 12) 27
J1 40 (09B6) BROWNMHITE 18 GA (DRIVER &) JZ2 B
J1 418 (0B87) BLUE/WHITE 18 CA. {DRINER &) o2 8
J1 12 (0966) CRAY 18 CA. {INPLT 1) gz 13
J1 42 (0988} WHITE/SLACK 18 GA. (DRMER 7) J2 10
J1 283 (L877) BROWNWHITE “8 CA. (DRVER 15) 23
J1 22 (C983) RED 16 CA (SHSR SV PWR) J2 12
J 23 {0978) BLUE/WHITE 18 GA. (DRNER 16) 2 4
NERD! (O0T08) BLACK 14 GA. (HT GMD) 421
U4 ) (DO108) BLAGK 14 GA. {HC GND) [em-J2 15
J1 25+ D+ (0998) GREEN 16 GA. (RT FENCE ROW) ~m- J3 B
J1 26 (0997} YELLOW 16 GA. (LT FENCE ROW) e

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)
Page 166



| ILLUSTRATED PARTS LIST
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

7

...... ~

e

P
: GLET
e

=t

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
Page 167



ILLUSTRATED PARTS LIST

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

(00524) REL 10 GA. (HC PAE) - B (ODEZE) REL 10 GA. {HC PWE)
{00104) BLACK 10 G4 (HC GND) o8 (QO1CE) BLACK 10 G4, (HC GHD)
(DY0EA) HLUE 15 GA. [MASIR SW) (UB06L) HLUE 18 GA. [MASIR SW)
= (0182) RED 14 Ga {12V BATT) = = =
[1 [00528) CBL-RED 18 GA (TBC PR} CBLI i1 = {1 (00S2B) CBL-RED 18 GA. (TBC PWR) CBLZ 1 C
| | {00408) CBL-BLK 16 GA, (TBC ATH) CBLY Il = [ (0D40B) CBL-2LK 16 GA. (TBC RTH) CBL2 t C
510 (0305¢) CBL~GRM 18 G4, (150 Can L) ceLt —1—1 Ch ! (05050) CBL-GRM 18 G4, (150 CAN LO) caLz — 1 <= J7 1D
A4 -"_H— (ﬂ"-\"-m] COL=YTL 16 @& (150 CAH HI) GALT } JI I.___. (ﬂQDﬂG] COL=YTL 1R G&. (150 CAN HI) GRL? L e di
(09224) RED 16 GA (ECL PAR) ot (0822) RED 16 GA (U PAR) 72
(00708 BLACK 16 GA. {ECU RTH) I (0070 BLACK 16 GA {ECU RTH) Crum
(DD7DB) BLACK 16 Gh. (ECU RTN}
(09228} RED 16 GA. (ECU FUR) o P
! (DOGE) BLUE 18 G (MISTR SH) L (0052H) RED 14 Gh. (HC PR}~ \_Ch—mprr— (0062s) RED 14 Ga. (He Py —-C - B &
JU1ge }-—(nnmn] YTLLOW 18 G (50 CAN HI) N 8
I 1B+ e [00058) GREEN 18 GA {150 CAN LO) (QDE2K) RED 14 GA. (HC PR} - L (D062 RED 14 Ga (HC PWR) | JB 5
R {0108} BLACK 16 GA {HC GAD) (LOTCF) BLAGK 14 GA. (HC GHD) e a1
e {0O10C) BLACK 16 GA. {HG GMD) (0010B) BLACK 14 GA (HC GHD) Jg 4
[ {DOT00) BLACK 16 GA {HC GND)
* T (a067N) RID 16 GA (NG PAR) ——
. }-- (0062C) RED 16 GA {HC PaR) % (QOB2E) RED 10 GA (HC FUR) @ "\JS (0062F) RED 10 GA (HG PAR)
3s e (UDE2D) REL TE GA ) 5.0
UREEDY (0048} CRAY 1B GA. (IMFLMNT/HGHT SW) SR
AT e (0850) BLACK 18 GA (SEMSOR RTH) A2
R EE (0970) BLACK 18 @A (SENSOR RTN} R
a2z (0951) BROWN/WHITE 18 Gt (INPUT 13} RERCE
M (085) WHITZ/BROWN 18 G4, (INFUT 11} B D
20 {LA5E) ERONNWHITE 18 GA (NAUT 8) LN
1 (09%7) WHITE/BROWN 18 G4, (INFUT 17} o 2
(0962} RED/WHITE 16 GA, (SNSR B/10/12V PAR) (5 33
(0872} RED/WHITE 18 GA. (SMSR B/10/12V PAR) =08 32
(02A1) GREY 18 GA {DRMER 1) o 08 36
(0853) BROWN 18 G (DRIVER 2) “ «JE 5T
(0984) BLUE 18 GA (DRNER 3/MPUT 28) * I 36
(8] HLACKWHIIE 15 GA. (DRNER 4/MPUT 132) U8 3%
{Gﬂﬁﬁ} GROWH/WHIT 18 Gh. (DRNTR 5) {«JE 40
(0387) BLUE/WHITE 18 GA (DRWER 6) B 2
(098E) WHITE/SLACK 18 GA. (DRNVER T/MPUT 21) SR
(0981} WHITE/BROWN 18 &A. (DRVER 8/NPUT 10) <8 43
(0893) WHTE/BLUE 18 GA. {DRWER 2) <05 44
(0534) VICLET 18 ¢A. (DRNER 10} ]
- (0695) BROWRWHITE 18 Ga. (DRVER 11} 6 26
B3 1Ee {0996) BUJE/WHITE 18 Gh (DRVER 12)
ERER (0937) YELLOW 16 GA. (DRVER 13)
s (0866) BLUE 18 GA. (INPUT 1} .
> (08E7) BLUE/WHITE 18 Gh. (INPUT 2} » 45 13
3 (D35E) GRAY 18 G (MPUT 14) IE]
s (0557) BROWM 18 G4, (NFUT 15} EERCE
. {0847} WOLET 18 G&. (INPUT 24 ~J5 18
(0964} YELLOW 1B GA. (INPUT 23] U8 36
(0346) WHTE/BLUE 18 G (MAUT 13) JE 12
(0926) WHTE/BLUE 18 G (MPUT 15) = 0B 20
(09E0) BLACK 18 GA. (SENSOR RIN) {05 34
(0977) YELLON 16 GA. (DRNER 15) 08 24
(0998) GREEN 18 G4, (DRWER 14) JE 5
> (U944) GRAY 18 GA (CRIVER 17/WPUT 1) 5 U 46
3 (0545) BROWN 15 Gh. (DRNER 18/NPUT 20) {08 47
- {0976) BLUE 18 GA. (DRNER 19/INFUT B) L d8 27
- {0956) BLACK/WHITE 18 CA. (DRNER 20/INFUT 6) R
> (UOB3) CRANGE 18 GA (SKER 5N PWR) (o5 22
D (0951) BLUE 18 GA. (DRNER 21ANPUT 3) Cos 14
i 2 (0966) BLUE 18 GA. (DRNER Z2/INFUT 5) (-
= [0954) BLUE 18 GA. (DRNER 23/INPUT 7) -
342 (0848) BLUE/AWHITE 18 @A (DRVER 24/INPUT 4) »
LENC (D978) GREEM 18 GA. (ORMER 1E)

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

Page 168



ILLUSTRATED PARTS LIST

0L
LT

ST BHIUTH (403

G W AT R

FEoun
st
R

Vidtiene

T

& IR0 | w1020
1 4a40si 241

WD -LE

3T (094} YELLOW 16 Ga. (T8HE FULL 5K L4

am {oa4 AF 18 G (MP HEIGHT) f g

Ji g (IAST) BROAN 156 GA [HPIT 15) L

BIRERL (0UE7] BLUESWHTE 18 Ga. (T3KK FILL SK2) -t 2

(0870C) BLACK 13 G {TeME 7 R

(05525) REDAWHITE 18 Ga {Tark i

3 e [IG706) BLACK 13 GA (SENSOR RTH) 4’\_? (DG70B) BLACK 13 G (SENZCR RTH)

137 -met (09524 RECWHITE 18 Ga / =5 [UAG2E) REDSWHTE 18 G (SHSR 4 2 PWR)

N (O0EZE) REC 14 G [HC PAR]

N (INRZN) BTN 12§ ]

FURRIET (EGAY ZLATE 14 A [HD GHO)

"4 (ODI0B) BLACK 14 6 (HC GRL)

a2 [SERSCR T

J g {IMPLT 18)

J11e 54) WHITE/ZRUNH ©& Ga JMPUT 17)

an ARHITE 18 G (INPUT 3}

AT ] et IDAETY WHITESBROUN *8 0o,

J1 32 (0ATE) REDANATE 18 Gh (SHIR B

a1 3 (U1} GHAY 1H GA(UHMLE 1)

a3 (TARZ) RN IR A (IRKFR )

J1 (08As) BLUE 18 S6 (DRVES 3/MPUT 220

413 [0835) BLACKAWATE 18 &6 (CRIVER £7IRFUT 12}

414 (D9BE) DROWHWINE 16 GA. [DRNIR 5

J1 A (66T BLIESAHTE 18 G4 36

A1 47 - (0388) WHATE/BLECK 18 Ge. (CRINER 7

a1 42 {0991} WHITE/SR0WN 1

Al 4 ot - (098I} WHITE/BLUE 16 G

J1 45 G119 Ge (CRER 0]

a1 IE 13 & WER 11

J (N5a61 BLUESWHITE 18 CA. [DRRER 170

A5G - GREEM 18 G4 (DAVER 13}

a1 12 LUE 18 BA (MUl 1)

nz (0954 {INFUT 12]

<18 (K471 VIOLET

1% A {PUNE FMP SIG)
(0945] WHITZABLUE 16 Ga. (INPUT 13)

[0524) GRAY 18 Gh {DRN

TWH 13 i
G751 BLUE 10 34 (DRIES

1] HLAUKAWHIE 14 s (LK

631 ORANGE 15
(0561 BLUE 18 &

[0863) BLUE 18 3 2E/HPUT 3)

{0g756) GREEN 18 G
Wl 2 me—— (OBETA) YELLOW 18 GA. (NG

(isEa) 1

2 23/ HPUT 7)

(0547) BLUESWHTE 16 Ga, (DRRES 24/ 1MPUT <]

1
52 .

2] e i) YELLIW 1H GA. (NG
A3 2 cm———— (AEPRC) GRIFN 1R G (DEZ)

Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)
Page 169



ILLUSTRATED PARTS LIST

1 X
] - . - - “(O0108) DLACK 10 GA (T GHD) - - [t
a3 s fe £ 2
| \osredl FER 10 G Mg e A {o082B) RED 10 G {He PR) ———————————|~C
o) Y
» i+ {0057 CRI-FFD 15 b (RN 20E) 2301 =+ »
Ji 7 L1 [ T
. =t (L) CHL—LK T Gh (LA N0 G =+ -
Jie Il [ o
N +—+ (0404} CEL-¥EL 18 GA (DAN H) 0301 +—+ T
Jig [ [ 4 i
. =+ [OR0N) CEL-GRM T8 CA. (LA L) G e o
aa a
Ry [os2ze) RID 16 GA (ZEU PMR) .
a2 sl Wt
- 7Y BLACK 14 G ESU BKE) {00703} BLAZK 14 G (ESU D) —————— 1%L
d2 4]

I (DOTCE) BLACK 18 G4 (WASTER SW GHD)

a2 8
. (0904 SLLE 18 CA. (WASTER 5w SI) e
28 s
=1 (DB} RED 14 GA, {127 CORSTANT) ma

Adapter Cable, 17°, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043)
Page 170



ILLUSTRATED PARTS LIST

o 4084007874

¢ 4052001015

E

[ LABEL:
“IMBLEMENT STEE
1IC CONSTAMT POWER™

i
i

"_"""(N2

s}

ST,
esatattatety

e

R

)

s}
e}

= [ A 921
3 (0070) BLACK 18 GA. (MASTER SW GND) G-
s J1C J2 2
5 {0906) BLUE 18 GA. (MASTER SW SIG) -

oo

- (0182) RED 14 GA. (12VDC CONSTANT)

434

1 40E-4002-330

ey
T AUH-400¢- 321
11 435-1000-101
1 CARIF TIF

Cable, Foot Switch, 12’ (632061)
Page 171



ILLUSTRATED PARTS LIST

e T R e
©: Aol
m

W S
4

) o

e

ErCH T

n o

EUKHEAD  SCHUECTOR
[ TR

Cable, Raven ISO/Power With IBBC Connector (632064)
Page 172



ILLUSTRATED PARTS LIST
Cable, Raven ISO/Power With IBBC Connector (632064)

(158) CRANGE 16 G (KEY SW PaR)

(20) BLAGK 16 G (ECU GuD) — €

(6F) YELLOW 16 GA (0W H) —T—C

(48] RED 14 GA. [ECU PWR) (40) RED 14 GA (ECU PWR) —— (BF} GREEN 18 A (CAN LO)——=f

14) RED 16 Gh €
v 2E) BLACK 18 Gh feND} o ok P

T (24) BLACK 14 GA (DU GHD}

(14) BLACK 10 CA [HC GHD)

i
] [‘ m U 5
b (3A) FED 10 GA (HC PUR) b (160 FED 10 G (HC PHR) G:TUCP—[M]mm&\.[ﬁcM
e (134) RED 18 GA. [SW PHE) Ll [136) RED 18 GA (SW PWR) A0

400 A

Pt
. i Pt
J (148) FED 14 GA (LOGT PYR) = () e ‘*mwmm-fr_“(llwmummnm-@
A
{174) CRAKGE 16 A (KEY SW PWR) [130) FED 18 0A (5M PR
(2F) BuacK 18 GA (LU GND)
L )wuu{ﬂumj}

—— (2C) BLACK 16 GA (ECU GO} ————
" (4C} RED 16 GA (ECU PHR)

(85) YELLOW 18 @A (AN HI}

[~ {(BE) GREEN 16 GA. (CAN LO}
512 [EE
P+1F (540 caL-RED 18 A (o FWR) GaLt —F} 1 (50) cal-RED 18 G (o PR cz 0
[T 74 eol-auc 18 G (o ) caLt — ) =L i) aL-aux 18 o, (o ) ooz -
F—T (8) cAL-DAK 18 DA (AN LD} CALY —— ] {ty;jnacmwa\wm:q—rrtmm—mmutwmuu I 3 (56) GREEM 18 GA, [CAN LO) wE
F{—— () CEL-YEL 1B GA (oA H) cBL1 ——F 2 (Bc) YELLOW 18 6. (CaN I o (AE) CBL-YEL 18 6A (oA M) £BL2 —— {85) YELLOW 18 GA. {CAN H) -

t———— [26) BLACK 18 GA (ECU GHD) ———
(48] RED 18 A [ECU FWR)

{ED) YELLOW 18 Ga. [CAK H)
(BD) GREEW 18 GA. (AN L0}

Cable, Raven ISO/Power With IBBC Connector (632064)
Page 173



ILLUSTRATED PARTS LIST

TELY

—'Q_ {18} CEL-RED '8 GA (AW FWF) CBL2

10 CAL-RID 18 G (CAR PR
CEL-ELY 1B GA (CAN GW

ol IS N I a .
(330 TELOELM 18 0 (Dak GHD) oALE

CRL-GRY B GA (DAM LO) GRLZ

k7 {29} CEL-YEL 18 G, (T HI

{CAM H) CRLT
L [ L) Ce
Gy Coct

—|— (4] CRL-VEL B Q8
—‘—:— [} GEL-GHH 18
T T () COL-3K 13
—-_,‘— (18] 3. R 13 &

. e
L] 1,

GELY I

&) A =TT |

{10} CIL-RED 18 Gh {Chk PR) CEL4 —F—1]

[
SRH 18 G (LK LD CALd =TT

—‘\J_ {207 CEL-YEL 18 GA. (244 HY Gl _H_

=7l

ELOEUS 19 oA, (Do GAD) oL ———

T ME CEL-GR 18 GA CAH L0 GELS

(58] BRAHGE 16 G [KEY S0 FmE)

T
= (o) v 18 e e W rRs —F

CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)

Page 174



FAST
§ === ILLUSTRATED PARTS LIST

Cable, CR7, ISO VT Only (632066)

t PN . b 5 T
T Cezlor 2 -I|r.r‘ PN NG W

2 [¥a-amES|CELT
2 [ 3| CRO

I3

SN W Col Siee TS PR, ke
I EMPTY

EMPTY
EMEIT
FMPTY

J—-HDJEK FRIOR -
10 CRMFING —

S kK

280 0 424-0103-234 TUEIN:

COMPLETELY

TO FIN HC. sakae
17 6|45 4B
J1 - 20|85 DR B

S| weenes
El] | bsaean

1A 252
1 #0B-4001-Z5E

Jz 4 43
=D |, - (8A) CBL-SLD 20 GA. (GND) CBLI |, - \| -
Jz 2 J3 2
D, I (BA) CBL—BLK 20 GA. (PORT 1/DGPS IN RX) CBL1 —T -
423 | L J3 3
P, v—— (7A) CBL—RED 20 GA. (PORT 1/DGPS IN TX) CBL1 —v—7 .
Jz 7 J5 R
. (94) RED 20 GA. (CONSOLE PWR) --
Jz_8 J5 U
. (104) VIOLET 20 GA. (IGN SW) .
J2 1 J5 v
=) (54) BLACK 20 GA. (LOGIC GND) .
J1 12 J5 P
= (18) YELLOW 20 GA. (ISO CAM HI) .
J1 14 J5 N
=D (24) GREEN 20 GA. (IS0 CAN LO) -
J1 16 Ja 1
. (3A) RED 20 GA. (SW EWR) C-
J1 20 Ja 2
. (44) BLACK 20 GA. (GND) Ce

Cable, CR7, ISO VT Only (632066)
Page 175



ILLUSTRATED PARTS LIST

Cable, Display Port, Y Adapter (632067)

@)

y
PI WRE KD Color Slze O PN RO, b
A

o JZ—F W]

1@ BFCE
o HILASIE

1D LABEL:
PRIMARY TIEFLAY

*,
™,

FIN WRE ML Colar  Size
EM

sz{B}
TG BN G W
PTY

JF J2
- (BA) ORANGE 18 GA. (DISP 12v SW OUT) C

JIH J2
(7A) GRAY 18 GA. (AUDIO MUTE OUTRUT) C

J1d J2
- (8A) GREEN 18 GA. (CCD+) q

J1 K J2
s (9A) YELLOW 18 GA. (CCD-) —C
JiL J2
- (104) BROWN 18 GA. (RADAR INPUT TO DISP) I

M J2
- (11A) WHITE 18 GA. (IMP SWITCH) 1

J1's J2
- “{12A) GREEN 18 GA. (VEMICLE CAN LO) - —C
JaT J2
- (13A) YELLOW 18 GA. (VEHIGLE CAN HI) —

JIN 51 J2
~m—— (1A) GREEN 18 GA. (IS0 CAN LO) (18) GREEN 18 GA. (IS0 CAN LO) — <
JI'P 52 J2
mme—t— (94) YELLOW 18 GA. (ISO CAN HI) (28) YELLOW 18 GA. (150 CAN HI) ——=C
JI'R 53 J2
smme—t— (5A) RED 18 GA. (CONSOLE PWR) (38) RED 18 GA. (CONSOLE PWR) ——C
Jiu 54 J2
=m-——— (4p) VIOLET 18 GA. (IGN SW) (4B) VIOLET 18 GA. {IGN Sw) ——T—C
gy 55 J2
-m-—— (5A) BLACK 18 GA. (LOGIC GND) (58) BLACK 18 GA. {LOGIC GND) ——C

s~ sm eE =T =T

s sm e " e wiA e =

LR Y

(1C) GREEN 18 GA. (IS0 CAN LO)
(2C) YELLOW 18 GA. (ISO CAN HI) —
(3C) RED 18 GA. (CONSOLE PWR) —

(4C) VIOLET 18 GA. (IGN SW)

(5C) BLACK 18 GA. {LOGIC GND) —

& AG

Y Y e

= L = B4

L =

LR 4

FMFTY
EMPTY

FMFTY

—EMPTY

(EA) [ORANGT]TA GA] U7
EMETY

GA

o ol 2| e = el ool

[ unl

=

¢ 408 4007 058
T 40E-4001-19

i

J3

e A

PIN WBZ KD, Coler Slze  TO
’\ 5

EMIPTY
EMFTY
EAMIETY

EMPTY
EMETY

EMFTY
EMPTY

Cable, Display Port, Y Adapter (632067)

Page 176



ILLUSTRATED PARTS LIST

a

:

PIN_NO. Multicere

:

alaial
]
8
e
]
o)
&

0963]] RED |16 G|
0375] B LY
0977, 1B BAJ

40B—4001 —8RZ

ANB—4001 —882

18 B[ JZ—19 | 406-001-62)
18 B JE—20 |408-8001-51)
1B B JF—26 |A0R-A001-8)
WG| a7 (e
ADHE— 401 —HH?

8 G| 750 [

T8 B JZ—54 | 406-4001:
e 221
A0B—4001 —882

LA,
2 (oang] e/

/WHTE BLUE]

W] JI-8

5 gezzeE
o
=
L
|

4084007133
ANA-4001-803
CABLE-TIE

SELIT-CONDUIT{ 1) (12.00)

51
1 : SPLCC
1 ¢ HEATSHRINK

(N1}
1 : CaBLE-TEE

PIN NO. Mullicare

1 408-4001-563
1 : 408-4001

1 @ 4084001
: ENCAFSULATE~POTTING

(DOGZ4) SLD 14 GA {HC PWR)

o
+ @

{D0673) RED 14 GA. (HC 2WR)

(00108} BLACK 14 GA. (HC GND)

= o
Mo os
Y Y Y Y Y

(00710H) BIACK 14 GA. (HC GND)

(08504) BLACK 18 CA (SENSOR RTN) —e——— (0950C] BLACK 18 G& (SENSOR RTN)

5
{09508) BLACK 18 G, (SENSOR RT)
(0877) RED/WHITE 18 GA. (SNSR B/10/17V FUR)

J1 36+ )

(DBE1) GRAY 18 GA (DRIVER 1)

J1 3743

(0B3) BROWN 18 Ch. (DRWER 2)

J1 38 )
d1 38+ 2
d1 40 - D

(0884) BLUE 18 GA. (DRVER 3/NPUT 22)
{0B85) BLACK/WHITE 18 GA. (DRWER 4/INPUT 12)
{0988) HRD\\‘\fW-{ ME 18 GA. {]RI'.’F4 51

J1 41 )

(D987} BIUF/WHITE 18 GA. (DRWFR B)

J1 o420}

(0888) WHITE/BLACK 18 GA. (DRWER 7/INPUT 21}

J1 433
J1 440 3.
J1 454 Je

{0291} WHITL/BROWK 18 GA (DIVER 8/INPUT 10)
(0993) WHITE/BLUE 18 GA, (DRWER 8)
(0884) VIOLET 18 G4, (DRWER 10)

J1 2§ )

(0995) GRAY 18 GA. (DRVER 11)

J1 30+
J1 12
J1 13

(C996) BROWN 18 GA. (DRWER 12)
(0965) GAAY 18 GA (N°UT 1)
(097) AROWN T8 GA. (INPLT 7)

JI 7o}

(0956) BLACK/WHITE 18 GA [INPLT 14)

J1 8D
J1 1B}

{0957} SLUE/WHITE 18 Ga. (INPUT 16)

(0247) BLACK/WHITE 18 CA. (INPLT 24)

J1 18-
J1 34+ D

(0946) BLUZ 18 GA [INPUT 13)
(D960} BLACK 18 GA. (SENSOR RIN)

J1 2443
J1 45

(0977} SROWN/WHITE 1B GA (DR 15)
(0844) WHITE/BLACA 18 GA, (DRWER 17/INPUT *9)

J1 472

(0945) WHITE/IROWN 18 Ga. (DRVER TB/INPUT 20)

J1 22+
J1 23
J1 330 3

(0963) RED 16 GA. (SNSR 5V PWR)
- (0978) BLUSWHTE 18 GA. (DRNER 16)
(0BEZ) RED "B GA. (SENSOR 12V PWR)

32T
J1 280 e

(0876) WHTE/BLUE 18 GA. (DRWER 19/INSUT B)
(0858) VIC_ET 18 A, (DRVER 20/INPUT 6)

15

=037
© FERIPHERAL StAl GREASE

036

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)

Page 177



ILLUSTRATED PARTS LIST

iﬁfﬂ. e

N &
fT -

J i | J

| | i

|

L

b s
e

.
ﬁfs I P

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
Page 178



m ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

J1 34 JZ 1
- —SLD 18 GA. (FLOW 1 o- o

it 52 ™ (0960) CBL-SLD 18 GA. (FLOW GND) CBL ™ )
e ] (0963) CBL—BLK 18 GA. (FLOW +5V) CBL1 ] chi
t—4 (0966) CBL-RED 18 GA. {FLOW SIG) CBL1 t—4 =

J1 2 J3B
cEms | [
ol {0950) BLACK 18 GA. (PRESS GND) 7&,
cEme | { .
e (0972) RED/WHITE 18 GA. (PRESS +12V) —J‘§ 5
- (0956) GRAY 18 GA. (PRESS SIG) (-

J1 24 _.14(1
o (0977) YELLOW 18 GA. (INC) )
(0978) GREEN 18 GA. (DEC) — -

J1 38 J5C
- (0981) GRAY ‘8 GA. (SECTION 1}——:&;

00628) RED 18 GA. 1 PWR) ——{ ¢

(0062B) RED 18 GA. (VLY 1 PWR) —J-éiﬁ

(0010B) BLACK 18 GA. (VLV 7 GND) —r—( -

J1 38 J7 C
- {0984) BLUE 18 GA. (SECTION 3) _J';n

0062C) RED 18 GA. (VLV 3 PWR) ——{ =

( ) ( ) —J‘gﬁ

(0010C) BLACK 18 GA, (Vv 3 oND) —1—{ -

J1 40 _J..%C
= -y (0986) BROWN/WHITE 18 GA. (SECTION 5) e
51-;—— (0D62A) RED 14 GA. (VLV PWR) ¢ (0062D) RED 18 GA. (VLV 5 PWR) ——EC-E
~m-—— ((010A) BLACK 14 GA. (VLV GND) S1 (0010D) BLACK 18 GA. (VLV 5 GND) —1—(C*
J1 26 J1T 1
- GA. (LE T—C-

{(0997) GREEN 18 GA. (LEFT FENCE ROW) —Jﬁ )

(0010E) BLACK 18 GA. (FENCE ROW GND) T—=C°

N 37 JBC
- (0983) BROWN 18 GA. (SECTION 2) —J-g;

{D0B2F) RED 18 GA. (VLV 2 PWR) __J§ 4

— (0010G) BLACK 18 GA. (VLV 2 GND) ——{ -

J1 39 8 C
- {0985) BLACK/WHITE 18 GA. (SECTION 4) _—Jgi

(0062G) RED 18 GA. (VLV 4 PWR) ——J-gé

— (0D10H) BLACK 18 GA. (VLV 4 GND} ——{

J 4 J10 €
- 0987) BLUF/WHITE 18 GA, (SFCTION 6) — .

J1 B 54 ( ) / ( ) —J?S A
- (00B2E) RED 14 GA. (VLV PWR) = (0062H) RED 18 GA. (VLV & PWR) ——J;S a
-m-—— (0010F) BLACK 14 GA. (VLV GND) {0010J) BLACK 78 GA. {VLV 6 GND) —1—{C -
J1.25 12 1
18 GA. (RIGHT F S

(0998) YELLOW 18 GA. (RIGHT FENCE ROW) _,ﬁg ;

— (D010K) BLACK 18 GA. (FENCE ROW onND) T—C°

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
Page 179



ek ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)

b &
Pt BB
7 54
b b
-\B v

| AT

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 180



i

m ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)

J1 8 J15 4
om-—— {0957) BROWN 18 GA. (PRESS 2 SIC) —Ce
13 J15 6
(0948) GRAY 18 GA. (IMP HEIGHT) -

J1 33 J15 1
- (0962) RED/WHITE 18 GA. (TANK FILL PWR) C»
J1 13 J15 2
o-— (0967) BLUE/WHTE 18 GA. (TANK FILL SIG) —{
g3 J15 3
(0970) BLACK 18 GA. (TANK FILL GND) a

J1 35 J15 5
(0964) YILLOW 18 GA. (TAMK FULL SIG) C-

J1 34 g2
fra T ™ (0960) CBL-SLD 18 GA. (FLOW GND} CBII_‘I ™ Jz:z
e | (0963) CBL-BLK 18 GA. (FLOW +5v) CBL1 | 3
4 (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 4 (-

J 2 J3B
o] ' - e
i {0850) BLACK 18 GA. (PRESS GND) 7&»\
e (0972) RED/WHITE 18 GA. (PRESS +12V) He
- (0956) GRAY 18 GA. (PRESS SIG) -
Ji 24 A1
\ = 5

s (0977) YELLOW 18 GA. (INC) _ﬁz
- (0978) GREEN 18 GA. (DEC) —{-
J1 36 J5C
(0981) GRAY 18 GA. (SECIION 1)——;5;

(00B2C) RED 18 GA. (VLV T PWR) ——J'SC 5

(0010C) BLACK 18 GA. (VLV 1 GND) —t—L-

J1 38 Jc
(0984) BLUE 18 GA. (SECTON 3) —J-g;\

{00B2D) RFD 18 GA. (VLV 3 PWR) __j';;cé

(0010D) BLACK 18 GA. (VLV 3 GND) — =L *

J1 40 JaC
(0986) BROWN/WHITE 18 GA. (SECTION 5) T—=L °

J15 53 ¢ Jg A
M (00624) RED 14 GA. (VLV PWR) ~ {D0B2E) RED 18 GA. (VLV 5 PWR) ——I’Cé
~m-—— (00104) BLACK 14 GA. (VLV GND) 51 { (D010E) BLACK 18 GA. (VLV 5 GND) —1—L *
J 42 ™ Iic
- {0988) WHITE/BLACK 18 GA. (SECTION 7) ——Jﬁ -
(00B2F) RED 18 GA, (VLV 7 PWR) ——Jﬁ %

(0010F) BLACK 18 GA. (vIV 7 GND) ——L -

J1 44 3 C
- (0993) WHITC/BLUE 18 GA. (SCCTION @) _ﬁgh
(0010G) BLACK 18 GA. (VLV 9 GND) ——J;S %

(0062G) RED 18 GA. (Vv § PwWR) ——{-

J1 37 JE C
(0983) BROWN 18 GA. (SECTION 2} ——J-GG;\

(0062K) RLD 18 GA. (VLV 2 PWR) ——Jgé

— (0010K) BLACK 18 GA. (VLV 2 GND) —r—{*

J1 39 8T
- (0985) BLACK/WHITE 18 CA. (SECTION 4) __I§,R
{0082L) RED 18 GA. (VLV 4 PWR) ——J—ﬁcé

—— (0010L) BLACK 18 CA. (VLV 4 GND) ——{ -

s . Jinc
- 0987) BLUE/WHITE 18 GA. (SECTION 6) ——C =
6 st (087) BLUE/ ( VT
J-i-:‘—— (0062J) RED 14 GA. (VLY PWR) ~px (0062M) RED 18 GA. (VLV & PWR) __JTS %
~ms—— (0010J) BLACK 14 GA. (VLY GND) (0010M) BLACK 18 GA. (VLV & GND) —1—L{ =
J1 43 N2 ¢
0991) WHITE/BROWN 18 GA. (SECTION 8) '_ﬂg m

(00B2N) RED 18 GA. (VLV 8 PWR) ——J;S 5

(0010N) BLACK 18 GA. (VLV B GND) — —L{ =

J1 45 J14 C
- (0994) VIOLET 18 GA. (SECTION 10) —J?EOE
(CO7OR) BLACK 18 GA. (VIV 10 GND} —ﬂg}\

(0062R) RED 18 GA. (VLv 10 PWR) —t—C~

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 181



';/ = .,_I}‘_
f ,#;i; ILLUSTRATED PARTS LIST

Light Harness

Light Harness Parts List

ITEM PART NO. QTY. DESCRIPTION
1 740035 1 |WIRING HARNESS, LIGHTS

Light Harness
Page 182



FAST

EE

ILLUSTRATED PARTS LIST

=

FAST GLOBAL
SOLUTIONS

Light Harness



ILLUSTRATED PARTS LIST
9573TF Harness Identification & Location

9573PTF HARNESS 1.D. AND LOCATION

“ALL HARNESSES FOLLOW SAME ROUTING
FROM TRACTOR THROUGH FLEX CHANNEL

9573TF Harness Identification & Location
Page 184



| e e SR 4
N a6 06 6

f’ﬂj T

ILLUSTRATED PARTS LIST

9613TF Harness Identification & Location Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 953P/TF FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 953P/TF FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 953P/TF LIGHTING HARNESS

3 632077 1 953P/TF PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 953P/TF PRODUCT CONTROL HARNESS, 10 SECTION

9573TF Harness Identification & Location

Page 185



fﬂn"_‘sj ILLUSTRATED PARTS LIST
Lighting Harness Routing

RIGHT AMBER LIGHT

LIGHTING HARNESS

RIGHT RED LIGHT

LEFT RED LIGHT

LEFT AMBER LIGHT

Lighting Harness Routing
Page 186



~

fosr

| VWV VY

ILLUSTRATED PARTS LIST

Lighting Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |953P/TF FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |953P/TF FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 953P/TF LIGHTING HARNESS

3 632077 953P/TF PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 953P/TF PRODUCT CONTROL HARNESS, 10 SECTION

Lighting Harness Routing

Page 187



ILLUSTRATED PARTS LIST

PRODUCT CONTROL HARNESS

Product Control Harness Routing
Page 188



A0
f S s ILLUSTRATED PARTS LIST

Product Control Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |953P/TF FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |953P/TF FOLD HARNESS, 80', 90' & 100' BOOMS

740035 1 |953P/TF LIGHTING HARNESS
632077 1 1953P/TF PRODUCT CONTROL HARNESS, 6 SECTION
632078 1 |1953P/TF PRODUCT CONTROL HARNESS, 10 SECTION

WIWIN

Product Control Harness Routing
Page 189



ILLUSTRATED PARTS LIST

FOLD HARNESS

FOLD BLOCK

Fold Harness Routing
Page 190



~

fosr

| VWV VY

ILLUSTRATED PARTS LIST

Fold Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |953P/TF FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |953P/TF FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 953P/TF LIGHTING HARNESS

3 632077 953P/TF PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 953P/TF PRODUCT CONTROL HARNESS, 10 SECTION

Fold Harness Routing
Page 191



fﬂg Y

FW W W N

ILLUSTRATED PARTS LIST

Pressure Transducer Kit

Pressure Transducer Kit Parts List

ITEM PART NO. QTY.

DESCRIPTION

530400 1 |TEE: 1/4" FPT, POLY
530401 1 [NIPPLE: 1/4 X1/4" MPT, POLY
632036 1 |PRESSURE TRANSDUCER 1-5V 0-250

Pressure Transducer Kit
Page 192



f ,,g/;f—wa;ﬂj ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

LEFT TILT UP COWL TEE

== LEFT TILF DOWN COIL TEL

RGHT TILT P COR TEC

RIGHT TILT 0OWM COIL TEE

115-0230-003

Powerglide Wiring Schematic
Page 193



f ,,@%/;;f—;i; ILLUSTRATED PARTS LIST

Powerglide Hydraulic Block

334—-0002-070 —

334-0002-072

Powerglide Hydraulic Block
Page 194



E
@
=)
n
=
14
=
B
=)
LLI
E
=
4
E
n
=
=)
=

Powerglide Solid Axle

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

063-0131 -555/

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

EG}-DI}I-SBG—/

322-0131-004

WHEEL ASSEMBLY

LEFT SIDE

Page 195

Powerglide Solid Axle



QST
§ ==5 ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets

Powerglide & Powerglide Plus Mounting Brackets
Page 196



el ="

f’ﬂj T

| VWV VY

ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 159 2 |Bolt Hex, 1/2 x 4-1/2" GR5 Zp
2 260 2 [Washer Flat 1/2” Zp

3 [14670BLK| 1 |Raven Touch Wheel Mount

4 114668BLK| 1 |Raven Back Touch Plate

3 215 2 [Nut Hex Heawy 1/2"

6 239 2 |Nut Nut 1/2" Centerlock

7 154 1 |Bolt Hex, 1/2 x 2" GRS Zp

8 223 1 [Nut Hex Jam 1/2"

9 163 2 |Bolt Hex, 1/2 x 6-1/2" GR5 Zp

Powerglide & Powerglide Plus Mounting Brackets

Page 197



i

e e SR 4
H L 5 6

ILLUSTRATED PARTS LIST

Powerglide Plus Wiring Schematic

+HE
oW

PASSIVE TERMINATOR
063-0172-369

063-0130-011

GND
CONNECT LEADS TO BATTERY OR LIWE POWER SOURCE
CAN ADAPTER TEE

W/POWER
115-0171-368

115-0230-007

POWERGLIDE PLUS: 063-0130-010
ULTRAGLIDE: 063-0130-013

e e E

PORT 4A COIL

PORT G1 TRANSDUCER

PORT 54 COIL

PORT 48 COIL
PORT G4 TRANSDUCER
EEEI PORT 13A PROP. DRVER

LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE
RIGHT TILT DOWN COIL TEE

PASSIVE
TERMINATOR
063-0172—-369

115=0230-008 (OPTIONAL EXTENSION)

SWITCHED

LOGIC
AUXILLARY :

CENTER SENSCR UP — SENSE
CENTER SENSOR UP — CONTROL
CENTER SENSOR DOWN - SENSE

= CENTER SENSOR DOWN - CONTROL

ACCUMULATOR POWER

] LEFT OUTER SENSOR

0 LEFT INNER SENSOR

Powerglide Plus Wiring Schematic
Page 198



f ,,@%/;;f—;i; ILLUSTRATED PARTS LIST

Powerglide Plus Hydraulic Block

334-0002-069

Powerglide Plus Hydraulic Block
Page 199



i = —
N a6 6 6

ffj‘jf

ILLUSTRATED PARTS LIST

Powerglide Plus Cushioned Axle

311-0054-110

A7

116-0159-629
322-0131-004 (TREADED)

322-0131-003 (SMOOTH)

311-0052-114

)

)

i

A\
@

|“

(@

\
‘Q.

q
\}

‘é312—4000—061

321-0000-355

<
e/

;311—0054—1 10

J 312-4000-061

312-4000-059

116-0159-631

..

Qi\

Powerglide Plus Cushioned Axle
Page 200



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

Powerglide Plus Cushioned Axle



ILLUSTRATED PARTS LIST

Raven Sensor Mounts

FLIP WlNG—||
MAIN WING — |

V
1834 S5
258
16471 —
PET—L.
L
b=
16470~

237~ 631881/ MAIN WING SENSOR MOUNT

Raven Sensor Mounts
Page 202



ILLUSTRATED PARTS LIST

128 4 |BOLT, HH 3/8-16 X1 GR5 ZP

134 2 |BOLT, HH 3/8-16 X4 GR5 ZP

237 6 |Nut, 3/8-16 Centerlock

258 12 |3/8" flat washer
16470 1 |PLATE, BACKING, MOUNT
16471 1 |[MOUNT, AUTO BOOM, RAVEN
631881 1 |RAVEN BRACKET SENSOR MOUNT

RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 203



ILLUSTRATED PARTS LIST

Raven Sensor Mounts

@@ SENSOR UNIT-

e a
S

631881— - - ;@?@3

058

WET BOOM ASSEMBLY NOT SHOWN FOR CLARITY

FLIP WING SENSOR MOUNT

Raven Sensor Mounts
Page 204



ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

138 4 |BOLT, HH 3/8-16 X6 GR5 ZP
237 4 |Nut, 3/8-16 Centerlock
258 8 |3/8" flat washer
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 205



ILLUSTRATED PARTS LIST

Raven Sensor Mounts

258 —

23—

631898

16471

PARTIAL REAR VIEW AT CENTER SECTION

CENTER SECTION
SENSOR MOUNT

Raven Sensor Mounts
Page 206



ILLUSTRATED PARTS LIST

DESCRIPTION

RA0630130026

129 4 |BOLT, HH 3/8-16 x 1-1/2 GR5 ZP

132 2 |BOLT, HH 3/8-16 X3 GR5 ZP

237 6 [Nut, 3/8-16 Centerlock

258 12 |3/8" flat washer
16470 1 |PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631898 1 |ARM ULTRASONIC SENSOR

1

AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 207



ILLUSTRATED PARTS LIST

SENSOR UNIT—

631881

SWING WING
SENSOR MOUNT

Raven Sensor Mounts
Page 208



f’ﬂj r

| VWV VY

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

134 4 |BOLT, HH 3/8-16 X 4 GR5 ZP
237 4 |Nut, 3/8-16 Centerlock
258 8 |3/8" flatwasher
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 209



f ,,@%/;;f—;i; ILLUSTRATED PARTS LIST

Raven UltraGlide Gen | Wiring

.
|
|
|
|
|
|
|
|

STO—LE.0-L1)

D II0SMOT WOGEOLNY

B/A-ZL 10080
FICSNOD Obed &3dif
[ -

SRE-LELD-GLL
TV Odd d3dW

z 2
iz |

= 03
25 L |3%
ez &ﬂﬂ.‘g
R frge-]
EE m—%ﬂ
| 3 ; I

|

G022 L0-E00

|IO.IVNINHJL NESYd

=l

a

=

A

I

=0

25

Mo

g,

25

=

=

=

$§ =23
§§§ s
) [#]
§%) By
e -PD
b

Raven UltraGlide Gen | Wiring
Page 210



ILLUSTRATED PARTS LIST

Raven UltraGlide Gen Il Wiring

K- LL0-6LL
F18WS FICEN0D

CE0-0ETO-5LL
STIEVG INCTVINYLS KODEOLTY

(3avu3LNl TIBYD SSEVHI)

WOO0F0LNY NvD INOTY ONVIS

NOULIINNDD
HIH

FO0-CEIG—LLL

AL TIOSNOD MOOEDLMY

e hl
! £00-0C1G—£L) (+ L4 00L) LI WOOBOLNY 3QrawLin!

|
200-0€16—21) (4 06) LM WOOBOLNY 3QIOWMLIN
L00—-0€1S—£11L U WOOBOLINY SMd 3AN9M3M0d

£1L0-0€10-F90 300N 3ANIvELIN
CLO-0£10-£80 300N SN1d 30MIE3IM0d

£80—0FZ0-541
NOILCINNGD J3L MMid,/ N/
TIa¥D 9n/+9d WODEOLNY

|
|
|
|
|
|
I
I
I
|
|
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
|
|
|
|
|
|
I
|
I
I
I
|
I
i
I
I
I
I
=] !
= |
AL Hnd/NYD _

|||||||||||||||||||||||||||||||||| e
PEE-LLIG-CLL — 8 1 T T T e |

1 =LLI0-CLL = [ $ZZ-CL10-£90 |
1 LIG-1LI0-6LL — ¥ 300K 0L [ HOINIRMIL WD |
1 BLE—LI0-GLL — 2L [ |
1 156-1LLL0-CLL — [ |
1 8Z5-1L10-5L1 - LE) [ |
1 3L NOIENILY [ |
1 INTWTTel ‘T [ |
1 I |
1 I |
1 I |
1 I |
1 I |
| 1] |
1 I |
1 I |
P A S B d
<H3AvHdS NO JTEVD 300N LGN OL HO 'SHIAHS +'SSINHYH SISSYHD HD 300N TOHINOD LONd0Md W4
FWAL-TING WO HOLH 40 INOMA NI § DL 300N WOOROLIW QIO SHITA LON HOININEAL WS 41 4D 'L TI0SNGD

HIWH WOHd HIWIH 07N0HS 378v0 "A13LVeYdS d30u0e WOCBO0LTY SHRIITHO 10N 4l A13IWHVEES H30U0«

Raven UltraGlide Gen Il Wiring

Page 211



f ,,g/—:-;f—-ﬁ-a;_”; ILLUSTRATED PARTS LIST

Wing Tilt Options

Wing Tilt Options
Page 212



f’ﬂj r
& A S S

ILLUSTRATED PARTS LIST

Wing Tilt Options Parts List

ITEM PART NO. DESCRIPTION QTY. 60' Boom 80'-90' Boom 100' Boom
Cushioned Tilt

1 114088 Link, Norac 1

2 1620022 Cylinder 25TD10-112 60' - 90' Wings 1

2 620020 Cylinder 30TD10-125 100" Wings 1
3 610027 Tee JIC #6 1

4 |600018 Hose, Hydraulic 3/8 x #6 JIC 1

5 1630002 Accumulator 21 CU" 1

6 |540033 Clamp 3.5 Accumulator 1

Non-Cushioned Tilt

1 114088 Link, Norac 1

2 1620022 Cylinder 25TD10-112 60' - 90' Wings

2 620020 Cylinder 30TD10-125 100" Wings 1

Wing Tilt Options
Page 213



ILLUSTRATED PARTS LIST
HYPRO Cleanload Eductor & Mounting, 7.5 Gallon

To Fitting On
Front Of Tank

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon
Page 214



-
ij:/’_:*’ﬂ

ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List

ITEM PART NO. QTY. DESCRIPTION

1 123132 1 |CLEANLOAD MOUNT

2500005 1 |VALVE, 1" FULL PORT WITH C-F

3 /510014 5 |HOSE, 1-1/2" EPDM

4 510015 2 |HOSE, 1-1/4" EPDM

5 |530014 1 |1-1/2" EPDM GASKET

6 530019 3 |2" EPDM GASKET

7530065 1 |1" FLANGE X 1-1/4" HOSE BARB-90°

8 530068 2 |1" EPDM GASKET FOR MANIFOLD

9 530079 1 |2" MANIFOLD X 1-1/2" HOSE BARB

10 530101 1 |2" FULL PORT FLANGE X 1-1/2" HB-90°
11 (530360 1 |M220 MANIFOLD X 1-1/4" HB

12 |530388 1 |2" FULL PORT FLANGE X 2" STANDARD FLANGE SWP
13 |540000 2 |CLAMP, 1" WORM SCREW

14540001 1 |CLAMP, 2" STANDARD WORM SCREW
15 (540002 3 |CLAMP, 2" FULL WORM SCREW

16 |540015 2 |CLAMP, STAINLESS 1-1/4" #20

17 |540016 2 |CLAMP, STAINLESS 1-1/2" #24

18 |570119 1 |TANK CLEANLOAD EDUCTOR 7 GALLON
19 (800015 1 |DECAL, INDUCTOR

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon
Page 215



ILLUSTRATED PARTS LIST

17

HYPRO Cleanload Eductor, 7.5 Gallon
Page 216



ILLUSTRATED PARTS LIST

0 570119 1 |Eductor Complete

1 |3371-0038R 1 |Eductor

2 |PV1/2F1/2M-MA 1 |ProClean Container Rinse

3 |PC1/2F-36075 1 |Nozzle, ProClean Container Rinse

4 [7250-5000 1 [Tank Valve

6 [TL16-0006 1 |Lid Kit

7 |3350-0180 1 |Strainer

8 [1700-0253 1 |Grommet

9 12404-0413 1 |Hose Barb Fitting

10 |2404-0414 1 |Elbow Fitting (1/27)

11 |3305-0113 1 [Two-way Valve (1/2”)

12 |2404-0386 1 |Fitting

13 |2404-0415 1 |Tee Fitting (1/2”)

14 11510-0128 1 [Mounting Ring

15 12210-0201 2 |Hex Bolt, M6x1x25

16 |2210-0200 2 |Hex Bolt, M6x1x80

17 |1510-0127 1 |Bracket

18 |3430-0833 1 [Tube Kit (includes items 18 - 20, screw and clamp)
19 |3430-0833 1 |Tube Kit (includes items 18 - 20, screw and clamp)
20 |3430-0833 1 |Tube Kit (includes items 18 - 20, screw and clamp)

HYPRO Cleanload Eductor, 7.5 Gallon
Page 217



f ,,g/—:-;f—-ﬁ-a;_”; ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting

Richway Direct Injection Foamer & Mounting
Page 218



AST
f——:i: ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 647 8 |Nut, HH 1/4” Nylock SS
2 663 8 |Washer, Flat 1/4” SS
3 [2M1473140 590048 4 |U-Bolt 1/4 x 1.5 SS
4 144103289 530007 1 [Valve, Shut Off 3/8 Q-Lock
5 (44103231 530006 1 |Q-Lock Adapter Fitting 3/8” 90°
5 530002 1 [3/8"X3/8" MALE CONNECTOR
6 |[3FC38 530217 1 |Coupler, 3/8" FPT
7 |RVM66NE40C 530000 1 |Strainer 40 Mesh 3/8” MPT
8 [M200PLGO038 530095 1 |Manifold Plug x 3/8” FPT
9 |FC200 540001 1 [Manifold Clamp 2” Standard Port
10 |150G 530014 1 |Gasket 2” Standard Port
11 |M220200CPG 530102 1 |Manifold Coupling 2” Full Port x 2” Standard Port
12 |FC220 540002 1 [Manifold Clamp 2” Full Port
13 200G 530019 1 |Gasket 2” Full Port
14 530107 1 |Manifold Cross, 2” Full Port
15 152 1 |[Bolt, HH 1/2 x 1 GR5 Zp
16 223 1 [Nut, HH 1/2” Jam Zp
17 156 1 [Nut, HH 1/2 x 3" GR5 Zp
18 130 2 |[Bolt, HH 3/8 x 2" GR5 Zp
19 128 2 |Bolt, HH 3/8 x 1" GR5 Zp
20 250 4 [Washer, Lock 3/8 Zp
21 258 4 |Washer, Flat 3/8 Zp
22 771 1 [Nut, HH 1/2” Whizlock Zp
23 |64016A 540014 2 |Clamp, Hose 17
24 14619 2 |Foamer Insert
25 14279 2 |Foamer Flipper
26 142 2 |[Bolt HH 7/16 x 2" GR5 Zp
27 [3254PP 540029 2 |Tube Clamp
28 789 AR |Washer, NR 1-1/4 x 14 CP
28 590159 AR [1-1/8" FLAT WASHER, 2" MAX OD
29 597 2 |Nut, HH 7/16” Toplock
30 576 2 |Cotter Pin, 3/16 x 2 Zp
31 590111 1 |VERSA TRAC FOAM INJECTOR BLACK
32 10792 1 |Foamer Mount
NS 790 AR |Washer, NP 1-1/4 x 10 CP
NS [2T20-003 510023 AR [1/4” Linear Low Density Poly Tubing
NS |2T20-604 510024 AR [3/8” Linear Low Density Poly Tubing
NS 12015003 510005 20’ [PVC Water Suction Hose 1”
NS 630050 1 |EXTENSION CABLE 20'

Richway Direct Injection Foamer & Mounting
Page 219



f;/;fif; ILLUSTRATED PARTS LIST
Richway Foam Marker 1 Gallon Tank & Switchbox

Tank Cap 1 Gallon Versa Trac
Gasket Tank Only
E-2337 E-2302

Tank Cap

Fresh water .
into unit

3/8” Bulkhead
Union QC

E-0362 @ Foam Marker Conirol @W

Left Right

VersaTrac
Switchbox
E-2330

Richway Foam Marker 1 Gallon Tank & Switchbox
Page 220



AST
fmﬁj ILLUSTRATED PARTS LIST

Richway Foam Marker Liquid Flow

Liquid Flow
1/4" TQC x 3/8" TQC
Water Duckbill Check Valve
Control Module  Manifold Block Only
$ne In From Assembly w/ 4 E-2332
. Tank Duckbill Actuators
: Element E-2333 \ -
AP-6192 1/4™ T Union
L ]
. E-0564 38" Collet \ @ ® 1/4” Collet
. -
. | E-1775 \ 2 ® | 5
~—— —{TEYED Ol |
t ¢ ! \1 -/
. o | Y ‘%ﬁ?‘
o | T
. 1/4" Union % { | 7 \
. E-0654 . 1] J ) N \
. 1/4” St E I ! 2-way Actuator
° C trate e ' E-2067
. oncen X 3/16" HB=—— __ 1/4” Stem
e e ¢ [nFrom E-88530 — —— X 1/4” HB
Tank E-1348
Tubing - Tubin
S " g
Clamp <~ ==, Clamp
E-2264 E.1347
Pump Tubing Pump Tubing
1/8" 1D 1/4" 1D
E-17a E-1765

Concentrate Pump Water Pump
(14 RPM} w/ tubing (172 RPM) w/ tubing
E-2396 E-2189

Richway Foam Marker Liquid Flow
Page 221



i eSS A ]
N a6 6 6

ffjjf

ILLUSTRATED PARTS LIST

Richway Foam Marker Compressor

s Air Flow

3/8" Duckhill
Check Valve
AP-1996

Duckbill
Element
AP-6192

Compressor Filter

50050 \

Diaphragm Compressor

S \

1/8" M X
1/4” HB Elbow
E-0707

Richway Foam Marker Compressor
Page 222



f ,,@%/;;f—;i; ILLUSTRATED PARTS LIST

Richway Foam Marker Foamhead

Foamhead Gasket
E-1066

10-24 x 7/8
SS Screw
E-1200
Foamhead Top
Sk 1/4 F Tee (Brass)
\ E-0400
11/4"
Homogenizer \ 14Mx3/8T
E-1070 Straight w/ Venturi
\ E-1224
11/4" F Elbow e o . mzx Tx 1/4M
E-0903 _ U 3 Elbow
; E-0395
S . \H
N, 1/4 M x 3/18 M
Foamhead Reducer
Primary Screen E-1694
E-1067

|
-

‘- 4 10-24 SS Nut
""""!E E-1201
T
e
e Foamhead Base
E-1068
Foamhead Bracket
E-1071
11/4" M x
1 1/2" HB Straight
E-0902

Richway Foam Marker Foamhead
Page 223



S
f éﬁ;ﬁ; ILLUSTRATED PARTS LIST

Richway Foam Marker Foam Head Assembly

P Air

Liquid

3/8” Air
Left Foamhead E-0310 Right Foamhead
Assembly

Assembly

1/4” Liquid
E-0286

Richway Foam Marker Foam Head Assembly
Page 224



AST
f——:i: ILLUSTRATED PARTS LIST

Richway Foam Marker Collector Deflector

Foamhead Assembly
E-1072

#28 Clamp

E-0042 =2 11/2" Drop Hose (2 ft)

E-0013

Collector Deflector
CD-150-NO

Richway Foam Marker Collector Deflector
Page 225



= gu:
fi—é—/‘j ILLUSTRATED PARTS LIST

Richway Foam Marker Wiring Harness

Concentrate To

oooooo

Power unit
Liquid Bulkhead 1/4" OD Poly 174" TX 14 F 1/4" Screen
1/4” T Bulkhead O-Ring Tubing (per foot) (QC) 1/4 M Nipple Strainer
M-0401 M-1766 E-0286 M-1014 M-0723 M-0398

FIGURE 10 - Versa Trac Tank Components

APPENDIX 4

Weather Pack | | Weather Pack | | Weather Pack | | Weather Pack

Orange Blue | Red Black— Green White
saBcDbDEFjlasecoEF|fjlascoEFllArCcDETF

White
Concentrate
Black | F
Pump -
White
Water =
Black | E |
Pump Red (1)
White (2)
Orange (3)
Blue (6)
Green (7)
Black (8)
e Black ____
I Black | Al

Black
B]
Control
IModule =1 Black ___

I Black | c]l

Black
_ D

Red
Black | G

Diaphragm
Compressor

Switch
Box

Richway Foam Marker Wiring Harness

Page 226



f ,,g/—:-;f—-ﬁ-a;_”; ILLUSTRATED PARTS LIST

Richway Foam Marker Wiring Harness
Page 227



FAST GLOBAL
7P SOLUTIONS

FAST Global Solutions
4130 Commerce Boulevard
Windom, MN 56101
1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax
www.fastsprayers.com

820054 9553P/TF - 9573P/TF Sprayer 4-6-2020


www.fastsprayers.com

